TABLE OF CONTENTS

Introduction and Index

Engine Components

Clutch Systems

Transmission and Gearshift

Cooling & Heating

Fuel Systems

Exhaust Manifolds & Systems

Front & Rear Suspension

Steering: Rack, Column and Wheels

S

Front & Rear Brakes

Electrical

—
—

D

Trim, Tools, Accessories, Elc.

~—
W

Body Parts

IN

Performance Parts



CONTENTS

ENGINE

948cc, 1098cc & 1275cc Engine Cyclinder Head 14-20
Competition Valves 20
948cc, 1098cc & 1275cc Cylinder Heads & Valves 21
Competition Valves 21
948cc, 1098cc Engine fitted to Mk 1l Sprite & Mk Il Midget 22-25
1275cc Engine fitted to Mk IV Sprite & Mk Il Midget 26-29
Table of Piston Rings & Sizes 30-31
1098cc & 1275cc Oil Cooler Accessories 32
Sprite Mk | & II, Midget Mk | Engine & Gearbox Mountings 32
1098cc & 1275cc Oil Cooler Accessories 33
Sprite Mk | & II, Midget Mk | Engine & Gearbox Mountings 33
1098cc & 1275cc Engine & Gear Box Mountings & Controls A4
1098cc & 1275cc Engine & Gear Box Mountings & Controls 35
948cc & 1098cc Clutch Components 36
1098cc & 1275cc Clutch Components 36
948cc & 1098cc Clutch Components 37
1275cc Clutch Components 37
948cc & 1098cc Brake & Clutch Pedal Box Assembly 38-39
1098cc & 1275cc Clutch Pedal, Master & Slave Cylinders 40-41
948cc & 1098cc Gearbox Casing & Remote 42
GEARBOXES

948cc & 1098cc Gearbox Casing & Remote 4345
948cc & 1098cc Gearbox Internals 46-49
1098cc and 1275cc Gearbox 50-51
Sprite Mk | & I, Midget Mk | Propshaft & Rear Axle Assembly 52-55
Sprite Mk Il & IV, Midget Mk Il & l1l Prop Shaft & Rear Axle Assemblies 56-57
COOLING

Sprite Mk | & Il, Midget Mk | Radiators, Hoses and Water Pumps 58-59
Sprite Mk | & I, Midget Mk | Heating & Ventilation 60-61
Radiators, Hoses & Water Pumps - 1098, 1275cc 62-63
1098cc & 1275cc Heaters & Heater Hoses Etc. 64-65
FUEL & EXHAUST SYSTEMS

Sprite Mk | & Il, Midget Mk | Fuel Tank, Fuel Line, Lift Pump & Fixings 66-67
1098cc & 1275cc Petrol Tank, Pump, Pipes & Fittings 68-69
948cc & 1098cc Sprite Il & Midget | Twin 11/4" Carburettor Installation 70-71
Manifolds, Inlet and Exhausts, Heatshields 1098cc and 1275cc 72-73
Exhaust & Fittings 1098 & 1275 Models 74-75

4 Mini Mania Toll-Free Order Line (800) 94-MANIA



SUSPENSION

Sprite Mk | & 11, Midget Mk | King Pin and Front Hub Assemblies
Sprite Mk | & 11, Midget Mk | Shocks, Wishbone Pans & Anti Roll Bar
Sprite Mk 11l & IV, Midget Mk Il Front Suspension

Sprite Mk | & Il, Midget Mk | Rear Spring, Shocks & Locating Links
Sprite Mk 111 & IV, Midget Mk || Rear Suspension

Sprite Mk | & II, Midget Mk | Steering Rack, Mountings, Column & Steering Wheel
Sprite Mk Il & IV, Midget |l Steering Racks & Steering Columns
BRAKES

948cc & 1098cc Brake Fixings

All Models Handbrake Mechanism

Sprite Mk | & I, Midget Mk | Front Brakes

948cc & 1098cc Brake & Clutch Pedal Box Assembly

1098cc & 1275cc Brake Pedal & Master Cylinders

1098cc & 1275c¢cc Clutch Pedal, Master & Slave Cylinders

948cc & 1098cc Brake Lines

ELECTRICAL

Starter Motor

Dynamo

Ignition

948cc & 1098cc Battery, Fittings, Switches, Fuse Box & Control Box
Sprite Mk | & Il, Midget Mk | Wiring Harness & Fixings

1098cc & 1275cc ELECTRICAL—Cont.

Sprite Mk | & I, Midget Mk | Headlights & Fixings

Sprite Mk | Lighting

Sprite Mk Il & Midget | Lighting

Sprite Mk Il & IV, Midget Mk Ill Electrical

Sprite Mk Il & IV, Midget Mk 111 Interior & Exterior Lighting

Sprite Mk | & I, Midget Mk | Reconditioned Gauges & Fixings

1098cc & 1275¢cc Wiper & Washer Components

BOOKS, TRIM, TOOLS and ACCESSORIES

Sprite and Midget Books

Sprite Mk | & II, Midget Mk | Hoods, Hood Frames & Tonneau Covers
Sprite Mk 11 & IV, Midget Mk || Hoods, Frames, Tonneaus, Hard Tops and Fittings
Interior Trim Sets & Fixings Sprite MK.I

Interior Trim Sets & Fixings Sprite Mk. Il & Midget Mk. |

Sprite Mk | & I, Midget Mk | Seats & Fixings

Sprite Mk | & II, Midget Mk | Carpet Sets

Wheels, Jacks and Tools

Decals & Plates

76-77
78-79
80
82
84
86
88

90

92
94-97
98
100
101
102

104
106
108
110-111
112
114
116
118
120
122
123
124
126

128
130
132
134
136
138
140
142
144



CoNTENTS CONTINUED

BODY

Grommets

Sprite Mk. | Bonnet & Rear Body Section

Sprite Mk. | Bonnet Fittings & Fixings

Bonnet & Fittings Sprite Il & Midget |

Sprite Mk | & 11, Midget Mk | Front Section of Body Shell

Sprite Mk | & I, Midget Mk | Central Body

Sprite Mk | & Il, Midget Mk | Rear Spring Hanger and Locating Plates
Sprite Mk | & II, Midget Mk | Central Body

Boot Lid & Fixings Sprite Il & Midget |

1098CC & 1275CC Bonnet, Boot Lid and Fittings

Front & Rear Panels- Sprite Mk Il & Midget Mk |

Sprite Mk | & Il, Midget Mk | Doors & Fittings

1098cc, 1275cc Sills, Front and Rear Wings, Doors and General Body Panels
Sprite Mk Il & Ill, Midget Mk Il Repair Panels

Sprite Mk | & II, Midget Mk | Windscreen & Side Screens

Sprite Mk | & II, Midget Mk | Mirrors

1098cc & 1275cc Door Fittings and Windscreen Assembly
Bumpers, No. Plates & Fittings- Sprite |

Bumpers, No. Plates & Fittings Sprite Il & Midget i

1098cc & 1275cc Bumpers and Number Plate Fittings

Sprite Mk | & 11, Midget Mk | Grilles & Bonnet Badges

Sprite Mk | & I, Midget Mk | Badges and Chrome Mouldings

1098cc & 1275cc Radiator Grilles, Mouldings, Badges and Finishers

MINI MANIA SPECIAL TUNING CATALOG
Cylinder Heads
Valves & Guides
Valve Springs

Top Caps & Guides
Alloy Cylinder
Head

Gaskets

Studs, Nuts,

and Washers

Oil Pumps

Other Hardware
Crankshafts
Connecting Rods
Pistons

Pistons

Flywheel and
Clutch

Fiberglass Panels
Camshafts

Kent Cam Shafts

6 Mini Mania Toll-Free Order Line (800) 94-MANIA

146-147
148
150
152
154
156
156
157
158
160
162
164
166-169
170
172
174
176-179
180
182
184-187
188
190
192

196
197
198
198
199
199
200
200
200
201
201
202
202
203
204
205
205
205
206
207



Elgin Cam Shafts
Camshafts by Elgin
Cam Followers
Cam-Drive
Systems

Rocker Gear

Qil Coolers
Gearbox

Webster Series
Gearbox
Transmission
Rear Axle

Rear Suspension
Rear Suspension
Anti-Sway Bars
Wheels

Comp Steering
Front Suspension
HUFFAKER Racing
Cooling
Ancillaries

Roll Bars

Inlet Manifolds
Exhaust

Exhaust Systems
SU Carbutators
Weber DGV Parts
Weber DCOE Parts
BG Air Filters
Accessories
Index

208
209-212
212
213
213
214-216
216
217
218
218
218
219
220
221
221
222
222
222-223
224-226
228
229
229
230-231
231
231
232
234
236
239
240
242



IMPORTANT INFORMATION

This concise parts catalogue of the standard manual drive Sprites has been depicted as
a guide for parts and features to help fitment and decide which parts can be replaced.
Some parts no longer available are not shown, but some which might have been
required for restoration are shown as a guide only. Parts marked CWE means there are
minimum stocks available and when depleted will become unobtainable.

This parts catalogue includes mechanical parts, performance parts, body parts and a
limited list of accessories. This catalog format (with spiral binding) was chosen since it is
assumed that periodic updates will be available. Most part numbers used are those
commonly used through-out the industry and are for the most part O.E.M. numbers. Our
Monthly Newsletters should be considered a supplement to this complete catalogue.

No part of this publication can be reproduced, stored in a retrieval system or
transmitted, in any form, electronic, mechanical, photocopying, recording or other means
without prior written permission from Mini Mania.

Whilst every effort is made to ensure accuracy of the particulars contained in this parts
catalogue, Mini Mania will not, in any circumstances, be held liable for any inaccuracies
or the consequences thereof.

By reading through this parts catalogue and cross referencing pages, all relevant
information required should be obtainable. Mini Mania has no control over parts being
made obsolete by the manufacturer, but will try and re-introduce the parts from original
drawings and specifications when possible and viable. Mini Mania reserves the right to
make changes or improvements in the construction or equipment of their products at
any time.

Mini Mania continues to be the lowest price supplier in this country. Our costs are
reviewed monthly to insure that your costs are maintained at the minimum and thus a
price sheet for this catalogue is not available.

Our TOLL FREE telephone line provides a cost effective way to either order your parts
or get a price quote for your specific needs (good for 30 days). See all our ordering
information on the last page of this catalogue.

© Copyright 1996, Mini Mania, Milpitas, CA
All Rights Reserved.

8 Mini Mania Toll-Free Order Line (800) 94-MANIA



The Austin-Healey Sprite ([ ANS)

'he M.G. Midget (Mark I)




Identifying Your Car

Location of Unit Mumbears

The Car Hambes o shoe g on e werared m b b S S D P S .
b porar wiasl meh mukeras P e el | vighe harad wade ol fm cplieder Blck diorre B il priers

Ayshin-Heakry Speite (Mark 111 H‘\_ Iy
10 Mini Mania Toll-Free Order Line (800) 24-MANIA



IDENTIFYING YOUR CAR

Identification Data

COMMENCING FINISHING
Engine MNo. CLH10 AC LY H4 9201
Car No. ANS-501 AMNS-50116

ACE/DaH 101 9CG/DaHIBT 11

8CE/Dal 101 9CG/DaslagT 11
Engine MNo.

10CG/DaH1M 10CG/DaH2 1045

10CG/Dal101 10CG/Dal21048
Car No. {Scoy H-AMNE-101 H-AMB-24731
Car No. {10cc) H-ANT-24732 H-AMB-38228
Engine MNo. 10CC/DaH101 10CC/Da/H 18300
Car No. H-AMNB-38829 H-AMB-B4734

12CC/IDaH101 12CCDa/H 18300
Engine Mo. 12CE/Da/H101

12CGEMDaH101

H-AMNS-B4TIS H-AMS-B5286
Car No.

H-AN10-85287 H-AM10-864 03
Engine MNo. 12CE/DaH101

12CG/DaH101 Mot Available
Car No. A-AN10-B6804 A-AN10-87824
Engine MNo. SCEDaH 101 9CGE/DaHIBT 11

QCG/Dal101 9CG/Dallagr 11

10CG/DaH101 10CGDaH2 1048

10CGEDaL 101 10CGEDa/ 21048
Car No. {8cc) G-AN1-101 A-ANT-16183
Car No. {10cg) G-AN2-16184 G-AN2-25787
Engine Mo. 10CCDaH101 10CCDa/H 18300
Car. Mo. G-AN325778 G-ANG-52389
Engine Mo. 12CC/DaH101 12CC/Da/H 18300

12CE/DarH101

12V/586F 101

12V/588F 101

12V/7TEFA 01
Car MNo. G-AN4-52390 G-AN4-T4885

G-AN5-TARBE G-ANS-154100

G-ANB-154101

11



POWER UNIT IDENTIFICATION VEHICLE IDENTIFICATION

Serial No. Prefix Letter Code Serial Number Prefix Letter Code

The engine number prefix comprises a The car number prefix comprises a series
series of letters and numbers, presenting of letters and number, presenting in code
in code the cubic capacity and make, the the make, the engine type, the body type,
ancillaries fitted, and the type of the series, and, where applicalbe, left-

compression.

1st Prefix Group—Cubic capacity,

make, and type
1st Prefix number:
9—950cc
10—1098cc
12—1200-1300cc
Prefix Letters:
C—Austin-Healey
CG—Austin-Healey and MG
2nd Prefix Group—Gearbox
and ancillaries
U—Centre gear change gearbox
Da—Close-ratio centre gear
change gearbox
3rd Prefix Group—Compression
and serial number
H—High Compression followed
by serial no.
L—Low Compression followed
by serial no.
Code Example:
9CG/Da/H101
9CG  950cc Austin-Healey
or MG
Da Close ratio centre
gear change gearbox
H High Compression
101 Serial No.

hand drive.

1st Prefix Letter—Name
G—M.G.

H—Austin-Healey

A—Austin

2nd Prefix Letter—Engine Type
A

3rd Prefix Letter—Body type
N—2-seater Tourer

4th Prefix—Series of model
1—1st series (M.G.)

2—2nd series (M.G.)

3—3rd series (M.G.)

4—A4th series (M.G.)

5—5th series (M.G. &
Austin-Healey)

6—6th series (Austin-Healey)
7—Tth series (Austin-Healey)
8—~8th series (Austin-Healey)
9—0th series (Austin-Healey)
10—10th series (Austin-Healey &
Austin)

5th Prefix—Used if car is other
than standard right hand drive
L—LHD

6th Prefix—Model Year (USA
and Canada)

A—1070 B—1971
C—1972 D—1973
E—1974

Code Example:

G-AN3-25788

G M.G.

A “A” type engine

N 2-seater Tourer

3 3rd series

25788 Serial No.

12 Mini Mania Toll-Free Order Line (800) 94-MANIA



ENGINE ASSEMBLY & MOVING ENGINE COMPONENTS

NEW OR RECONDITIONED FULL ENGINES ARE NOW NO LONGER AVAILABLE FROM BRITISH LEYLAND.

Our reconditioned engines have been assembled using the following new

components:

Pistons Piston Rings Valve Springs

Big End Bearings Oil Pump Timing Chain

Main End Bearings Oil Pressure Relief Valve  Front Oil Seal
Crankshaft Thrusts Relief Valve Spring Lock Tabs

All Gaskets Cam Followers Rocker Shaft

Water Pump By-pass Hose Camshaft Thrust
Core Plugs By-pass Hose Clips Valve Stem Oil Seals
Split Pins Spark Plugs Valve Guides

The following machining has been carried out:
Reground Crankshaft Rebored Block Reprofiled Camshaft
Refaced Valves Recut Valve Seats

New parts supplied but not fitted:

Back Plate Gasket Petrol Pump Gasket Qil Filter ‘0’ Ring Seal
Exhaust Manifold Gasket Oil Filter Qil Filter Housing Gasket
Rocker Box Cover Gasket Side Chest Gaskets Heater Tap Gasket
Thermostat Gasket Thermostat Housing Studs Front Pulley Lock Tab
Manifold Studs Qil Filter Adaptor Gasket  Spigot Bush

Rocker Box Cover Grommets Flywheel Lock Tabs

They are supplied with the following slave components which must be returned
with the worn unit.

Rocker Box Cover Front Pulley Side Chest Covers

Distributor Blanking Plate Petrol Pump Blanking Plate

Filter Adaptor Blanking Plate

They do not come with

Thermostat Thermostat Housing Flywheel
Dip Stick Dip Stick Tube Drain Tap
Engine Back Plate or any auxiliary Units

All “Worn Engines” must be returned in a reconditionable condition, this means:Complete,
assembled, clean and drained of oil and water. All slave components must be correctly attached.
A Deposit/SURCHARGE is charged when an exchange reconditioned engine is sold. This is
returnable once the “Worn” unit has been returned, stripped and inspected by us.

A Charge will be deducted from the deposit if the worn unit fails to comply with the above
conditions, or if the components are damaged, unrepairable or missing due to reasons other
than “Fair Wear and Tear”.

13



948cc, 1098cc & 1275cc ENGINE CYCLINDER HEAD

14

BB | rg 4
"“ <o«

Mini Mania Toll-Free Order Line (800) 94-MANIA

A

i



CYLINDER HEAD, VALVE GEAR & OVERHAUL KiTs

NO. PART NO. DESCRIPTION QTY. REMARKS

3 2A877 27.8mm (1.09")Inlet valve 4 9C Prefix Engines

3A  AEA574 29.4mm (1.15") Inlet valve 4 9CG, 10CG Prefix Engines. See Valve Chart

3B 12G296 31mm (1.22") Inlet valve 4 10CG Prefix Engines. See Valve Chart

4 AEAT62 1.58mm o/s valve seat insert 4 9CG, 10CG Prefix Engines

4N 2A639 Inlet valve seat insert 4 10CG Prefix Engines. Alternative

48 126941 33mm (1.3") Inlet Valve 4 1275¢cc See Valve Chart

5 GCG1007 Recon. cylinder head 1 CAM4180 Lead Free. Fits 948cc & 1098cc

with valves and springs
A 12G1805E Recon. cylinder head 1 1275¢c Lead Free. 12G940 Casting
with valves and springs

ALL MODELS

1 GFE6000S Metal filler cap 1

2 12G1111 Valve guide 8

6 AEA306 Thermostat housing 1 Vertical Flow 948cc

6A 12G243 Thermostat housing 1 Vertical Flow 1098cc, Early 1275¢c

6B 12G1902 Thermostat housing 1 Cross Flow 1275¢cc

7 CHS2515 Thermostat housing stud 3 5/16"

8 AEA401 Inner valve spring 8 Sprite | Engines were fitted with single valve
springs as standard.

9 AEA403 Locating bottom collar 8

10 ADP210 Blanking plug 1

1 1B3664 Blanking washer 1

12 10M214/PAT/Plate Metal patent plate 1 See Decal

13 DECALO1 Metal Austin name plate 1 section for

14 CRCP349 Metal MG name plate 1 details (page 164, 165)

15 GFE6003 Plastic filter cap 1

16 12A501 Rocker cover 1

* CAM6822 Alloy Rocker box cover 1

17 AJMA01 Rocker box gasket 1

18 12A1968 Engine lifting bracket 2 Remove before closing bonnet

19 2A150 Rocker cover bolt 2

20 1B2925 Spacer 2

21 1A2156 Cup washer 2

19A*  CAM6823 Rocker cover retainer 2 Chrome plated

20A*  1B2925/CH Chrome plated spacer 2 components, use when fitting

21A*  1A2156/CH Chrome plated cup washer 2 GAC4068 alloy rocker box cover

22 12A1358 Rubber sealing bush 2

23 BPGES Spark plug (NGK) 4 Champion N5 were originally fitted

24 12A1950™* Rocker shaft 1 With modified locating screw position

25 12G1927 Rocker shaft locating pedestal 1

26 12G1926 Rocker shaft pedestal with oilway 3

27 2A258 Locating screw 1

28 2A515 Lock plate 1

Continued on Next Page...

**Original rocker shafts were located by the front pedestal. This front pedestal also acts as an oil feed pipe to the rockers.
Moditied rocker shafts are located by the second pedestal. This means the front pedestal is moved to the second pedestal
position, the second pedestal is discarded and a new front pedestal with only an oilway is fitted (/2G 1926).



948cc, 1098cc & 1275cc ENGINE CYCLINDER HEAD

I

53 Ba @ 4 {

4“ <«

16 Mini Mania Toll-Free Order Line (800) 94-MANIA

3]



SpRITE MK | & I, MiDGET | CYLINDER HEAD, VALVE GEAR & OVERHAUL KiTs—CONT.

NO. PART NO. DESCRIPTION QTY. REMARKS

29 2A964** Pressed steel rocker 8 No longer available.

30 2A533** Cast rocker 8 See Foot Note below

31 2A21 Replacement rocker bush 8 For 2A 533 cast rockers only
32 12A1215 Adjusting screw 8 For2A 964/2A 533

33 6K654 Lock nut 8 rockers only

29A  CAM289 Sintered rocker 8 Replacement rocker

32A  12H3376 Adjusting screw 8 Use with sintered rocker

33A  51K1178 Lock nut 8 CAM 289 only

30A  12G1221 Forged rocker 8 Replacement rocker, ideal for tuned engines
31 2A21 Replacement rocker bush 8 For forged 12G1221 rockers only
32B  AEG167 Adjusting screw 8 Use with 12G1221

33B  FNN605 5/16" Adjusting nut 8 rockers only

34 6K556 Spacer spring 3

34A  AEG392 Solid spacer 3 Replaces 6K556 spring on tuned engines
35 2A18 End spring washer 2

36 6K555 End flat washer 2

37 GHF502 Split pin 2

38 51K885 Rocker shaft stud long 2 516"

39  51K1473 Rocker shaft stud short 2 5/16"

40 GHF201 Nut 4 5/16"

4 GHF332 Spring washer 4 5/16"

42 2A11 Valve collet 16 NLA

43 88G616 Valve spring top cap 8

44 2A879 Valve stem oil seal 8 Early o-ring style

44 ADU4905 Valve stem oil seal 8 Late Type - Works on all valves
45 AEA311 Main valve spring 8

46 2A640 Exhaust valve seat insert 4 Alternative

46A  TAM2068 1.50mm ofs exhaust valve seat insert 4

47 AEA434 Exhaust valve (1.0") 4 9C, 9CG, 10CG25.4mm. See Valve Chart
47A 12G1322 Exhaust valve (1.15") 4 1275¢cc See Valve Chart

48 GTG101 Thermostat gasket 1

49 GTS102 74degC Hot climate thermostat 1

49A  GTS104 82degC Standard thermostat 1 Alternatives

49B  GTS106 88degC Cold climate thermostat 1

50 GHF201 Nut 3 5/16"

5 GHF332 Spring washer 3 5/16"

52 GHF301 Flat washer 3 5/16"

53 12A2075 By pass adaptor 2

54 3H2963 Hose clip 2

b5 AEG484 Straight by pass hose 1

56 12A1093MS Original convoluted hose 1

57 2A180 Heater tap blanking plate 1 Use when heater is not fitted
58 8G221 Gasket 1

59 GHF331 Spring washer 2 1/4"

60 SH604061 1/4" Screw 2 Alternative to 61 and 62

61 GHF200 1/4" Nut 2 Alternative to

62 53K402 1/4"Stud 2 60 screw

63 53K487 Manifold stud 6 5/16"

64 GHF261 Brass nut 6 5/16"

64A  51K1177 Double length brass nut 4 For easier fitment on the centre 4 studs

**Original rockers are now no longer available, they were either cast (2A 533) or pressed steel (2A 964). They can be
replaced by using either a sintered steel rocker (CAM 289) or a forged rocker (12G1221). It is advisable to replace in sets
aue to the difference in weight when compared with the original rocker.

17



948cc, 1098cc & 1275cc ENGINE CYCLINDER HEAD

86| i 4 |
48 o '}
b L

18 Mini Mania Toll-Free Order Line (800) 94-MANIA

KJ{L‘)



SpRITE MK | & I, MiDGET | CYLINDER HEAD, VALVE GEAR & OVERHAUL KiTs—CONT.

NO. PART NO. DESCRIPTION QTY.  REMARKS
66 CAM151 Head stud short 5 3/8"

67 CAM150 Head stud long 4 3/8"

68 GHF302 Flat washer 5 3/8"

68A  AHT288 Special washer set 1 For tuned engines 3/8"
69 CAM4545 Head nut 9 3/8"

Gasket Sets & Lock Tab Kits

17 AJMA01 Rocker Box Gasket 1

44 2A879 Valve Stem Seal 8

48 GTG101 Thermostat Gasket 1

58 88G221 Heater Tap Gasket 1

65 GEG302 Head Gasket 1 948cc, 1098cc
65A  AEA647 Competition head gasket 1 948cc, 1098cc, Copper/asbestos
65B  GEG301 Head Gasket (Stock) 1 1275¢cc

65C  GEG300 Head Gasket (Copper) 1 1275¢c

65D  TAM1521 Head Gasket (Metro) 1 1275¢cc Recommended for Competition use.
* GEG101 Top End Gasket Set 1 Sprite I Engines
* GEG601 Manifold Gasket 1

* 3H2687 11/8" Carburetter Gasket 6

* 1G2624 1 %" Carburetter Gasket 6

* GSK102 Bottom End Gasket Set 1 All Models

* GEG501 Sump Gasket 1 pair

* TAM1171 Sump End Seals 2

* 2K7140 Front Felt 1 Sprite | only

* 886561 Neoprene Oil Seal 1

* 12A956 Timing Chain Cover Gasket 1

* 12G619 Front Plate Gasket 1

* 10M502 Rear Plate Gasket 1

* 12A1139 Side Plate Cork Gasket 2

* 2A127 0il Restrictor Gasket 1

* 88G402 0il Filter Gasket 2

* 12G730 QOil Pump Gasket 1

* 2A113 Fuel Pump Gasket 1

* 88G215 Water Pump Gasket 1

* 6K464 Priming Plug Washer 1

* 2K4975 Drain Tap Washer 1

* 6K638 Sump Plug Washer 1

* GFK1002 Engine Lock Tab Kit 1 948cc, 1098cc
* GFK1002BB Engine Lock Tab Kit 1 1275¢c

* GGC102 Hylomar Gasket Sealant 1

GENERAL DATA

TORQUE WRENCH SETTINGS:
Cylinder head nuts 40Ib ft. (5.5 kg. m.)
Connecting rod bolts ~ 351b ft. (4.8 kg. m.)

VALVE ROCKER CLEARANCE: (cold)

VALVES: Seat angle: Inlet and exhaust
CAPACITIES: Engine sump (including filter)
* Not illustrated

Main bearing set screws
Flywheel securing bolts

for road use
for competition work.
450

7 pints (3 litres)

19



948cc, 1098cc & 1275cc CYLINDER HEADS & VALVES

INTAKE VALVES

Material Head Casting No.
2A8TT 1.09 3.440 C EN52 Silchrome | 948 Sprite 2A628, 2A629, 12A1456
AEA574 | 1.151 3.440 C EN52 Silchrome | 948 Sprite MK2 12G202
Midget MK |

12G296 | 1.215 | 3.440 A EN52 Silchrome | 1098 Midget MK2 12G206, 12G295
1098 Sprite MK3

TAM1062 | 1.09 3.440 B EN52 Silchrome | 998cc A+ CAM4004

C-AEGH88| 1.25 3.440 A EN214N Steel Special Over sized

AEG593 | 1.40 3.440 A Nimonic 80 970 S, 1071 S AEG163, 12A185
1275 S

126941 | 1.31 3.440 A EN52 Silchrome | 1275 Sprite MK4 12G940, 12G1316
Midget MK3
1300 Autin/Morris

AEG592 | 1.40 3.570 A Nimonic 80 1275 Sprite/Midget MK4 [12G940

TAM1058 | 1.31 3.570 B EN52 Silchrome | 1275 A+ 126940

TAM1059 | 1.40 3.570 B EN52 Silchrome | 1275 A+ 126940

Competition Valves

C-AEGH44| 1.40 3.570 A EN214N Steel Special 12G940

C-AEGH69| 1.31 3.570 A EN214N Steel Special 12G940, 12G1316

C-AHT110[ 1.48 3.570 A EN214N Steel Special Over sized

C-AHT111| 1.525 | 3.570 A EN214N Steel Special Over sized

C-AHTH5 | 1.46 3.570 A EN214N Steel Special Over sized

20 Mini Mania Toll-Free Order Line (800) 94-MANIA




948cc, 1098cc & 1275cc CYLINDER HEADS & V ALVES

EXHAUST VALVES

AEA434

12A1987

12G1322

AEG594
TAM1061

C-AEG587
C-AEG106
C-AEG107
C-AEG570

Head | Stem | Stem

Material

Size |Length | Type*

1.00

1.00

1.15

1.21
1.15

1.06
1.15
1.21
1.26

3.440

3.440

3.570

3.570
3.570

3.44
3.570
3.570
3.570

loe)

> > >

EN52 Silchrome
EN52 Silchrome
Nimonic 80A

Nimonic 80

ompetition

EN214N Steel
EN214N Steel
EN214N Steel
EN214N Steel

948 Sprite

1098 Midget MK2
1098 Sprite MK3

1275 Sprite MK4

1275 Midget MK3
Cooper S

1275 A+

Valves

Special Over Sized
Special
Special
Special Over Sized

Head Casting No.

2A628, 2A629, 12A1456
12G202
12G206, 12G295

12G940, 12G1316

12A185, AEG163
12G940

*VALVE

TYPES

A

21



948cc, 1098cc ENGINE FITTED TO MK Il SPriTE & MK Il MIDGET

22 Mini Mania Toll-Free Order Line (800) 94-MANIA



948cc, 1098cc ENGINE FITTED TO MK Il SPriTE & MK Il MIDGET

NO. PART NO. DESCRIPTION QTY. REMARKS

9M101/R Engine exchange 1 Not B/L 948cc

10M101/R Engine exchange 1 Not B/L 1098cc
12 12A398 Front pulley lock tab 1
13 886561 Timing cover oil seal: 1
14 12A956 Timing cover gasket 1
15 3H2127 Timing chain 1
16 8G549 Timing chain tensioner 2
17 12G619 Front plate gasket 1
18 12G793 QOil pump 1 Pin drive
19 10M502 Rear engine plate gasket 1
20 9M156 Flywheel ring gear 1 948¢cc
20A  10M156 Flywheel ring gear 1 1098cc
21 12G612 Flywheel lock tab 2 948cc, 1098cc
22 10M131 Flywheel bush 1
23 9M119/size 948cc Pistons 4 State size required - See Piston Chart
23A  16179/size 1098cc Pistons 4 State size required - See Piston Chart
24 9IM120/size 948cc Piston rings 1 set State size required - See Piston Chart
24A  RA17926/size 1098¢cc Piston rings 1 set State size required - See Piston Chart
25 VP572/size Gon rod shells 1 set State size required
26 1262217 Con rod bolts 8 948cc, 1098cc
27 2A660 Con rod bolt lock tab 4
28 9M132/size Main bearing shells 1 set 948cc - State size required
28A  VP733/size Main bearing shells 1 set 1098¢cc - 1.75" mains
288 VP91120/size Main bearing shells 1 set 1098¢cc - 2.0" mains
* LNZ607 Main bearing lock nuts 6
30 2T4092/size Thrust washer 1 set 948cc - Std./.0025/.005/.0075
30A  VPW81/size Thrust washer 1 set 1098cc - 1.75" mains - Std./.003
30B  VPW41/size Thrust washer 1 set 1098cc - 2.0" mains - Std./.003/.030
31 9M263 Sump gaskets 1 set 948¢cc, 1098cc - 1.75" mains
31A - 12M263 Sump gaskets 1 set 1098¢cc - 2.0" mains
32 10M250 Front cork seal 1 948¢cc, 1098cc
33 10M250 Rear cork seal 1 948cc, 198cc - 1.75" main
33A  TAM1089 Rear cork seal 1 1098cc - 2.0" main
34 GFE103 Qil filter 1
35 12G107 Dip stick tube 1
36 12H865 Qil pressure relief valve 1
37 6K853 Qil pressure relief valve spring 1
38 3H576 Drain tap 1
39 2A13 Cam follower 8
40  12A1139 Side cover gasket 2 Cork
40 12A1175 Side cover gasket 2 Rubber
43 12G730 Qil pump gasket 1
5 CAM151 Head stud 5 Short
52 CAM150 Head stud 4 Long
56 VPC956 Camshaft bearings 1 set includes 3 bearing shells
57 6K629 Camshaft nut 1
58 2A14 Push rod 8
59 12G 4337 Cam gear 1
60 2A5759 Cam gear lock tab 1

23



948, 1098cc ENGINE FITTED TO MK Il SPrITE & MK Il MIDGET

24 Mini Mania Toll-Free Order Line (800) 94-MANIA



948cc, 1098cc ENGINE FITTED TO MK Il SPriTE & MK Il MIDGET

NO. PART NO. DESCRIPTION QTY. REMARKS

61 8G725 Crankshaft gear 1

62  6K836 Crankshaft woodruff key 1

63 CAM 6323 Crankshaft pulley 1

64 AEA312 Crankshaft nut 1

66 AEG148 Camshaft 1 Reprofiled exchange

67 AHU2379 Camshaft lock plate 1

68 12G2506 Timing cover 1

69  88G257 Sump drain plug 1

70 6K638 Sump plug washer 1

71 12G453 Engine back plate 1 948cc - Stamp steel

71A 126275 Engine back plate 1 1098cc - 1.75" main

71B  AEGbH52 Engine back plate 1 1098cc - 2.0" main

72 12G175 Dipstick 1

73 10M158 Flywheel bolts 4

75 1G2984 Flywheel dowel 1 Clutch to flywheel

83 6K431 Copper washer 1

84 12G126 Con rod 2 1 and 3 cylinders

84 12G123 Con rod 2 2 and 4 cylinders

85 6K628 Washer packing 1

86 12G429E Crank 1 Reprofiled

87 2K4975 Washer tap 1

* GSK102 Conversion gasket set 1 948cc, 1098cc. When ordering for 2.0" main
1098cc, need additional TAM1089

* Not shown

25



1275cc ENGINE FITTED TO MK IV SPrITE & MK Il MIDGET

26 Mini Mania Toll-Free Order Line (800) 94-MANIA



1275cc ENGINE FITTED TO MK IV SpriTE & MK Il MIDGET

QTY.

REMARKS

NO. PART NO. DESCRIPTION

BHM1462 Engine exchange
12 12A398 Front pulley lock tab
13 88G561 Timing cover oil seal
14 12A956 Timing cover gasket
15 2H4905 Timing chain
16 12G1401 Flywheel
17 12G619 Front plate gasket
18 CHM140 0il pump
19 10M502 Rear engine plate gasket
20 12G1444 Flywheel ring gear
21 12G982 Flywheel lock tab
22 10M131 Flywheel bush
22 AHU1026 Flywheel bush
23 21253/size Pistons
24 R451570/size Piston Rings
25 VP572/size Con rod shells
26 AEG519 Con rod bolts
27 AEG147 Con rod bolt nuts
28 VP91120/size Main bearing shells
30 VPW41/size Thrust washer
31 12M263 Sump gaskets
32 10M250 Front cork seal
33 TAM1089 Rear cork seal
34 GFE103 Qil filter
35 12G107 Dip stick tube
36 12H865 Qil pressure relief valve
37 6K853 Qil pressure relief valve spring
38 3H576 Drain tap
39 2A13 Cam follower
40 12A1358 Rubber bush rocker cover
43 12G730 Oil pump gasket
5 CAM150 Head stud
52 CAM151 Head stud
58  VP(C989 Camshaft bearing
59 6K629 Camshaft nut
60 AEG523 Camshaft
61 AHU2379 Camshaft lock plate
62 12G1397 Cam gear
63 12G1699 Crankshaft gear
64  88G305 Crankshaft pulley .
65 AEA312 Crankshaft nut
66 12G2507 Timing cover
67 12G1398 Main bearing bolt
68 12A1381 Main bearing bolt lock tab
69 12G1268 Main bearing dowel
70 88G257 Sump drain plug
71 6K638 Sump plug washer
72 AEG240 Blanking plate gasket
73 CP7 Core plug set
75 AEG314 Push rod .
76 51K1029 Flywheel bolt
77 CAM4313 Engine sump
78 12G107 Dip stick
79 2A265 Blanking plate
80 1G2984 Flywheel dowel
82 6K836 Key
83  WKN505 Key

Continued on next page

NG JCPIGEIGINC e'c JUIQUIGENIGENTY, e e, U G G I U I QI QU GUIGrS ) I “IGY N\ ' S G G Gy Gy QU G QT QI G Gy ' W G QUG NG G G G G Gy U G G G QY

set
set
set

set
set
set

set

set

1275¢c rebuilt

With ring gear

Stardrive

Ext. dia. .625

Ext. dia. .75

State size required - See Piston Chart
State size required - See Piston Chart
State size required

State size required
Std./.003/.030

Paper type

Long
Short
Includes 3 shells

If no petrol pump fitted
Includes 5 plugs

Crankshaft
Camshaft

27



1275cc ENGINE FITTED TO MK IV SPrITE & MK Il MIDGET

28

Mini Mania Toll-Free Order Line (800) 94-MANIA



1275cc ENGINE FITTED TO MK IV SpriTE & MK Il MIDGET

88 2A759

93 6K431

94 2K4954
95 AEG624
96 8G2741 E
97 12G4499
98 13H2792
99 12A1136
100 GHF117
101 GHF321
102  GFE148

* GEG1140
* GSK105
* Not Shown

Camshaft lock (tab)
Copper washer

Tap washer

Con rod

Crank shaft
Distributor drive

‘0" ring

Distributor housing
Screw

Washer

Qil filter

Head gasket set
Conversion gasket set

O G G G QU GGy

Exchange

Spin-On Canister type

When overhauling complete engine use w/ GEG 1140

29



TABLE OF PISTON RINGS & SizES

Ring Rover ring
Engine & |Number including Ring part  part # STD Piston part Piston Remarks
Bore Size [of Rings oil ring & numher & +.020 numher shape
ring size only
948cc 3x.070" . 1 5cc .
62 916mm 5 o) 175" IM120/size BHM1161 16057 dish Standard rebuild only
2 477"
STD/20/30/ 3070 gm119 or 4 Bee .
40/80 5 30 125" ami20 14396 dish Standard rebuild only
2% 0625 Big Bore for 946 High
948cc to 3 1x01575"  DATT9Z6 20930 FlatTop “g'e 4 nomprassion
998cc Big
Bors ax 0625 6. 0cc  Big Bore for 948 Low
4 Ixis7g  PATI9Z6 BHMIZB TS pipn 83 Cornprassion
ax.0625° J.oce STD. Use. Good fo
9 axips0r  PATTEZT 18179 Dish  GOODRPM -8.0-1
1098ce Moderate
£ ST | SxUB25°  pai7oe  BHMI1EZ 20397 f0tC b ormance 7.5
2542:87D 1x.1250 Dish comprassion
/20/30/40/60
2% 0625" Power Max 10.0:1
3 e RA17926 18520KR  FiatTop & ovot o0 S
4 SxUB25"  paoys76  BHMA164 17271 Dished  8.8:1-Stock 1275
1% 1562
3% 0625° 10ce o
4 e RAZ1576  BHM1284 20394 ooy 8.87-Skock 1275
2%.0591° Sce 88 CR - Latest Metric
8 xis75  1eodel L v sized piston
. P19520 CWE
1975¢C 4 3x.0469" canuse  DHMTI8S  areius Dished  9.7CR - Use 21253
1% 1562 STD/ 020
70.625mm R39360
0 780"STD -
20304000 3 g RAZ6686  BHM1166 19320 Dished 9.7CR - Later 13006T
. 9 7CR - Metric Sized
3 fi??g] R41570 21253 [ﬁgfe"d Pistons + 030 taller
: than stock 5’
2% 0591 €0 9 4CR - Metric Sized
8 1x1575" R39960 21250 pigheq Pistons
3 210625 BHM1260  ADUS704  Dished 9.4CR
1%1575
30 Mini Mania Toll-Free Order Line (800) 94-MANIA



TABLE OF PISTON RINGS & SizES

Ring Rover ring
Engine & [ Number including Ring part part # STD  Piston part Piston Remarks
Bore Size |of Rings oil ring & number & +.020 number shape
ring size only
2x.0469" 18517 0r DU Forged, use 20747 or
8 1xise 9920 BHMIAIS - yenygt  97CR use 21882
Flat Top
Powermax Dish
Competition 3 fj:?égg R39380 20747 & ficc Sgueeze Cast
70.625mm 9 7CR
2.780" 57D 2% 0469 Squeaze Castuse
190440480 3 1% 1567" R39380 20739 Flat Top 1887
1x.0394°
3 1x 0469 R41720 21662 Flat Top Soueeze Cast
1x1181°
Oghl%%'ﬁ‘ 3 2x 047 C-ALI3379 C-AJJ3376  Dished  Hi-grade Castlight
(127565) 1x.1575 C-AJJ3362  Flat Top alloy
OMEGA 2047 Hi-grade Gast light
73.5mm 8 1xi575°  OMEGATSS See  7orilcc  alloy (1380cc)
Performance  Dish or
OMEGA 2047 Parts Section FlatTop  Hi-grade Castlight
74.0mm 8 1x1575°  OMEGAT4 alloy (1400cc)
Powermax
73.5mm 2x 0591 10cc  3.6CR Sgqueeze Cast
S0, +020 | ° wisrs o9l 20859KR Digheg 1275 1o 1380cc
ONLY

31



1098cc & 1275cc OiL CoOOLER ACCESSORIES

QL CODLER ASSEMBLIES

32 Mini Mania Toll-Free Order Line (800) 94-MANIA



1098cc & 1275cc OiL COOLER ACCESSORIES

NO. PART NO. DESCRIPTION QTY. REMARKS

1 AHA7549 Qil cooler pipe 2 Use MOC/SPRITE

2 AHA8778 Qil cooler pipe 1 Use MOG/SPRITE

3 AHAB777 Qil cooler pipe 1 Use MOC/SPRITE

4 2A269 Adaptor filter 1 0il Filter adapter for Spin-On type

5 AHAG424 Adaptor to block 1 Cylinder block union

6 C-ARH221 Qil cooler 1 13 Row. Others Available.

7 AHA 8401 0il cooler grommet 4

8 AHA 8386 Qil cooler bracket 1

9 AHA 8779 Qil cooler hose bracket 1

10 AHA 6865 Qil cooler strap bracket 1

1 AHH 6866 0il cooler strap bracket 2

12 12A1768 Copper washer 1 Cylinder block union
MOG/SPRITE Qil cooler hose kit 1 Icludes hoses and fittings.

SPRITE MK | & II, Mipcer MK | ENGINE & GEARBOX MOUNTINGS

NO. PART NO. DESCRIPTION QTY. REMARKS
ENGINE MOUNTINGS

1 31G1225 Engine Mounting 2

2 CHA218 RH Engine Mounting Bracket 1

3 CHA219 LH Engine Mounting Bracket 1

4 GHF201 Nut 4 5/16"

5 GHF332 Spring Washer 4 5/16"

6 GHF302 Flat Washer 2 3/8"

7 GHF333 Spring Washer 2 3/8"

8 GHF202 Nut 2 3/8"

9 GHF120 Screw 6 5/16"

10 GHF332 Spring Washer 6 5/16"

11 GHF301 Flat Washer 6 5/16"
GEARBOX MOUNTINGS

12 AHA9307 Gearbox Mounting 2

13 GHF202 Nut 2 3/8"

14 GHF333 Spring Washer 2 3/8"

15 SH505061 Coarse Screw 6 5/16"

16 GHF332 Spring Washer 6 5/16"

17 GHF301 Flat Washer 2 5/16"

18 PWZ205 Fiat Washer 2 5/16" Gearbox
19 GHF332 Spring Washer 2 5/16" tunnel to
20 GHF120 Screw 2 5/16" crossmember
21 GHF302 Flat Washer 2 3/8"

22 GHF333 Spring Washer 2 3/8" Floor to
23 BH606261 Bolt 2 3/8" crossmember
24 2A5552 Gearbox Crossmember 1

25 2A5420 Gearbox Steady Mounting 1

33



1098cc & 1275cc ENGINE & GEAR Box MOUNTINGS & CONTROLS

34 Mini Mania Toll-Free Order Line (800) 24-MANIA



1098cc & 1275cc ENGINE & GEAR Box MouNTINGS & CONTROLS

NO. PART NO. DESCRIPTION QTY. REMARKS

1 AHA5484 Engine mounting 2 1098, 1275

2 CHA565 Engine mounting 2 1500

3 2A5420 Gear box mounting 1 Centre 1098, 1275

4 AHA9307 Gear box mounting 2 Side ones 1098, 1275
5 CHA615 Gear box mounting 2 Side ones 1500

6 CHA488 Steady bar rubber 2 1500

7 2A5552 Gear box bracket 1 1098, 1275

8 CHA258 Engine mounting bracket LH 1

9 CHA257 Engine mounting bracket RH 1

10 CHA487 Gear box bracket 1 1500 steady bar

11 CHA266 Gear box rear mounting 1 1500

12 BH606281 Gearbox mounting bolt 2 1500 use with CHA266
13 HZS506 Gear box mounting 2 1098, 1275 use with 2A5552
ENGINE CONTROLS

1 AHA6256 Throttle pedal 1 1098, 1275, 1500 early
2 CHA494 Throttle pedal 1 1500

3 2A2077 Pedal lever 1 Use with AHA 6256

4 AHA6255 Pedal lever link 1 Use with 2A2077

5 AHA5746 Throttle cable 1 1098, 1275

6 CHA475 Throttle cable 1 1500, RH drive

7 AHAT748 Choke cable 1 Star pattern 1098, 1275
7 CHA288 Choke cable 1 1275,1500

8 AEC2075 Carburettor return springs 2 1098, 1275

9 AEAB02 Throttle return spring 1 1098, 1275

10 145197 Carburettor return spring 1 1500

11 153959 Throttle return spring 1 1500

12 ACC5062 Throttle pin 1 1098, 1275

13 AUE34 Choke cable stop 1 Allmodels

14 AEA597 Throttle lever 1 1098, 1275

15 AUC1457 Choke rod 1 1098, 1275

16 AUEb86 Lever2 Front

16 AUE587 Lever?2 Rear

17 UKC5374 Throttle linkage 1 1500

18 153957 Bellcrank clip 2 1500

19 UKC3272 Bellcrank clip 1 1500

20 UKC3009 Connectng rod 1 1500

21 AUEb86 Lever2 Front

21 AUE5S87 Lever2 Rear

22 143747 Throttle link 1 1500

23 UKC3281 Spring bracket anchor 1 1500

24 AUE34 Choke cable stop 1 1500

25 BHAb357 Throttle cable step pin 1 1500

26 BHAb358 Throttle cable stop clip 1 1500

27 AUC1457 Choke rod 1 1500

35



948cc & 1098cc CLutcH COMPONENTS

1098cc & 1275cc CLutcH COMPONENTS

CLUTCH COMPONENTS

8
36 Mini Mania Toll-Free O




948cc & 1098cc CLutcH COMPONENTS

NO. PART NO. DESCRIPTION QTY. REMARKS
SPRITE Il & MIDGET I 948cc FROM ENGINE

1 COM704 Release Bearing Clip 2

2 COM703 Release Bearing 1

3 COM701 Clutch Cover Assembly 1 6 Spring

3A  COM701C Clutch Cover Assembly 1 9 Spring

4 COM702 Clutch Plate 1

5 22A219 Clutch Fork 1

* COM701/KIT Clutch Kit 1 Contains 2, 3 & 4
SPRITE Il & MIDGET 1 1098CC

6 COM708 Release Bearing Clip 2

7 COM707 Release Bearing 1

8* COM705 Clutch Cover Assembly 1

9 COM706 Clutch Plate 1

bA  22G168 Clutch Fork 1

* COM705/KIT Clutch Kit 1 Contains 7, 8 & 9
ALL MODELS

10 GHF120 Screw Cover to Flywheel 6 5/16"

11 GHF332 Spring Washer 6 5/16"

12 1G2984 Locating Dowel 2

15 2A3006 Clutch Fork Bush 1

17 2A3289 Pivat Bolt 1 5/16"

18 CLz517 Clevis Pin 1 5/16"

19 13H21 Push Rod 1

22 9G141 Clutch Fork Gaiter 1

23 10M131 Spigot Boaring 1

* COM800 Clutch Aligning Tool 1

* Not lllustrated

1275cc CLutcH COMPONENTS

NO, PART NO DESCRIPTION QTY. REMARKS
4 COM710 Cover assembly 1 1275

5 COM711 Clutch plate 1 1275

6 COM712 Release bearing 1 1275

6A  COM715 Release bearing. Roller brg. type 1 1275

7 GCC196 Cover assembly 1 1500

8 GCP230 Clutch plate 1 1500

9 GRB207 Release bearing 1 1500

10 9G141 Release arm gaiter 1 1275

11 2A3006 Release arm bush 1 1275

12 2A3289 Release arm bolt 1 1275

13 COM708 Release arm clips 2 1275

14 129410 Release arm pin 1 1500

15 129412 Release arm bush 1 1500

16 139563 Sleeve 1 1500

17 DS914 Dowel 2 1500

18 112509 Thrust plug 1 1500

19 112516 Pin 1 1500

20 22B65 Push rod 1 1500

21 207887 Arm 1 1500

* COM710/KIT Clutch kit 1 1275 kit includes cover plate and bearing
* GCK106 Clutch kit 1 1500 kit includes cover plate and bearing



948cc & 1098cc BRAKE & CLUTCH PEDAL Box ASSEMBLY

38

22

/©

l118
Mini Mania Toll-Free Order Line (800) 94-MANIA

21
—_—

"“"—x
()26




948cc & 1098cc BRAKE & CLuTCH PeDAL BoX ASSEMBLY

NO. PART NO. DESCRIPTION QTY. REMARKS

1 AHAB407 Brake Pedal 1

1A*  AHA6408 Clutch Pedal 1

2 2A5564 Pivot Bush 2

3 2A5568 Pivot Bolt 1

4 GHF332 Spring Washer 1 5/16"

5 GHF201 Nut 1 5/16"

6 2A5575 Clevis Pin 2

7 2A5576 Fork End 2

8 1B3498 Retaining Clip 2

9 AHA6409 Actuating Rod 2

10 NT605041 Lock Nut 2 5/16"

11 2A5574 Return Spring 2

12 AHAG366 Pedal Box Aperture Seal 2

13 2A5572 Draught Excluder 1

4 AHA5326 Pedal Rubber 2

15 GHF101 Adjuster Screw 2 1/4"

16 NT604041 Lock Nuts 4 1/4"

17 SH604051 Pedal Box Retaining Screw 9 1/4"

17A*  GHF101 Screw Long 1 1/4"

17B*  SH604051 Blanking Plate Screw 8 1/4"

18 GHF331 Spring Washer 18 1/4"

19 39121 7/8" Master Cylinder Assembly 1 948cc/Drum Brakes GMC109
20 KL71527 7/8" Seal Repair Kit 1 948cc/Drum Brakes
19A  4222-804 3/4" Master Cylinder Assembly 1 1098cc/Disc Brakes GMC112
20A  SSB717 3/4" Seal Repair Kit 1 1098cc/Disc Brakes
21 17H3723 Metal Filter Cap 1 Alternative

22 513123 Plastic Filler Cap 1

23 37H2496 Top Gasket 1

24 AAA4T57 Side Gasket 1

25 AAA4T58 Retaining Screw 7 1/4"

26 GHF321 Spring Washer 7 1/4"

27 AJH5083 Spring 2

28 BH606241 Short Mounting Bolt 1 3/8"

28A*  BH606261 Long Mounting Bolt 1 3/8"

29  GHF333 Spring Washer 2 3/8"

30  GHF202 Nut 2 3/8"

31 2A5573 Spring Retainer 2

* Not illustrated

39



1098cc & 1275cc CLUTCH PeDAL, MASTER & SLAVE CYLINDERS

40 Mini Mania Toll-Free Order Line (800) 24-MANIA



1098cc & 1275cc CLUTCH PEDAL, MASTER & SLAVE CYLINDERS

NO. PART NO. DESCRIPTION QTY. REMARKS

1 AHAB071 Clutch pedal 1

2 AHA8075 Clutch pedal bolt 1

3 FNZ506 Clutch pedal nut 1

4 AAA1628 Clutch pedal return spring 1 1275, 1500

5 2A5574 Clutch pedal return spring 1 When tandem cylinder fitted
6 4222-804 Tandem master cylinder 1 1098cc (GMC112)

7 SSB717 Overhaul kit 1 Fits 4222-804

8 4223-135 Clutch master cylinder 1 1275, 1500

9 BAU1252 Overhaul kit 1 Fits ADU 1983. Dual rings around cylinder
9 858730 Over haulkit 1 Fits 1275 with no markings on cylinder
10 21K8564 Adaptor clutch cylinder 1

10 ACB9641 Adaptor clutch cylinder 1 From GAN6-154101 on

1 22A233 Slave cylinder 1 1098cc, early 1275¢cc

12 858446 Overhaul kit 1 Fits 22A233

13 13H21 Push rod 1 1098cc

14 CLz517 Clevis pin 1 1098cc&1275¢c

15 3H2428 Bleed nipple 1 1098cc&1275¢cc

16 [4253-310 Slave cylinder 1 1275¢cc midget

17 LSSB-618 Overhaul kit 1 Fits L4253-310

18 13H3655 Push rod 1 1275¢c

19 DAM73 Slave cylinder 1 1500cc

20 BHM7055 QOverhaul kit 1 Fits DAM 73

21 22865 Push rod 1 1500

22 206175 Boss 1 Operating boss

23 BH605181 Bolt 1 1500

24 GHF223 Nut 1 1500

25 606733 Bleed nipple 1 1500

26 2A5615 Clutch pipe 1 1098 M/Cyl. to slavecyl. not bent to shape
26 AAK806 Clutch pipe 1 1275M/Cyl. to hose not bent to shape
27 BHA5376 Clutch pipe 1 1500 up to GAN6-212000
27 ADU1796 Clutch pipe 1 1500 from GAN6-212001
28 ACC5509 Clutch pipe 1 1275

29  3H550 ‘0’ ring 1

30  2K8686 Nut 1

31 WE6000101 Lock washer 1

32 AAU3469 Push rod 1 1275, 1500

33 CLZ513 Clevis pin 1 1275, 1500

34 SH605071 Bolt 2

35 WA108051 Plain washer 2

36 WL600051 Spring washer 2

37 FNZ505 Nut 2

38 AHA5326 Pedal rubber 1

39 SH506095 Bolt, cylinder to gearbox 2 1098 & 1275

41



948cc & 1098cc GEARBOX CASING & REMOTE

42




GEARBOXES

948CC SPRITE |, Il & MIDGET | GEARBOX 9CC/9CG

As the original 948CC gears for the 9C & 9CG gearbox are now No Longer Available, an
alternative was found. This is achieved by machining the 948CC gearbox casing and utilising the
internals from the 1098CC Morris Minor Gearbox with the improved baulk ring syncromesh on
2nd, 3rd & Top.

1098CC SPRITE Il & MIDGET | GEARBOX 10CG

The interal Gears in the 1098CC Sprite/Midget Gearbox are also No Longer Available, so the
later 1275CC Midget Gearbox Assembly has to be used if the gears in the original Gearbox are

damaged.

NO. PART NO. DESCRIPTION QTY.
REMARKS

A 28G111/E Exchange Gearbox less remote 1 948cc Smooth Case NLA

B RJM1109E Exchange Gearbox less remote 1 1098cc/1275¢c Ribbed Case

The following components are for original 948cc & 1098cc Sprite & Midget Gearboxes. We have listed parts which are
currently available, plus components which we intend to manufacture in the foreseeable future. Some cars have had their
original Gearboxes replaced by 1098cc Morris Minor Gearboxes. The individual components from these Gearboxes are not
interchangeable with Midget/Sprite internals. When stripped, the gearbox can easily be identified.

SPRITE | GEARBOX SPRITE Il & MIDGET | GEARBOX
Smooth Gearbox Case Smooth Gearbox Case 948cc only

Brass Bearings for 2nd & 3rd gears Ribbed Gearbox Case 1098cc only
Brass Interlock Collar between 2nd & 3rd gears Roller Bearings for 2nd & 3rd gears

Steel Collar Between 2nd & 3rd gear

948cc & 1098cc GEARBOX CASING & REMOTE

NO. PART NO. DESCRIPTION QTY. REMARKS

1 22G110 Gearlever Knob 1

1A*  KNOBO3 Austin Healey Knob Vinyl 1

1B*  KNOBO3/W Austin Healey Knob Wood 1

1C*  KNOBO4 MG Knob Vinyl 1

1D*  KNOBO4/W MG Knob Wood 1

2 53K1722 Lock Nut 1

3 TRS710 0 Ring 1

4 2A3467 Button 1

5 2A3390 Spring 1

6 AEG3123 Spring 2

7 AEG3124 Plunger 2 Up to Eng. No. 9C UH 25508
TA*  22A84 Plunger 2 From Eng. No. 9C UH 25509
8" ACA5208 Rubber Gaiter 1 Excessive wear occurs if fitted upside down
9 AB608031 Self tapper 4 Posi-drive

10 SH604051 Screw 3 1/4"

11 GHF331 Spring Washer 10 1/4"

12 2A3339 Retaining Plate 1

13 1H3101 Locator 2 1/4"

14 53K535 Stud Long 6 5/16"

14A  53K528 Stud Short 2 5/16"

15 2K8158 Core Plug 2

16 22A75 Spring 1

17 BLS110 Ball, Reverse Plunger 1

18 22A85 Cap 1

19 AEG3122 Washer 1

* Not illustrated

43



948cc & 1098cc GEARBOX CASING & REMOTE

44 Mini Mania Toll-Free Order Line (800) 94-MANIA



948cc & 1098cc GEARBOX CASING & REMOTE-CONTINUED

NO. PART NO. DESCRIPTION QTY. REMARKS
20 WKN404 Woodruff Key 2

21 GHF201 Nut 8 5/16"

22 GHF332 Washer 9 5/16"

23 2A3335 Screw 1

24 1G3863 Spring Reverse Plunger 1

25 SH604041 Screw 4 1/4"

26 GHF101 Screw 1 1/4"

27 2A3385 Selector Lever 1

28 2A3468 Bush 1

29 2A3420 Speedo Pinion 1

30 22A71 Pinion Retainer 1

31 AAU2304 0il Seal 1

32 2A3255 0Oil Seal Retainer 1

33 9G233 Gasket, ext cover 1

34 9G221 Gasket, shift ext. frt. 1

35 9G222 Gasket, shift ext. rear 1

36 9G252 Gasket, trans to bell housing 1 948CC Gearbox
36A  22A481 Gasket 1 1098CC Gearbox
37 9G132 Gasket, front cover 1 948CC Gearbox
37A  10G132 Gasket, front cover 1 1098CC Gearbox
38 9G127 Gasket, side cover 1

* GSK106 Gearbox Gasket Set 1 All Models

39 9G204 Rear Oil Seal 1

40 2A3325 Bush 1

4 SH604071 Screw 9 1/4"

42 GHF331 Washer 28 1/4"

43 53K463 Stud 15 1/4"

44 GHF200 Nut 15 1/4"

45 53K1435 Screw 3 1/4"

46 1B3346 Starter Pinion Cover 1

47 88G214 Side Plate 1

48 22G118 Front Cover 1 1098 Gearbox only
49  2K5830 Filler & Drain Plug 1 3/4" AF Head

50 6K643 Reverse Plunger Plug 1

5 2K4956 Washer 2

h2 2A3108 Plunger 3

53 22A75 Plunger Spring 3

54 BLS110 Selector Shaft Interlock Balls 2

b5 2A3028 Reverse Shaft Locking Screw 1

56 1G752 Dowel 2

57 9G141 Clutch Fork Rubber 1

58 2A3076 Left Hand Dust Rubber 1

59 22G199 Top Dust Plug Rubber 1 1098 Gearbox only
60A*  SH605091 Gearbox to Back Plate Screw 8 5/16" 948CC Engines
60  22G173 Gearbox to Back Plate Bolt 8 5/16" 1098CC Engines
61 GHF332 Spring Washer 8 516"

62 GHF201 Nut 3 5/16"

63 BH606131 Starter Bolt 2 3/8"

64  GHF333 Spring Washer 2 3/8"

65 GHF202 Nut 2 3/8"

Gearbox Oil- 30w Capacity- 1.325 litres

* Not illustrated

45



948cc & 1098cc GEARBOX INTERNALS

G’D@@

w0 L
el

46 Mini Mania Toll-Free Order Line (800) 24-MANIA



948cc & 1098cc GEARBOX INTERNALS

NO. PART NO. DESCRIPTION

QTY. REMARKS

SPRITE | ONLY 9CC GEARBOX

[A* 22A 213 3rd Motion Shaft

2 22A550 0.212"-0,213" Front Thrust Washer
2A*  22A536 0-214"-0,215" Front Thrust Washer
2B*  22A537 0.216"- 0.217" Front Thrust Washer
20 22A538 0.218"-0.219" Front Thrust Washer
3 2A3290 3rd Gear Bush

4 22G374 Interlock

5 2A3298 2nd Gear Bush

6 2A3042 Rear Thrust

7 1st/3rd Motion Bush

2A3034
SPRITE Il & MIDGET | 948CC, 9CG GEARBOX ONLY

8 22G149 Roller (28 per Gear)
9 AEA3200 Half Washer
10 CHM172 1st/3rd Motion Bearing

ALL 948CC, 9C & 9CG GEARBOXES

11 10G141 3rd Motion Shaft Bearing
12 6K558 Girclip

13 22A528 Spring

14 2A3019 1st/2nd Selector Fork

15 2A3021 3rd/4th Selector Fork

109800 10CG GEARBOXES ONLY

22G146 3rd Motion Shaft
8A 22G149 Roller (26 per Gear)
9A 22G157 Half Washer
10 CHM172 1st/3rd Motion Bush
1A 10G184 3rd Motion Shaft Bearing
13A  22G154 Spring
14A  22A469 1st/2ndSelectorFork
15A  22A4T71 3rd/4th Selector Fork
16 22A463 Bearing Housing
17 1G3530 Locating Peg
18 22A367 Synchronizer Springs
19 22G2033 Baulk Ring
20 22A468 Reverse Selector Rod
21 22M472 3rd/4th Selector Rod
22 22A470 1st/2nd Selector Rod
23 22G257 1st Speed Gear Assembly
24 22A453 Reverse Gear

1

1

1 Selective
1

1

1

1

1

1

1

56

2

1

1

1

1/2 As Required
1

1

52

2

1

1

2

1

1

1

1

6 Alternatives
3

1

1

1

1 Use only with 22G76 Laygear
1

47



948cc & 1098cc GEARBOX INTERNALS

24 a"q"'ﬂ::::-'lag

48 Mini Mc:niéf Toll-Free Order Line (800) 94-MANIA



948cc & 1098cc GEARBOX INTERNALS—CONT.

NO. PART NO. DESCRIPTION QTY. REMARKS
ALL GEARBOXES 948 & 1098CC

25 2K8737 Shim 0.004" AR

25A  2K8738 Shim 0.006" AR Selgctive

25B  2K8739 Shim 0.010" AR

26 2A3371 Speedo Gear 1

27 2A3035 Lock Washer 2

28 2K6677 Nut 2

29 22A495 Locating Peg 1/2/3 As required

30 BLS107 Synchronizer Balls 6

31 2A3245 Bearing 1

32 6K558 Circlip 1

33 22G673 Layshaft 1

34 2A3023 Front Thrust Washer 1 0.125"

35 2A3024 Rear Thrust Washer 1 0.123" to 0.124"
35A  2A3025 Rear Thrust Washer 1 0.125" to 0.126" Selective
358 2A3026 Rear Thrust Washer 1 0.127" to 0.128"
35C  2A3027 Rear Thrust Washer 1 0.130" to 0.131"
36 88G396 Roller Bearing 1

37 22G278 Circlip 2

38 22G277 Distance Piece 1

39 88G216 Reverse Shaft 1

40 2A3282 Reverse Bush 1

41 2A3284 Reverse Selector Fork 1

42 2A3492 Locating Screw 3 1/4"

43 FNZ504 Lock Nut 3 1/4"

44 GHF321 Spring Washer 3 1/4"

* Not illustrated

“Smoothcase” Ribcase Gearbox

Laygear 22A287 | 22A207 [22G1100 [22G83 | 22G232 22G76 22A87
1st Gear 22A206 22A206 |22G1119 |22A460 | 22G239 22G257 | 22A460
2nd Gear (29 tooth | (28 tooth) |22G1120 [22G461 | 22G234 22G147 | 22G147
3rd Gear (23 tooth) | (24 tooth) |22G1121 [22A462 | 22G236 22G148 | 22A462
Input Shaft | (20 tooth) | (19 tooth) |22G229 [22G171 | 22G229 22G172 | 22G171
3/4 Hub 22G95 22G95 22G409 | 22G95
Rev. Fork 2A3284 2A3284 |2A3284 |2A3284 | 2A3284 2A3284 | 2A3284
1/2 Fork 2A3019 2A3019  |22A469 | 22A469 | 22A469 22A469 | 22A469
3/4 Fork 2A3021 2A3021  |22A471 | 22A471 | 22A471 22A471 | 22A471
Notes:

22G95 and 22G409 are interchangable
22A460 and 22G257 are interchangable
22G147 may be replaced with 22G465
22A453 and 22G454 are interchangable

49




1098cc AND 1275cc GEARBOX

57 6 5
Vs

50 Mini Mania Toll-Free Order Line (800) 94-MANIA

22




1098cc AND 1275cc GEARBOX

NO. PART NO. DESCRIPTION QTY. REMARKS

1 RJM1109E Exchange gearbox 1 B/L

2 22G1114 Reverse gear 1

4 22G1100 Lay gear 1

5 88G396 Lay gear bearings 2

6 2A3023 Lay gear thrust washer 1 Front

7 2A3024 Lay gear thrust washer 1 Rear .123" to .124"

7 2A3025 Lay gear thrust washer 1 Rear .125" to .126"

7 2A3026 Lay gear thrust washer 1 Rear 127" to .128"

7 2A3027 Laygear thrust washer 1 Rear .130" to .131"

9 22G673 Lay shaft 1

10 22G278 Lay gear circlips 2

1 22G1118 1st gear 1

12 22G317 1st gear springs 3

13 BLS107 1st gear balls 3

14 22G1120 2nd gear 1

15 22G149 2nd gear needle rollers 26

16 22G1121 3rd gear 1

17 22G149 3rd gear needle rollers 26

18 AEG3009 3rd and 4th speed hub 1

19 22G317 3rd and 4th speed hub springs 3

20 BLS107 3rd and 4th speed hub balls 3

21 22G2033 Baulk ring 3

22 22G146 Mainshaft 1

23 22A465 Mainshaft bearing 1

24 6K558 Mainshaft bearing circlip 1

25 2K8737 Main bearing shim 1 .004", .006", .010"

26 2A3420 Speedo drive pinion 1

27 22AT1 Speedo drive bush. 1

28 22G229 1st motion shaft 1

29 CHM172 1st motion shaft bearing 1 Inner

30 2A3245 1st motion shaft bearing 1

31 6K558 1st motion shaft bearing circlip 1

32 2K8737 1st motion shaft shim 1 .004", .006", .010"

33 2A3035 Lock tab 1

34 9G204 Rear oil seal 1

35 2A3325 Rear oil seal bush 1

36 22G110 Gear knob 1 Up to split rear bumper models
37 22G1860 Gear knob 1 Split rear bumper models
38 ACA5208 Gear gaiter 1 Up to split rear bumper models
39 CHAG9 Gear gaiter 1 Split rear bumper models
40 13H4216 Reverse light switch 1

4 SGB0002 Anti rattle kit 1 NLA

42 22G199 Dust cover 1 Top

43 2A5076 Dust cover 1 Side

44 GSK106 Gasket set 1

46 22G118 Front cover 1

47 10G133 Front cover gasket 1

48  9G127 Side cover gasket 1

49 10G243 Rear tail housing gasket 1

50 9G221 Remote gasket 1

5 9G222 Remote gasket 1

h2 22G328 Gear lever 1

53 22G1397 Gear lever 1 Split rear bumper model
54 22A469 Gear selector fork 1 1st and 2nd speed

55 22A471 Gearselector fork 1 3rd and 4th speed

56 2A3284 Gear selector 1 Reverse fork

60 2K5830 Gear box plug 1 Drain and filler

61 2A3371 Speedo gear 1

62 2K6677 Nut 1 Main shaft and first motion shaft

51



SPRITE MK | & Il, MipGET MK | PROPSHAFT & REAR AXLE ASSEMBLY

52 Mini Mania Toll-Free Order Line (800) 94-MANIA



SPRITE MK | & II, MIDGET MK | PROPSHAFT & REAR AXLE ASSEMBLY

NO. PART NO.

DESCRIPTION

QTY.

REMARKS

Sprite 1, 11 and Midget | were fitted with 4.2 to 1 Ratio Differentials as standard

1 2A1272/E
17H3828

3 37H4149

4 GUJ101

5 7H3858

6 BH605101

7 GHF332

8A*  GHF222

8 LNZ105

8A*  BTA1345/E

98"  BTAS50/E

9C*  BTA1222/E

9 BTAS51/E
10 BTA806
11 BTA807
12 DIF147
13 DIF150
14 DIF148
15 DIF149

* DIF147K
16 DIF102
17 SF604051
18 DIF103
18A*  DIF104
19 BTAGS8S
19A*  BTAG89
20 2K8160
21 2A7087
21A*  BTA490
22 21A2064

22A*  BTA492
23A" 886322

23 88G577
23B  FNZ506
24 BTA493
25 DIF118
26 DIF122
27 ATA7219

25A*  BTB440
26A*  ATA7166
27A*  BTA532

28 FNZ612
29 WL600121
30  DIF119

31 ATA7056
32 1G7439
33 ATAT123

33A*  ATAT124
33B*  ATA7125
33C*  ATA7126
33D ATA7127
33E*  ATA7128
33F*  ATA7129
33G*  ATA7130
* Not illustrated
...continued on next page

Propshaft Exchange

Yoke Flange Rear End

Yoke Sleeve Front End
Universal Joint Kit

Grease Nipple

Pinion Flange Bolts

Spring Washer

Nyloc Nut 5/16"

Stiff Nut 5/16"

4.5 to 1 Exchange Diff Assembly
4.2 to 1 Exchange Diff Assembly
3.9 to 1 Exchange Diff Assembly
3.7 to 1 Exchange Diff Assembly
Half Shaft Steel Wheels

Half Shaft Wire Wheels

Rear Hub Bearing

Half Shaft Joint

0-ring Gasket

Hub Seal

Rear Bearing Kit

Hub Lock Washer

Screw Shaft to Hub .

R.H. Hub Retaining Nut

L.H. Hub Retaining Nut

Right Hand Splined Hub 8 TP
Left Hand Splined Hub 8 TPI
Welch Plug-Wire Wheel Hubs
Rear Hub - Steel Wheels
Rear Hub - Wire Wheels
Wheel Studs - Steel Wheels
Wheel Studs - Wire Wheels
Wheel Nut

Nut Non Vented Wheels

Nut

Lock Tab

Bearing Outer

Bearing Inner

Spacer

Bearing Outer

Bearing Inner

Spacer

Nut

Washer

0il Seal

Outer Flange

Dust Cover

Shim 0.130"

Shim 0.128"

Shim 0.126"

Shim 0.124"

Shim 0.122"

Shim 0.120"

Shim 0.118"

Shim 0.116"

L L L L N OD OO OO OO OO RININY = — L L PO RO NI PO NI RO RO RO RN — — L — S N PO RN —

Reconditioned

Where Applicable
5/16"

516"
Alternative

Alternative
Ratios
using Later
Diff. Carrier

Included in
DIF147K Kit

Contains 12 to 15 inc.

1/4"

Right Hand Thread

Left Hand Thread

Use with AHA 7373 or 88G 606 Nut
Use with AHA 7374 or 88G 607 Nut

Use with Qriginal Vented Wheels

Wire Wheel Cars
only

Early Type

Diff. Carrier

with Filler Plug
Late Type

Diff. Carrier
without Filter Plug
3/4"

3/4"

Select size required

53



SPRITE MK | & II, MIDGET MK | PROPSHAFT & REAR AXLE ASSEMBLY

x4 a
(g,:! Dol na

54 Mini Mania Toll-Free Order Line (800) 24-MANIA



SPRITE MK | & Il, MiDGET MK | PROPSHAFT & REAR AXLE ASSEMBLY—CONT.

NO. PART NO. DESCRIPTION QTY. REMARKS
34A  DIF129 45101 CrownWheel & Pinion 1 Usewith

34B  DIF130 4.2to 1 Crown Wheel & Pinion 1 BTB 549

34C  BTA1223 3.9to 1 Crown Wheel & Pinion 1 Diff. Carrier

34 BTA535 3.7to 1 Crown Wheel & Pinion 1

35 BTA549 Diff. Carrier 1 Late Type Only
36 DIF136 Differential Bearings 2

37 2A7015 Differential Pinion 2 Late Carrier Only
38 2A7062 Thrust Washer 2

39  ATA7037 Differential Wheel 2

40  ATA7044- Lock Washer 3

4 ATA7232 Bolt - Differential Cage 6

42 ATA7039 Thrust Washer 2 Late Carrier Only
437 2K7779 Packing Washer AR 0.002"

438 ATA7269 Packing Washer AR 0.003" Select size required
43C  2K7778 Packing Washer AIR 0.004"

43 2AT271 Packing Washer AIR 0.010"

44 ATA7036 Diff. Cage 1

45 6K631 Locating Pin 1

46 DIF133 Pinion Pin 1

47 51K886 Stud 4 7/16"

48  GHF203 Nut 4 7/16"

49 GHF334 Spring Washer 4 7/16"

50  GHF303 Flat Washer 4 7/16"

5 21H6060 Breather 1

52 6K499 Drain & Filler Plugs 2/3 Onty. Depends on Type of Diff. Fitted
53 DIF107 Gasket 1

54 2A7142 Bump Rubber 2

b5 GHF506 Bump Rubber Pin . 4

56 2AT7226 Diff. Casing Stud 8 5/16"

57 GHF201 Nut 8 5/16"

58  GHF332 Spring Washer 8 5/16"

59 GHF202 Check Strap Nut 2 3/8"

60A  AHH7317 Fine 2 Eared Knock-on RH 2 12 T.P1. Thread
60 AHH7318 Fine 2 Eared Knock-on LH 2 for Original Hubs
60B  AHA7373 Coarse 2 Eared Knock-on RH 2 Use only

60C  AHAT7374 Coarse 2 Eared Knock-on LH 2 when replacement
61 88G606 Coarse Octagonal Hub Nut RH 2 hubs BTA 688/9 have
61A  88G607 Coarse Octagonal Hub Nut LH 2 been fitted

61B  AHH7315 Fine Octagonal Hub Nut RH 2 12T. PI. For use with
61C  AHH7316 Fine Octaganal Hub Nut LH 2 Original Hubs

62 AHH5839 Spanner for Octaganal Hub Nuts 1

63A  88G329 Lead Hammer 1 Alternative

63 88G329C Copper/Hide Hammer 1

Wire wheels for Sprites & Midgets were only offered by the factory as an optional extra in 1963 after the introduction of
Disc Brakes and the 1098 Engine.
Conversion Kit for All Models

* WWK 1001 Wire Wheel Conversion Kit 1 Painted Wire Wheels with 2 Eared Knock-ons
* WWK 1002 Wire Wheel Conversion Kit 1 Chrome Wire Wheels with 2 Eared Knock-ons
* WWK 1003 Wire Wheel Conversion Kit 1 Painted Wire Wheels with Octagonal Knock-ons
* WWK 1004 Wire Wheel Conversion Kit 1 Chrome Wires Wheels with Octagonal Knock-ons

All Kits contain 4 Conversion Hubs, 4 Centre Lock Nuts, 4 Wire Wheels, Plus Hammer (and any necessary parts where
applicable) Call for availability.

NOTE: RH wire wheel hubs and centre lock nuts have LH threads

Rear Axle Capacity 1 litre Qil, EP. 90

* Not illustrated

55



SPRITE MK Il & IV, MIDGET MK Il & Il PROP SHAFT & REAR AXLE ASSEMBLIES

56 Mini Mania Toll-Free Order Line (800) 94-MANIA



SperiTE MK Il & IV, MiDGET MK Il & lIl PROPSHAFT & REAR AXLE ASSEMBLIES

NO. PART NO. DESCRIPTION QTY. RFMARKS

1 AHA9053 Prop shaft 1 1098, 1275

1 AHA9053 E Prop shaft exchange 1 1098, 1275

2 17H3828 Yoke flange 1 Rear end, 1098, 1275
3 37H4149 Yoke sleeve 1 Front end, 1098, 1275
4 GUJ101 Joint 2 Front & rear, 1098, 1275
5 BH605101 Pinion flange bolts 4 1098 & 1275

6 LNZ105 Pinion flange bolt nuts 4 1098 & 1275

8 GHF273 Flange bolt nuts 4

9 BTA550 E Exchange differential 1 42

9 BTA1222 E Exchange differential 1 39

9 BTA551 E Exchange differential 1 3.7

10 BTA806 Half shaft 2 Steel wheels

11 BTA807 Half shaft 2 Wire wheels

12 DIF147K Bearing kit 2

13 DIF150 Half shaft gasket 2

14 DIF148 ‘0" ring gasket 2

15 DIF149 Qilseal 2

16 DIF102 Hub lock washer 2

17 21A2064 Stud 8 Rear axle case

18 DIF147 Rear bearing 2

19 DIF103 Nut 1 Bearing retaining RH
19 DIF104 Nut 1 Bearing retaining LH
20 BTAG88 Rear hub flange 1 Wire wheels RH
20 BTA689 Rear hub flange 1 Wire wheels LH

21 2K8160 Welch Plug 2 Wire wheel hub

22 2AT7087 Rear hub flange 2 Steel wheels

23 21A2064 Wheel studs 8 Steel wheel

24 BTA490 Rear hub 2 Wire wheels

25 BTA492 Studs 8 Wire wheels

26 BTB440 Bearing outer 1

27 ATA7166 Bearing inner 1

28 BTA532 Bearing spacer 1

29 DIF119 0il seal 1

30 ATA7056 Outer flange 1

31 167439 Dust cover 1

32 BTA1223 Crown wheel & pinion 1 39101

32 DIF130 Crown wheel & pinion 1 42101

33 DIF136 Differential bearings 2

34 2A7015 Differential wheel 2

35 2A7062 Thrust washer 2

36 ATA7037 Differential wheel 2

37 ATA7044 Lock washer 3

38 ATA7232 Bolt 8 Differential cage
39 ATA7039 Thrust washer 2

40  2K7779 Packing washer AR 002"

40 ATA7269 Packing washer A/R 003"

40  2K7778 Packing washer AR 004"

40 2AT271 Packing washer AR 010"

4 21H6060 Breather 1

42 6K499 Drain & Filler plugs 2

43 88G5H77 Wheel nut 8 Non rostyle wheels
44 AHAB785 Wheel nut CP 8 Rostyle type

45 DIF107 Gasket 1

57



SPRITE MK | & Il, Mipcer Mk | RADIATORS, HOSES AND WATER PumPs

i

58 Mini Mania Toll-Free Order Line (800) 921—MANIA



SPRITE MK | & Il, MipGer MK | RADIATORS, HOSES AND WATER PuMPS

NO. PART NO. DESCRIPTION QTY. REMARKS

1 AEA306 948 Thermostat Housing 1

1A 126243 1098 Thermostat Housing 1

2 GTG101 Thermostat Gasket 1

3 GTS102 74deg C Thermostat 1 Summer use

3A GTS104 82deg C Thermostat 1 Standard use

3B GTS106 88deg C Thermostat 1 Winter use

4 CHS2515 Thermostat Housing Stud 3 5/16"

8 11G176 Thermostat Blanking Sleeve 1 Blanking sleeve only

10 12A2075 By Pass Adaptor 2

11 CC6 Hose Clip 2

12 AEG484 Straight By Pass Hose 1 Remove Pump/Head to fit

13 12A1093/MS QOriginal Convoluted Hose 1 Cloth Covered
and Water Pump,

14 10M294 Replacement Pump 1 Aluminium Body

14A  GWP134 Uprated Pump 1 Check clearance between Vane & Block
before fitting.

18 12A1344 Dowel 2

19 88G215 Gasket 1

20 CAM6239 Pulley 1

21 AEA301 Fan 1/2 As required

22 2A803 Stiffener 1

* 439-380 Electric Fan Kit 1 Thermostatically Controlled Electric Fan
Replacing Engine Driven Fan

25 9.5X838 948 Fan Belt 1 Original fitment length for vehicles

25A  9.5X838 1098 Fan Belt 1 with standard equipment

26 RH899 Hose, top 1 Vertical Flow radiator 948cc, 1098cc

29 RH498 Hose, bottom 1 Vertical Flow radiator 948cc, 1098cc

32 ARAT73E Recon. Radiator without Shroud 1 Up to AN5 6888

33 ARA241E Recon. Radiator with Shroud 1 From AN5 6889

All our Reconditioned Radiators are pressure tested and fitted with New Radliator Cores.

34 GRC101 Filler Cap 1

35 AHA5209 Overflow Hose 1

4 88G291 Drain Tap 1

42 AHA5626 LH Radiator Support Bracket 1 Midget | & Sprite Il

43 GHF117 Screw (Support to Front panel) 6 1/4" Midget | & Sprite Il only

44 GHF331 Spring Washer 6 1/4"

45 GHF300 Flat Washer 6 1/4"

46 CHA224 RH Splash Panel 1 Midget | & Sprite Il

47 2A5592 LH Support Bracket 1

48  GHF117 Screw 4 1/4"

49 GHF300 Flat Washer 4 1/4"

50 GHF200 Nut 4 1/4"

*Not illustrated

WARNING

1) Do not run the engine without thermostat or Blanking Sleeve as 1ocalised overheating can occur between Cylinders 2 and 3.
2) Engines with Blanking Sleeve fitted take far longer to reach running temperature.

59



SPRITE MK | & II, MiDGET MK | HEATING & VENTILATION

60

Mini Mania Toll-Free Order Line (800) 94-MANIA



SpPrRITE MK | & I, MiDGET MK | HEATING & VENTILATION

NO. PART NO. DESCRIPTION QTY. REMARKS

1 17H1590/E Exchange Matrix 1 Re-cored

2 17H1595 Clip 10

3 AB606021 Screw 3

4 4B9713 Seal to Bulk Head 1

5 SE604041 Screw 7 1/4"

6 GHF331 Spring Washer 7 1/4"

7 GHF300 Flat Washer 7 1/4"

8 GHF200 Nut 3 1/4"

9 CRCP302 Smiths Heater Plate 1

10*  CRST130 'Smiths” Motor decal 1 See Decal Section
11 17H819 Casing 1

12 17H1455E Exchange Motor 1 Rebuilt

13 515825 Rotor Metal 1 Alternative

14 17H8108 Rotor Plastic 1

15 17H6836 Compression Ring 1

16 17H1597 Mesh1

17 24K2085 Grommets Brackets to Casing 3

18 27H1232 Grommets Motor to Casing 3

19 13H58 Main Inlet Hose 1

20 AHAG429 Hose Blower to Heater 1 Plastic

21 14A4766 Demister Hose 2

22 14G3499 Demister Elbow 2

23 14A4763 Front Mounting Tube 1 Sprite | only

24 14G800 Top & Bottom Clip 1/2 Qnty Reduced Midget | & Sprite I
25 AHH5714 Clip Restraining 1

26 PMZ310 Screw 1 3/16"

27 WL700101 Spring Washer 4 3/16"

28 WA702101 Flat Washer 4 3/16"

29 GHF206 Nut 4 3/16"

30 53K126 Screw Air Duct to Cowl 3 3/16"

31 AB606031 Heater Door Screw 8

32 AB606033 Demister Duct Screws 4

33 13H55 Control Cable 1 Sprite |

33A*  BHA4205 RHD Control Cable . 1 Midget | & Sprite Il
34 17H1602 Knob (NLA) 1 LHD Control Cable NLA)
35 17H1601 Clip (NLA) 1

36 17H1603 Pin 1

37 AUC5046 Trunnion 1

38 53K1016 Screw 1 included in AUC5046
39  27H1193 Clamp Outer Casing 1

40 HTR101 Heater Tap 1

4 HTR102 Gasket 1

42 HTR103 Base Plate 1

43 88G221 Base Plate Gasket 1

44 53K402 Stud 2 1/4"

45 GHF331 Washer 2 1/4"

46 GHF200 Nut 2 1/4"

47 GHF117 Screw 1/4" 2 Alternative to 44 & 46
48 UKC5285 Tap to Heater Hose 1 GZA2052

49 17H1591 Grommet 2

50A*  GHC507 Jubilee Clip 4

50 GHC507A Wire Clip 4 Alternative

5 AHA5212 Hose Heater to Return Pipe 1

52 AHA5215 Pipe 1

53 PCR809 Clip 2

* Not illustrated

61



RADIATORS, HOSES & WATER Pumps - 1098, 1275cc

Mini Mania Toll-Free Order Line (800) 94-MANIA

62



RADIATORS, HOSES & WATER Pumps - 1098, 1275cc

NO. PART NO. DESCRIPTION QTY. REMARKS
VERTICAL FLOW

1 ARA241 E Radiator 1 1098, early 1275
2 RH899 Top hose 1 1098, early 1275
3 RH498 Bottom hose 1 1098, early 1275
4 2A5591 Radiator bracket 1 LH early 1098 & 1275
4 2Ab592 Radiator bracket 1 RH early 1098 & 1275
5 CHA224 Radiator panel 1 RH splash shield
5 CHA225 Radiator panel 1 LH splash shield
6 12G243 Thermostat housing 1 1098 early 1275

7 GTG101 Gasket 1

8 GTS104 Thermostat 1

9 GRC101 Radiator cap 1 1098 early 1275
10 88G291 Radiator tap 1

11 GWP132 Water pump 1 1098cc

1A GWP134 Water pump 1 1275¢c (High capacity)
12 88G215 Water pump gasket 1

13 AEA301 Fan blade 1/2

14 AEG484 By-pass hose 1

14A  12A1093/MS By-pass hose, fluted 1

15 3H2963 By-pass hose clips 2

16 CAM6239 Fan pulley . 1

17 GRH1001 Overflow pipe 1

18 12A2075 Head adaptor 1 Use with 88G618,12A2178
CROSS FLOW

19 ARA318E Radiator 1 Late1275

20 RH1130 Top hose 1

21 RH1131 Bottom hose 1 With heater takeoff
22 RH1512 Bottom hose 1 Small

23 AHA8731 Lower tube 1

24 ARA1618 Drain plug 1

4 2A5591 Radiator bracket 1 RH splash shield
4 2A5592 Radiator bracket 1 LH splash shield
25 12G1902 Thermostat housing 1 1275¢cc

7 GTG101 Gasket 1

8 GTS104 Thermostat 1

5 CHA224 Radiator panel 1 RH 1275¢cc

5 CHA225 Radiator panel 1 LH 1275¢cc

26 ARH250 Expansion tank 1

27 AHAB739 Expansion tank strap 1

28 ACA9872 Rubber 1 Fits AHA 8739

37 GRC110 Radiator cap 1

29  ARA2404 Filler plug 1

30 TRS1418 Filler plug washer 1

31 GRH1002 M Overflow pipe 1

32 AHA 8732 Radiator cowl 1

33 GBK1002 Bolts for cowl 1

34 GWP134 Water pump 1 1275¢c (High Capacity)
35 88G215 Water pump gasket 1

14 AEG484 By-pass hose 1

14A  12A1093/MS By-pass hose, fluted 1

15 3H2963 By-pass hose clips 2

36 12G1597 Fan blade 1

63



1098cc & 1275cc Heaters & HEATER HOSES ETC.

64 Mini Mania Toll-Free Order Line (800) 24-MANIA



1098cc & 1275cc Heaters & HEeATER HOSES ETcC.

NO. PART NO. DESCRIPTION QTY. REMARKS
21 HTR101 Heater tap 1 1098, 1275
22 HTR103 Heater tap base 1 1098, 1275
23 88G221 Heater tap gasket 1 1098, 1275
24 HTR102 ‘0" ring 1 Between tap & base
25 AHAB782 Heater tap hose 1 1098, 1275 Take off point on same side as tap
AHA9782 Heater tap hose 1 Late 1275 Hoses on same side
UKC5285 Hose 1 Thermostat housing to inlet manifold
UKC5285 Hose 1 Water pump pipe to inlet manifold
GRH1003 Hose 1 1098, 1275 Straight heater hose
26 17H819 Heater case 1 1098, 1275
27 BHA4745 Heater motor ass 1
28 AHA8416 Air intake 1
29 17H1590E Heater matrix 1 HAN9-64735 to 72033
GAN4-52390 to 60440
30 37H2797E Heater matrix 1 Heater hoses opposite tap
31 AHA8090 Heater assembly 1 HAN9-64735 to 72033
GAN4-52390 to 60440
32 CHA345 Heater assembly 1 1500 Midget
33 AHAB8331 Hose 1 Heater to blower
34 14A4766 Demister hose 1
35 4B9713 Heater gasket 1 Fits models with 4 screw fitting
36 1463499 Demister elbow 2
37 AHAB417 Heater cable 1 Cable operated on heater blower
extension. 1275
38 13H58 Heater trunking 1 1098, 1275
38 CHA290 Heater trunking 1 1500
39 17H1602 Heater knob 1
40 37H6193 Heater motor 1 Late 1275
4 BMK924 Demister hose clip 1
42 24G1482 Cable stop 1
43 53K1016 Cable screw 1

65



SPRITE MK | & Il, Mipcer Mk | FueL TANK, FUEL LINE, LIFT Pump & FIXINGS

"-f--..": “en |\' 15 42 7|
g " ,-f_:f-'?ﬁ E
i:—"-"/’.rf ko 7

66 Mini Mania Toll-Free Order Line (800) 94-MANIA



SPRITE MK | & I, MIDGET MK | FueL TANK, FueL LINE, Lirt Pump & FIXINGS

NO. PART NO. DESCRIPTION QTY. REMARKS

SPRITE | ONLY

1A ARA77 Fuel Tank Sprite 1 NLA. Use 16, 17 & 18 plus the original
Filler Neck from old tank

2 27404 Tank Sender Unit 1

3 53K165 Screw 6

4 2A2088 Washer 6

5 AFA393 Fuel Pipe 1

6 FAB101 Flexible Pipe to Carb. 2 2,5/8"

7 FAB102 Flexible Pipe, Fuel Pump to Carb 1 6, 1/2"

8 PCR409 Clip AR

9 BH604041 Screw 2 1/4"

13 AEC2003 Pipe Clip 4

14 AEC985 Overflow Pipe 2

15 AEH550 Clip 1

SPRITE Il & MIDGET | ONLY

16 NRP9 Fuel Tank 1 Replacement tanks have no provision
for drain plugs

17 AHA5663 Rubber Fuel Filler Hose 1

18 GHC1622A Wire Clip 2 Alternatives

18A* GH(C1622 Jubilee Clip 2

19 AHA5662 Filler Tube 1

20 21A168 Tank Sender Unit 1

21 ARG923 Screw 6

22 FAB104 Petrolflex Pipe to Front Carb 1 10"

23 FAB106 Petrolflex Carb. to Carb. 1 141/4"

24 12H1001 Clip Support 2

ALL MODELS

25 AHA5445 Filler Neck Seal 1

26 18G8601 Filler Cap 1

27 27H3573 Filler Cap Seal 1

28 GSS154A Locking Petrol Cap 1 Period style

28A*  (GSS154 Locking Petrol Cap 1 Replacement Cap

29 2A2069 Seal, Filler Neck to Floor 1

30 2A2070 Seal Tank Mounting 2 Small

31 2A2071 Seal Tank Mounting 2 Large

35  2H1082 Sender Unit Gasket 1

37 ARH672 Drain Plug 1 Tanks

38 AHA5469 Pipe Tank to Pump NLA Use Item 39 to 47

39 AHA5536 Pipe Tank to flexible Pipe 1 AN 5 41015 on, Shape to suit application

40 AHA5535 Pipe Pump to flexible Pipe 1

4 FAB102 Flexible Pipe 1 6 1/2" - Main Pipe to Fuel Pump

42 FUL105 Pump Nut 2

43 FUL106 Pump Olive 2

44 FUL108 Tank Olive 1

45 21A2770 Tank Nut 1

47 ACH5854 Petrol flex Clip 4/6 Qty. increased Midget | & Sprite I

48 AEA582 Pipe Pump Outlet to flex 1 Bend to Suit

49 17H9603 Clip 3

5 17H98 Fuel Pump 1

h2 BAU5077 Repair Kit Minor 1

53 2A113 Gasket 1

* Not illustrated

67



1098cc & 1275cc PetroL TANK, Pump, PiPEs & FITTINGS

68

Mini Mania Toll-Free Order Line (800) 94-MANIA



1098cc & 1275cc PetroL TANK, Pump, PiPes & FITTINGS

NO. PART NO. DESCRIPTION QTY. REMARKS

1 NRP9 Petrol tank 1 Up to chassis no. GAN5-105500

2 21A168 Sender unit 1 Use with NRP9. Sender unit from chassis no.
GAN4-60460 & HAN9-72041 up to
7 gal tank

6 2H1082 Sender unit gasket 1

7 ARG923 Sender unit screws 6

1 NRP8 Petrol tank 1 From chassis no. GAN5-105501 up to
GAN6-182000

3 BRA960 Sender unit 1 Use with NRP8 & NRP1199

4 ARA1502 Sealing ring 1 Use with NRP8 & NRP1199

5 ARA1501 Locking ring 1 Use with NRP8 & NRP1199

1 NRP1199 Petrol tank 1 From chassis no. GAN6-182001

8 AHA7381 Petrol pipe 1 Tank to petrol pump 1098 & 1275

9 21A2770 Nipple 1

10 FUL107 Nut 1

11 AHA5663 Filler pipe rubber 1 1098 & 1275

1 CHA452 Filler pipe rubber 1 1500

13 2A2069 Sealing ring 1 Tank to body

14 AHA5662 Filler neck 1 1098 & 1275

15 AHA5445 Filler neck grommet 1

16 18G8601 Petrol cap 1

17 37H7148 Petrol pipe 244cm  Pump to carb.

18 6K35 Petrol pipe clips 2

19 17H9603 Petrol pipe clips 3

20 AUF214 Petrol pump 1 1098 & 1275

21 AUB663 Banjo 2

22 AUB676 Banjo sealing washer 2

23 AUB6106 Petrol pump points 1

24 ARA967 Washer 1 When fitted

25 ARH672 Drain plug 1 When fitted

26 FAB102 Pipe 1 6 1/2" - Pump inlet 1098 & 1275

27 FAB104 Pipe 1 10" - Pump outlet 1098 & 1275

28 FAB104 Pipe 1 10" - Pipe to carburettor 1098 & 1275

29 FAB106 Pipe 1 141/4" - Carb. to carb.

44 AHA7384 Pump bracket 1

45 AHH6708 Mounting rubber 1

46 17H8579M Breather pipe 1 22" long

47 BHA4361 T-piece 1

69



948cc & 1098cc SpRITE Il & MIDGET L TWIN 11/4" CARBURETTOR INSTALLATION

70 - Mini Mania Toll-Free Order Line (800) 94-MANIA —



948cc & 1098cc SPRITE Il & MIDGET L TWIN 11/4" CARBURETTOR INSTALLATION

NO. PART NO. DESCRIPTION QTY. REMARKS

1 2A2077 Cross Linkage 1

2 AHA6256 Accelerator Pedal 1

3 AHA6255 Link 1

4 GHF500 Split Pin 1

10 AHA5746 Accelerator Cable 1

11 ACC5062 Link Pin 1

17 AEAB02 Long Spring 1 Middle Spring

18 AEC2075 Short Spring 2 End Spnngs

19  AHA5676 Choke Cable RHD 1

19A*  2A2086 Choke Cable LHD 1

20 RFN303 Grommet 1

21 13H6107 Strap to Heater 1

23 AHAG367 Choke Trunnion 1

24 GFE1004 Air Filter Element 2

25 AHA8419 Air Cleaner Front 1

26 AHA8420 Air Cleaner Rear 1

29 BH505361 Bolt 4 5/16"

30 CRST121 Air Cleaner Label 2 See Engine Bay Label Section

31 AHA5930 Breather Hose 1 Air Cleaner to Rocker Box

32 ACA5290 Wire Clip 2

36 ACA8014 Carburettor to Filter Gasket 2

37 AUGC1457 Choke Connecting Rod 1

38 AUE586 Lever & Pin Front 2

39 AUE587 Lever & Pin Rear 2

43 AUD9181 Piston and Cover 2

45  AUG2057 Locking Screw 2

46 AUC4587 Damper Spring 2 Blue 2.50z

46A  AUC4387 Damper Spring 2 Red 4.50z

48 GSU322 Damper 2

49  GSU560 Sealing Ring 2

50 AUD1411 Needle V3 - 948cc Standard 2 (See Needle chart for copmlete listing)

51 AUC1318 Rubber Washer 2

52 AUC1317 Steel Washer 2

53 AUD2891 Bolt 2

54 WZX1310 Spindle Kit 2 Also Contains No. 56 & 89

b5 WZX1320 Butterfly Kit 2 Also Contains No. 56

56 111-6020 Screw, throttle plate 2

60 AuC2114 Spring 2

61 AUC8461 Mixture Nut 2

62 GSU423 Front Jet 1 Green Ring Colour Code

62A  GSU431 Rear Jet 1 Pink Ring Colour Code

65  AUD2194 Rubber Gland 2

66 AUC1367 Grommet Front 1

66A  AUC1366 Grommet Rear 1

68 AUC1310 Float Chamber 2

69 2535 Gasket 2

70 GSU200 Float 2

n CA90 Needle Valve & Seat 2

72 AUC1152 Pivot Pin 2

73 AUE266 Float Chamber Lid 1 Front & Rear

74 AUC2175 Screw 6

75 WL700101 Washer 6 3/16"

91 162624 Manifold Gasket 6

* WZ7X1859 Overhaul Kit 1 Complete with Main Jets, Needle Valve and
Seats. The Metering Needles (50) have to be
ordered separately

93 AUD365R&L New Carburettors twin 1 1/4" 1pr. Supplied less connecting Rods 37, 38 & 39
Generic Jetting.

* Not illustrated

71



MANIFOLDS, INLET AND EXHAUSTS, HEATSHIELDS 1098cc AND 1275cc

72 Mini Mania Toll-Free Order Line (800) 94-MANIA



MANIFOLDS, INLET AND ExHAUsTS, HEATSHIELDS 1098cc AND 1275cc

NO. PART NO. DESCRIPTION QTY. REMARKS

16 12G1460 Heatshield 1 1098, 1275

17 AEA586 Carburettor spacer 2 1098, 1275

18 1G2624 Carburettor spacer gaskets 6 1098, 1275

20 12G583 Inlet manifold 1 1098 and 1275 breather on manifold
20 12G1450 Inlet manifold 1 1275 breather on carburettors
21 13H5191 Breather valve 1 Use on 12G583 manifold

22 27H7758 Breather valve diaphragm 1

23 AJM6B01 Inlet manifold gasket 1

24 12G297 Inlet manifold locating rings 2

25 12A1211 Inlet manifold washers 4

26 GHF261 Inlet manifold nuts 6 Brass

27 1262126 Hose 2 Carburettor of Y piece

28 ACH5854 Hose clip 4

29 12G2134 Y piece 1 Y piece to timing cover

30 37H7085M Hose 1

32 12G420 Exhaust manifold 1 1098, 1275

33 12G1581 Exhaust manifold 1 1275 stud fitting

34 53K507 Exhaust manifold studs 3 Use with 12G1581

35 GHF261 Exhaust manifold stud nuts 3

73



ExHAusT & Fitines 1098 & 1275 MODELS

74

Mini Mania Toll-Free Order Line (800) 94-MANIA



ExHAusT & FitTINGS 1098 & 1275 MODELS

NO. PART NO. DESCRIPTION QTY. REMARKS

TRE AUSTIN HEALEY SPRITE Mk. Il & MIDGET Mk. 11 1098cc

1 GEX1306 Front pipe 1

2 GEX7049 Front pipe clamp 1 Manifold to front pipe

3 GEX7153 Gearbox bracket 1

4 GEX7154 Front pipe strap 1 Front pipe to gearbox bracket

5 GEX7072 Clip 1 Front pipe to strap

6 GEX7073 Intermediate clip 1

7 GEX7155 Intermediate mounting 1

8 GEX7250 [nsulation washer 2 Fits each side of GEX7155

9 GEX3365 Silencer 1

10 GEX7074 Clip . 1 Front pipe to silencer

11 GEX7151 Rubber bush 2

12 GEX7152 Spacer 1

AUSTIN HEALEY SPRITE Mk. IV & MIDGET Mk. 11l 1275¢c

1 GEX1306 Front pipe 1

2 GEX7049 Front pipe clamp 1 Manifold to front pipe

3 GEX7153 Gearbox bracket 1

4 GEX7154 Front pipe strap 1 Front pipe to gearbox bracket

5 GEX7072 Clip 1 Front pipe to strap

6 GEX7073 Intermediate clip 1

7 GEX7155 Intermediate mounting 1

8 GEX7250 [nsulation washer 2 Fits each side of GEX7155

9 GEX3365 Silencer 1 Cars with single silencer

10 GEX7074 Clip 1 Front pipe to silencer

11 GEX7151 Rubber bush 2

12 GEX7152 Spacer 1

14 GEX3369 Silencer 1 Cars with twin silencers

15 GEX7168 Mounting bracket 1 Up to chassis no. GAN5-138800
15A  GEX7364 Mounting bracket 1 From chassis no. GAN5-138800
16 GEX7169 Mounting bracket 1 Up to chassis no. GANS-138800
16A  GEX7365 Mounting bracket 1 From chassis no. GAN5-138800
17 GEX7170 Clip 1 RH side

MIDGET IIl FROM CHASSIS NO. GAN5-139137-154100

3 GEX 7153 Gearbox bracket 1

4 GEX7154 Front pipe strap 1 Front pipe to gearbox bracket

5 GEX7072 Clip 1 Front pipe to strap

6 GEX 7073 Intermediate clip 1

7 GEX7155 Intermediate mounting 1

8 GEX7250 [nsulation washer 2 Fits each side of GEX7155

11 GEX7151 Rubber bush 2

12 GEX7152 Spacer 1

15 GEX7168 Mounting bracket 1 Up to chassis no. GAN5-138800
15A  GEX7364 Mounting bracket 1 From chassis no. GAN5-138800
16 GEX7169 Mounting bracket 1 Up to chassis no. GANS-138800
16A  GEX7365 Mounting bracket 1 from chassis no. GAN5-138800
17 GEX7170 Clip 1 RH side

18 GEX142 Exhaust system 1 1 part system 1973-1974

19 GEX1307 Front 1 3 stud fitting

20 GEX7193 Manifold ‘0 ring 1

21 GHF261 Nuts 3 Manifold to down pipe

* 53K507 Studs 3 Manifold to down pipe

75



SPRITE MK | & Il, Mipcer MK | KING PIN AND FRONT HuB ASSEMBLIES

DAUM BRAKE MODELS

76 ° Mini Mania Toll-Free Order Line (800) 94-MANIA



SpPrITE MK | & II, Mipcer Mk | KING PIN AND FRONT HuB ASSEMBLIES

NO. PART NO. DESCRIPTION QTY. REMARKS

DRUM BRAKE MODELS ONLY

1 2A4304E Reamed Stub Axle and King Pin 2 Exchange Stub Axle and King Pin
2 QP314TC King Pin Kit 1kit (1/car)

3 UHN490 90deg Bottom Grease Nipple 2

4 2A4011 Dust Tube Lower 2

5 2A4348 Hub 2

6 21A2064 Wheel Stud 8

7 88G322 Wheel Nut 8 Use with Vented Wheel AHA 5539
DISC BRAKE MODELS ONLY HAN7 GAN2 ON

8 BTA744E RH Reamed Stub Axle and King Pin 1 RH Exchange Stub Axle and King Pin
8A*  BTA745E LH Reamed Stub Axle and King Pin 1 LH Exchange Stub Axle and King Pin
9 8G4220 King Pin Kit 2 BL.

9A*  QP624TC King Pin Kit 1kit (1/car) Not B.L.

* GSK136S Suspension Rebuild Kit 1side Rebuilds King Pin and lower A-arm
10 UHN445 45deg Bottom Grease Nipple 2

1 BTA606 Dust Tube Lower 2

12 BTA1254 Hub . 2 Steel Wheels

13 BTA470 12 TPI RH Splined Hub 1 LHT

13A*  BTA471 12 TPI LH Splined Hub 1 RHT

13B* BTAG686 8 TPI RH Splined Hub 1 LHT

13C* BTAG87 8 TPI LH Splined Hub 1 RHT

14 21A2064 Wheel Stud . 8

15 88G577 Wheel Nut 8 Use with Non Vented Wheel AHA 6455
16 BTC392 Grease Cap - Wire Wheels 2

* GAGC1001 Wire Wheel Hub Cap Extractor 1

ALL MODELS

17 2A4205 Cork Seal 2 Small Internal Diameter

18 2A4206 Cork Seal 2 Large Internal Diameter

19 51K1769 Cotter Pin 2 File to Suit

20 GHF206 Cotter Pin Nut 2 3/16"

21 WL700101 Cotter Pin Spring Washer 2 3/16"

22 2A4007 ShimA/R

23 2A4006 Thrust Washer 2

24 UHN490 90deg Top Grease Nipple 2

25 2A4010 Dust Tube - Top 2

26 6K653 Spring 2

27 GHB128 Bearing - Outer 2 Use SUS166 kit

28 GHB129 Bearing -Inner 2 Use SUS166 kit

29 GHS102 0il Seal 2

* SUS166 Bearing Kit 2 Kit includes Bearings & Seal 27, 28 & 29
30 51K328 Swivel Nut 2

31 2A4003 Washer - Bearing 2

32 2A4067 Grease Cap, Steel Wheels 2

33 88G321 Bearing Spacer 2

34 GHF504 Split Pin 2

*Not illustrated

77



SprTE MK | & I, Mipcer MK | SHocks, WISHBONE PANS & ANT RoLL BAR

78 Mini Mania Toll-Free Order Line (800) 94-MANIA



SprE MK | & II, Mipcer Mk | SHocks, WISHBONE PANS & ANT RolL BAR

NO. PART NO. DESCRIPTION QTY. REMARKS
1A GSA102 New Shock Absorber RH
1 GSA103 New Shock Absorber LH

1B*  GSA102/R
16" GSA103/R

624
2 53K1364
5 2A4028
6 88G274
6A  88G274/POLY
8 GHF502
9 53K1389
10 LWN405
11 2A4214
12 21A137
13 53K1368
14 GHF222
15 2A4272
16 8G621
16A  8G621/POLY
17 2A4024
18 GHF223
19A*  FNZ307
20 GHF503
21 2A4005
22 AHAG6378
23 2A4082
24 UHN400
25 51K3424
26 2A4020
27 8G589
28A*  BTAG48
28 BTA649
29 53K1370
29 ATAH132
30  2K5377

31 21A153/R
31A*  AHA7029
31B*  AHA7029/R
32 131ADDCO
32A*  879ADDCO

33 AHAT7013
34 AHA70M1
35  AHA7012
36 GHF203

4 AHHE541

4A* 1B4526
41B*  AHH7921
42 1B7356

44 AHA7028
45 AHHE546A
45A*  21A667A
45B*  11H462A

* KGM907

* Not illustrated

Reconditioned Shock Absorber RH
Reconditioned Shock Absorber LH
Shock Absorber Fluid
Shock Absorber Bolt

Top Fulcrum Pin

Top Bushes rubber

Top Bushes Polyurethane
Split Pin

Damper Fulcrum Pinch Bolt
Shakeproof Washer

Road Spring

Spring Seat

Spring Seat Bolt

5/16" Nyloc Nut

Inner Fulcrum Bolt

Bushes rubber

Bushes Polyurethane

Inner Fulcrum Washer
Nyloc Nut

7/16" Castle Nut

Split Pin

Top Trunnion

Suspension Buffer

Rebound Buffer

Straight Grease Nipple
Blanking Plug

Fulcrum Pin

Screwed Plug

Steering Arm RH

Steering Arm LH

Steering Arm Bolt - Short
Steering Arm Bolt - Long
Steering Arm L/tab
Exchange Wishbone without ARB
Wishbone with ARB Mounting Holes.
Exchange Wishbone with ARB Holes
3/4" Anti Roll Bar Kit

7/8" Anti Roll Bar Kit
Competition Anti Roll Bar
Anti Roll Bar Link RH

Anti Roll Bar Link LH

ARB Link Nut

9/16" Mounting Bush

5/8" Mounting Bush

11/16" Mounting Bush
Mounting Strap

ARB Mounting Bracket
9/16" End Stop Kit

5/8"End Stop Kit

11/16" End Stop Kit

Front Spring Lowering Kit

o

PN NMNNOMNONN DS L L a PO PONINON = =R MNONIN SRR NN SN — ——

Exchange Not B.L.
Exchange Not B.L.
16 oz.

3/8"

5/16"
5/16"

5/16"

Wishbone to Chassis
Wishbone to Chassis

3/8"
Alternative
Used with Castle Nut

Fit in Pairs

Fit in Pairs upto HAN 7 28368
GAN 218472

Reconditioned

New Not B.L

Reconditioned

Road

Fast Road Alternatives

Use 131ADDCO or 879ADDCO kit

716"

79



SPRITE MK Il & IV, MIDGET MK Il FRONT SUSPENSION

80 Mini Mania Toll-Free Order Line (800) 94-MANIA



SprITE MK Ill & IV, MIDGET MK || FRONT SUSPENSION

No. PART NO DESCRIPTION QTY. REMARKS

1 GSA103/R Damper exchange 1 LH not B. Leyland

1 GSA102/R Damper exchange 1 RH not B. Leyland

2 53K1364 Damper bolt 6 1098, 1275

2 CHA398 Damper bolt 6 1500

3 2A4028 Top fulcrum pin 2

4 88G274 Top bushes 4

4A  88G274/POLY Top bushes Polyurethane 4

6 53K1389 Damper fulcrum pin bolt 2

7 LWN405 Shakeproof washer 2

8 CHA129 Road spring 2 1098, 1275

8 CHA570 Road spring 2 1500

9 21A137 Spring seat 2

13 2A4272 Inner fulcrum bolt 4 Wishbone pane to chassis
14 274024 Inner fulcrum washers 4

16 8G621 Bushes 8 Wishbone panto chassis
16A  8G621 Bushes Polyurethane 8

17 AHAG378 Suspension buffer 2

18 2A4082 Rebound buffer 2

19 BTA745E Stub axle exchange 1 RH including king pin kit
19 BTA744F Stub axle exchange 1 RH including king pin kit
20 8G4220 King Pin Kit 2 BL.

20A*  QP624TC King Pin Kit 1kit (1/car) Not B.L.

* GSK136S Suspension Rebuild Kit 1side Rebuilds King Pin and lower A-arm
22 2A4206 Cork seal 2 Large

23 2A4205 Cork seal 2 Small

29 BTA606 Dust tube 2 Bottom

30 6K653 Spring 2

31 2A4010 Dust tube 2 Top

32 2A4005 Trunnion link 2

33 AHA7029 Lower pan 2 New not B/L

35 2A4020 Fulcrum pin 2

36 8G589 Screwed plug 2

38 BTAG48 Steering arm 1 RH use prior to AHA9957
38 BTA649 Steering arm 1 LH use prior to AHA9958
38 AHA9957 Steering arm 1 RH from chassis no. GAN5-115643 on
38 AHA9958 Steering arm 1 LH from chassis no. GAN5-115643 on
4 2K5377 Steering arm lock tab 2

42 BTA1254 Hub assembly 2 Disc wheels

43 BTA339 Stud 8 Disc wheels

44 88G577 Wheel nut 8 Pre rostyle wheel

45 AHAB785 Wheel nut 8 Rostyle wheel CP

46 BTA686 Wire wheel hub 1 RH

46 BTAG87 Wire wheel hub 1 LH

47 GHB128 Bearing 2 Outer

48 GHB129 Bearing 2 Inner

49 GHS102 Qil seal 2

* SUS166 Bearing kit 2 Kits include bearings & oilseal
50 51K328 Swivel nut 2

5 2A4003 Washer bearing 2

h2 2A4067 Grease cup 2 Disc wheels

53 BTC392 Grease cup 2 Wire wheels

54 AHA7013 Anti-roll bar 1 Standard

55 AHA7011 Anti-roll barlink 1 RH

b5  AHA7012 Anti-roll barlink 1 LH

56 AHA7028 Anti-roll bracket 2

57 AHHB541 Anti-roll bar rubber 2 Centre mounting

58 187356 Bearing strap 2 Centre mounting

59 AHH6546 End stop 4 Use with bar AHA7013

81



SPRITE MK | & I, MIDGET MK | REAR SPRING, SHOCKS & LOCATING LINKS

82 Mini Mania Toll-Free Order Line (800) 94-MANIA



SPRITE MK | & II, MIDGET MK | REAR SPRING, SHOCKS & LOCATING LINKS

NO. PART NO. DESCRIPTION QTY. REMARKS

1 AHA5468 Rear Spring Assembly 2

2 88G278 Rear Spring Bush 2

2A  88G278/P Rear Spring Bush Polyurthane 2

3 AHA5221 U Bolt Spring Mounting 2

4 LNZ108 Aero Stiff Nut 4 1/2"

5 GHF304 Flat Washer 8 1/2"

6 AHA5222 Locating Plate 2

7 BH606261 Bolt - Spring to Frame. 4 3/8"

8 GHF333 Spring Washer 4 3/8"

9 2A7279 Rear Locating Bolt 2

10 GHF203 Nut 2 7/16"

11 GHF334 Washer Spring 2 7/16"

12+ AHA6370 Special Washer 4 From (c) HAN612068 GAN1 7442

13+  AHA6418 Spring Housing Seal 2 From (c) HANG 22907 GAN114527

14 2A7310 Radius Arm 2 Original type

15 2A7278 Radius Arm Bush 4 Fits original type only

15A  2A7278/P Radius Arm Polyurithane bush kit 1

16 BH607321 Front Pivot Bolt 2 7/16"

17 AHA 5224 Spacer 4

18 GHF303 Flat Washer 2 7/16"

19 GHF334 Spring Washer 6 7/16"

20 GHF203 Nut 6 7/16"

21 2AT279 Link to Axle Bolt 2

22A*  AHA5305 RH Front Mounting Bracket 1

22 AHA5306 LH Front Mounting Bracket 1

23A*  GSA149 RH Shock Absorber (New) 1 From Chassis No.

23 GSA150 LH Shock Absorber (New) 1 AN5 4333 on

23B*  GSA149/R RH Reconditioned Shock Absorber Sprite |
(Exchange not B.L.) 1 Plus all Sprite Il

23C*  GSA150/R LH Reconditioned Shock Absorber & Midget |
(Exchange not B.L.) 1

24 AHA5313 Shock Absorber Link 2

25  SH606101 Mounting Bracket Screw 6 3/8"

26 GHF333 Spring Washer 12 3/8"

27 GHF223 3/8" Nyloc Nut 6 Alternatives

27A*  LNZ106 3/8" Stiff Nut 6

28 GHF302 Flat Washer 4 3/8"

29 BH606121 Shock Absorber Bolt Short 2 3/8"

30 BH606301 Shock Absorber Bolt Long 2 3/8"

31 GHF202 Nut 4 3/8"

32 97H222 Rubber Bush Only 2

33 BH606181 Check Strap Top Bolt 2 3/8"

34 2A7306 Internal Distance Tube 2

35 AHH5081 Check Strap 2

36 PWZ206 Flat Washer 2 3/8"

37 2A7142 Bump Stop 2

38 GHF506 Bump Stop Retaining Pin 4

39* 624 Shock Absorber Fluid 1 160z.

+ Items 12.and 13 can also be fitted to earlier models.

* Not illustrated

83



SpRITE MK Il & IV, MIDGET MK |l REAR SUSPENSION

84 Mini Mania Toll-Free Order Line (800) 24-MANIA



SprITE MK Il & IV, MIDGET MK |l REAR SUSPENSION

No. PART NO. DESCRIPTION QTY. REMARKS

1 AHA7184 Road spring 2 1098 - NLA

1 AHA8093 Road spring 2 1275

1 CHA493 Road spring 2 1500

2 AHA8097 U. Bolts 4

3 GHF223 U. Bolt Nuts 8

4 ACA5139 Locating plate 4

5 ACA5138 Locating rubber 4

6 AHAT172 Shock absorber bracket 1 RH

6 AHAT173 Shock absorber bracket 1 LH

7 AHAT201 Spring bracket 2

8 SH605071 Bolts 6 1098, 1275

9 LNZ105 Nuts 6

8 SH605051 Bolts 6 1500

11 AHAT174 Mounting plate 2

12 AHA7180 Mounting bolt 2

13 AHAT7178 Distance washer 4 Metal

14 AHAT179 Distance washer 4 Plastic

15 SH606101 Mounting bolt 4 1098,1275,1500 front
15 SH606071 Mounting bolt 4 1098, 1275 rear
15 SH 606141 Mounting bolt 4 1500 rear

16 AHA7686 Shackle 2

17 AHA7687 Shackle plate 2

18 AHA7182 Rear Leaf spring Bush 8

18A  AHA7182 Rear Leaf spring Bush Polyurthane 8

19 FNZ106 Nut 4

20 AHH9158 Bump rubber 2

21 AHH5081 Rebound strap 2 Use prior to BHH989
21 BHH989 Rebound strap 2 From chassis no. GAN6-154101 on
22 HBZ630 Bolt 2

23 PWZ206 Plain washer 4

24 GHF333 Spring washer 4

25 FNZ106 Nut 4

26 AHH6162 Distance tube 2

27 AAAG29 Front spring bush 2

27 AAAG29/P Front sring polyurthane bush 2

28 AAU1949 Damper link 2

29 97H222 Link bush 2 Top

30 GSA149/R Exchange damper 1 RH not B. Leyland
30 GSA150/R Exchange damper 1 LH not B. Leyland
31 SH606121 Damper mounting bolt 4

32 PWZ206 Plain washer 4

33 GHF223 Nut 4

85



SprTE MK | & I, Mipcer MK | SteEerRING RACK, MOUNTINGS, COLUMN & STEERING WHEEL

. ’fp\‘\
‘J(((‘rg; ,:i et ‘g_'_\

ST

57 "‘E_‘J. 66

o

64~
86 Mini Mania Toll-Free Order Line (800) 94-MANIA



SPRIE MK | & II, MiDGET MK | STEERING RACK, MOUNTINGS, COLUMN & STEERING WHEEL

NO. PART NO. DESCRIPTION QTY. REMARKS
1 2A6136 Inner Column 1

2 AHA5967 Outer Column 1

3 ACA5297 Upper Bush 1 Up to ANS 48626
*3A AHA5893 Upper Bush 1 From AN5 48627
4 17H6565 Lower Bush 1

7 2A6132 Top Bracket 1

8 2A6133 Bracket Cap 1

9 2A6144 Packing Piece A/R

10 4B2502 Seating Rubber 1

17 AHA5435 Dust Excluder 1

18 AHAG481 Sprite Horn Push 1

19 AHAG371 Midget Horn Push 1

20  2A6156 Sprite Wheel 1

*20A  AHA6372 Midget Wheel 1

21 STR102 Recon. Steering Rack 1 LHD
21A*  STR101 Recon Steering Rack 1 RHD

22 ACA6026 Rack 1

23 ACA6028 Pinion 1 RHD
23A*  ACA6027 Pinion 1 LHD

24 ACA5244 Rack Damper 1 Pinion End
25 ACA5248 Spring 1

26 ACA5245 Cap 1

27 ACA5275 Shim 0.010" AR

28 ACA5284 Secondary Rack Damper 1

29  ACA5286 Spring 1

30  ACA5285 Cap 1

31 ACA5283 Washer 1

32 AHA5496 Pinion Seal Cover 1

33 ACA5261 Pinion Seal 1

34 ACA5260 0.005" Shim AR Selective
34A*  ACA5320 0.010" Shim AR

35 ACA5257 Top Thrust 1

36 ACA5258 Lower Thrust 1

37 ACA5307 Botton Cover 1

40 STR137 Gaiter 2

42 SRG100 Steering Rack Gaiter Kit not B.L. 2 Comprises of (40) plus 2 Clips
44 ACA6018 Tie Rod Assembly 2

45  ACA6015 Tie Rod 2 5/8"

5 STR136 Track Rod End Assembly 2

56 TH3762 Gaiter 2

58 GHF504 Split Pin 2

59 AHA5391 RH Aluminium Rack Mounting 1

60 AHA5392 LH Aluminium Rack Mounting 1

61 276128 Seating Rack to Bracket 2

62  2A6129 Near Side Packing Shims AR

63 BH505121 Rack Cap Bolt 4 5/16"

64 GHF120 Honzontal Screw 4 5/16"
65  GHF103 Vertical Screw 2 5/16"
66 GHF332 Spring Washers 10 5/16"

* 07-035 Track Rod End Separator 1

*Not illustrated

Rack Mounting Caps are not available separately as they are machined as one with the Rack Mounting Bracket
WARNING These Caps crack if over-tightened

Capacity: Steering Rack Capacity 0.28 litres Qil - EP 90 Hypoid

87



SPRITE MK Il & IV, MIDGET Il STEERING RACKS & STEERING COLUMNS




SpPrITE MK Il & IV, MIDGET Il STEERING RACKS & STEERING COLUMNS

No. PART NO. DESCRIPTION QTY. REMARKS

1 STR101 Steering rack 1 RHD

1* STR102 Steering rack 1 LHD

18 STR136 Track rod end 2 Use with rack ACG 6010 E & RTA 1096

19 TH3762 Boot 2

21 STR137 Rack gaiter 2

26 AHA5391 Bracket 1 RH

27 AHA5392 Bracket 1 LH

28 AHA9956 Steering rack 1 From chassis no. GAN5-114487

39 128004 Rack gaiter 1 Pinion side

40 120948 Rack gaiter 1

50 GSJ158 Track rod end 2 Fits rack AHA9956

53 AHA9959 Rack bracket 1 RH

53 AHA9960 Rack bracket 1 LH

b4 AHA9961 Bracket clamp 2

56 17H9185 Inner steering column 1 Up to chassis no. HAN9-85286 &
G-AN4-74885

56 37H4769 Inner steering column w/ steering 1 From chassis no. HAN 10-85287 to 86803

lock not fitted A-AN10-86804-87824

G-AN5-74886 to 86766

57 37H4766 Outer column 1 Fits 37H 4769

56 37H4770 Inner column when steering lock fitted 1 From chassis no. HAN 10-85287 - 86803
A-AN 10-86804 - 87824
G-AN5-74886 - 105500

58 AHA9792 Inner column 1 GAN5-105501 10154100
GANG-154101 to 170989

58 CHA558 Complete column 1 GAN64709900n

59 AHA5893 Top bush felt 1 Use with all columns except AHA 9792 &

60 13H569 Bottom bush felt 1 CHA 558

59 MGP1050 Top bush 1 Use with AHA9792&CHAb58

60 MGP1051 Bottom bush 1 Use with AHA9792& CHA558

61 37H5933 Lock assembly 1 Use prior to BMK2259

62 27H6237 Lock switch 1 Use prior to BMK 2259

61 BMK2259 Lock assembly 1 HAN10-86766t086803

62  37H5934 Switch 1 A-AN 10-86804 to 87824

61 BMK2259 Lock Assembly 1 From chassis no. GAN5-115926 on

62 37H7708 Switch 1 From chassis no. GAN5-115926 on

65 2A6132 Steering column mounting 1

66 2A6133 Mounting cap 1

68 AHAb5435 Seal 1 From chassis no. G-AN5-105501 to 154100

68 CHA457 Seal 1 From chassis no. GAN64 54101 to 170989

68 CHA559 Seal 1 From chassis no. GAN6-170990

69 AHA9193 Steering wheel 1 Use prior to BHH291

70 ACH6001 Nut 1 Use with wheel AHA9193

4 BHH291 Steering wheel 1 H-AN10-85287t086803, A-AN10-86804
to 87824, G-AN5-74886 to 123730.
Prior to H-AN10-86803 use horn push.
BHA 5053 Sprite & G-AN5-89515. Use
horn push BHA 5043 Midget

71 BHH786 Steering wheel 1 GAN5-123731 to 135881

71 BHH1307 Steering wheel 1 GANS5-135882 on

70 BHW2103 Steering wheel nut 1 Use with wheels BHH291,BHH786 & BHH 1307

72 BHA5041 Horn push brush 1

73 BHA5042 Slip ring 1

74 BHA5043 Horn push Midget 1 HAN10-86303 to 86803 - A-AN 10-86804 to 87824

74 BHA5053 Horn push Sprite 1 GAN5-89515 to 105500

74 BHA5135 Horn push Midget 1 (GANS-105501 to 154100, GANG-154101 to 157172

74 AAU1161 Horn push Midge1 1 GAN6-157173 on

74 CHA748 Centre boss Midget 1 Prior to CHA 747

74 CHA747 Centre boss Midget 1 GAN6-2000001 on



948cc & 1098cc BRAKE FIXINGS

90

Mini Mania Toll-Free Order Line (800) 94-MANIA



948cc & 1098cc BRAKE FIXINGS

NO. PART NO. DESCRIPTION QTY. REMARKS
948GC DRUM BRAKE MODELS

1 GBH110 Front Brake Hose 2 BH222

2 AHH5634 2 Way Union 2 Fitted up to

3 233220 Copper Washer small 2 Chassis No.

4 3H550 Copper Washer large 2 HANG 20791

5 3H2428 Bleed Screw 2 GAN1 13554 with single piston
6 TH7847 Bolt 2 wheel cylinders
1098CC DISC BRAKE MODELS

7 GBH157 Front Brake Hose 2

8 3H550 Copper Sealing Washer large 2

9 (5192 Banjo Bolt 2

ALL MODELS

10 GBH158 Rear Brake Hose 1

11 GBH999 Spring Hose Protector 3

12 233220 Copper Sealing Washer 3

13 1G9198 Locking Plate 3

16 17H7108 Front 4 Way Union 1 On RH Fr. Inner Wing
19 (16062 Brk Light Switch w/ spade connectors 1 Alternative
19A*  13H2303 Brk Light Switch w/ screw connectors 1 Alternative

20 3H2424 3 Way Union. 1 on Back Axle
23 6K35 Brake Pipe Clip 4

24 ACA5375 Clip Pipe to Back Axle 2

25 2H400 Clutch & Brake Pipe Clip 1 RHD only

26 CHR307 Clutch & Brake Pipe Clip 4 LHD only

27 PCR311 Clutch & Brake Pipe Clip 3

* Not illustrated

91



ALL MoDELs HANDBRAKE MECHANISM

50

47
®Wsq

Qo2 Mini Mania Toll-Free Order Line (800) 94-MANIA



ALL MobDeLs HANDBRAKE MECHANISM

NO. PART NO. DESCRIPTION QTY. REMARKS

36 CHA567 Handbrake Lever Matt Black Not Chrome
37 2A7291 Mounting Plate

38 SH605051 Mounting Plate Screw to Body 5/16" Bracket to body
40 2A7308 Handbrake Cable 1098, 1275

4 CLZ515 Clevis Pin (Cable to Hand brake
44 ATA7320 Handbrake Bracket All models

45 2A7058 Carrier Support All

46 2A7057 Balance Lever Al

47 ATA7458 RH Link Rod Up to HAN 6 20544
47A*  ATA7459 LH Link Rod GAN1 13554

47B*  BTA498 RH Link Rod Steel Whegl From HANG 20793
47C*  BTA497 LH Link Rod Steel Wheel GAN113555

47D* BTA494
47E*  BTA495

48 CLZ414
49 CLZ314
50 CLZ514
50A*  2K6930
53 UHN490
56 UHN105
* 1B5329
* Not illustrated

RH Link Rod

LH Link Rod

Clevis Pin

Clevis Pin

Clevis Pin for ATA 7458-9 Rod
Clevis Pin for BTA 494-8 Rod
Grease Nipple

Grease Nipple

Ferrule-Cross Rod Steady

.l S POPRORD — b b Ll Ll L0 b

LH Wire Wheels

RH Wire Wheels

(Cable to Balance Lever
Cross Rod to Balance Lever
Rod to Brake Lever

Rod to Brake Lever

93



SPRITE MK | & Il, MIDGET MK | FRONT BRAKES

R -"I.I-":'.'._"-_
T Y L =
7" l_I et S .il" .-.1--.-:'.- - - 1 ';-:E‘_
L ETE LT ' -
'-I.-"..:II:'- nt “..:rﬁl' -:'i||..-rl' K --'i _Ii M, » A3

A - : ;K .
. i Tt '-:‘ ‘---:;-__ R .

- T .---"._ .... .'ﬁ- ) .

. l.-_‘_'.. I.l_-.\__.- _:?:- I;'l'. IE:1 - - a2

Vod i RO Al o

— | - _'!'_-. ] - .-_': ]

o4 Mini Mania Toll-Free Order Line (800) 94-MANIA



SPRITE MK | & II, Mipcer MK | FRONT BRAKES

NO. PART# DESCRIPTION QTY REMARKS
DRUM TYPE
1 FBK124 Brake Drum 2
2 CMz407 Screw Drum to Hub 4 1/4"
3 2A7228 Plug Brake Drum 2
47 17H7543 Brake Plate RH 1
4 17H7544 Brake Plate LH 1
5 FBK120 Set of 4 Brake Shoes . 1 Up to HAN6 12867
6 1868734 Set of Linings plus rivets 1 GAN1 7897
7 FBK110 Adjuster- Micram 4
8 FBK111 Mask - Adjuster 4
9A*  FBK105 RH Wheel Cylinder 2
9 FBK106 LH Wheel Cylinder 2
10 FBK107 Cylinder Seal Kit 4
11 3H2428 Bleed Screw 2
12 TH7520 Screw 4 1/4"
13 GHF331 Spring Washer 4 1/4"
12A*  SH605051 Screw 4 5/16"
13A*  GHF332 Spring Washer 4 5/16"
14 FBK112 Return Spring 4
15 51K1368 Back plate to Stub Axle Screw. 8 1/4"
16 GHF322 Spring Washer 1/4"
DISC TYPE

Some Drum Brake Sprite | were converted to wire wheels & disc brakes by the Donald Healey Motor Co with special front discs and
Dunlop/ Girling callipers. These components are not available, the later Lockheed discs and callipers are not directly interchangeable.
17

BTA383
18 BTA469
19 BTA370
20  BTA472
20A  BTA473
21 4264-84R
22 4264-83R
23 27TH4353
24 1THT679
25 3H2428
26 M2601
27 FBK150
28 17H2460
29 PS610241
30 17H7963
31 17H7960

32 SH605031
33 WEG00051

34 ATH7917
35 GHF201
36  GHF332
37 GHF334
38  BTA444
39  BTA442

39A*  BTA443
39B* BTA792
39C* BTA793

40 BTA789
4 BTC114
* Not illustrated

Steel Wheel Brake Disc
Wire Wheel Brake Disc
Brake Disc Bolt .

RH Brake Disc Dust Cover
LH Brake Disc Dust Cover.

RH Brake Caliper rebuilt
LH Brake Caliper rebuilt
Bridge Bolt

Bridge Seal

Bleed Nipple

Caliper Seal Kit

Set of 4 Brake Pads
Anti Squeal Shim

Pad Retaining Pin
Retaining Plate

Piston

Screw

Spring Washer
Blanking Plug

5/16" Nut

5/16" Spring Washer
7/16" Spring Washer
Bolt

RH Hose Bracket

LH Hose Bracket

RH Bracket

LH Bracket

Calliper Mounting Bolt
Lock Tab

NS S = DM ENESR=SNONON = o

Not BL
Not BL

Unless it is unavoidable the caliper (4264084)
should not be separated into two halves (4264033)

Not included in M2601Kit

Does not include bridge seal (24)

5/16"
5/16"

Alternative
to ltems 39B to 41
Change point not available

Alternative to
ltems35 to 39A

Change point not available

95



SPRITE MK | & II, MIDGET MK | REAR BRAKES

SINGLE ACTING PISTON
REAR BRAKES

DOUBLE ACTING PISTON
REAR BRAKES

3 L
Q6 Mini Mania Toll-Free Order Line (800) 94-MANIA



SpPrITE MK | & II, MipGeT MK | REAR BRAKES

REMARKS

33A*  GWC1102
34A*  8G8797

Wheel Cylinder

Wheel Cylinder Seal Kit
Belville Washer
Retaining Circlip .
Retaining Clip

Bleed Screw

Screw

Spring Washer

Nut

1/4"

Up to HANG 12867
NLA - GAN1 7897

5/16"
5/16"
5/16"

ear Brakes

Wire Wheels
Only

1/4"
When fitted with
NLA - Drum Brakes at front

Cylinder End
Cylinder End
Adjuster End

When fitted with L4241-933 918
Drum Brakes at front

When fitted with

Disc Brakes at front

Alternative to

Item 37 (17H7949)

Alternative to 35 and 36

5/16"
516"
5/16"

NO. PART# DESCRIPTION QTY
Up To Chassis No. HAN6 20544 GAN113554 Single Acting Piston Rear Brakes
1 FBK124 Brake Drum 2
2 CMz407 Screw- Drum to Hub 4
3 2A7228 Plug - Brake Drum 2
4 RBK101 Back Plate RH 1
47 RBK102 Back Plate LH 1
5 RBK103 Brake Shoe Axle Set 1
6 1868734 Linings and Rivets Axle Set 1
7 RBK109 Spring Abutment End 2
8 RBK110 Spring Cylinder End 2
9 RBK111 Spring Shoe Steady 4
10 RBK113 Adjuster Micram 2
11 RBK114 Mask 2
12 RBK105 Wheel Cylinder Assembly 2
13 RBK107 Cylinder Repair Kit 2
14 RBK130 Lever Dust Cover 2
15 GHF120 Screw 8
16 GHF332 Spring Washer 8
17 GHF201 Nut 8
From Chassis No. HAN6 20792 GAN113555 Double Acting Piston R
18 21A22 Brake Drum 2
19 BTA493 Lock Tab 4
20 FNZ506 Nut 4
21 2A7228 Rear Brake Drum Plug 2
22 BTA566 Back Plate RH 1
23 BTA567 Back Plate LH 1
24 CMz407 Drum Screw 4
25  GBS101 Brake Shoe Axle Set 1
26 8G8647 Lining and Rivet Set 1
27 17H2824 RH Hand Brake Lever 1
27TA*  17H2825 LH Hand Brake Lever 1
28 17H7612 Hand Brake Lever Dust Cover 2
29 17H7947 RH Brake Return Spring 1
29A*  17H7948 LH Brake Return Spring 1
30 17H7621 Brake Return Spring 2
31 17H7619 Brake Adjuster screw 2
32 17H7618 Adjuster Tappet Wedge 4
33A*  GWC1115 Wheel Cylinder 2
34 8G8741 Wheel Cylinder Seal Kit %
2
35 17H7613 2
36 17H7622 2
37 17H7949 2
38 513118 2
39 GHF120 8
40 GHF332 8
4 GHF201 8
* BLM810 1
* Not illustrated

Brake Adjusting Spanner

97



948cc & 1098cc BRAKE & CLUTCH PEDAL Box ASSEMBLY

18
98 Mini Mania Toll-Free Order Line (800) 94-MANIA




948cc & 1098cc BRAKE & CLuTCH PeDAL BoX ASSEMBLY

NO. PART NO. DESCRIPTION QTY. REMARKS

1 AHAB407 Brake Pedal 1

1A*  AHA6408 Clutch Pedal 1

2 2A5564 Pivot Bush 2

3 2A5568 Pivot Bolt 1

4 GHF332 Spring Washer 1 5/16"

5 GHF201 Nut 1 5/16"

6 2A5575 Clevis Pin 2

7 2A5576 Fork End 2

8 1B3498 Retaining Clip 2

9 AHA6409 Actuating Rod 2

10 NT605041 Lock Nut 2 5/16"

11 2A5574 Return Spring 2

12 AHAG366 Pedal Box Aperture Seal 2

13 2A5572 Draught Excluder 1

4 AHA5326 Pedal Rubber 2

15 GHF101 Adjuster Screw 2 1/4"

16 NT604041 Lock Nuts 4 1/4"

17 SH604051 Pedal Box Retaining Screw 9 1/4"

17A*  GHF101 Screw Long 1 1/4"

17B*  SH604051 Blanking Plate Screw 8 1/4"

18 GHF331 Spring Washer 18 1/4"

19 39121 7/8" Master Cylinder Assembly 1 948cc/Drum Brakes GMC109
20 KL71527 7/8" Seal Repair Kit 1 948cc/Drum Brakes
19A  422-804 3/4" Master Cylinder Assembly 1 1098cc/Disc Brakes GMC112
20A  SSB717 3/4" Seal Repair Kit 1 1098cc/Disc Brakes
21 17H3723 Metal Filter Cap 1 Alternative

22 513123 Plastic Filler Cap 1

23 37H2496 Top Gasket 1

24 AAA4T57 Side Gasket 1

25 AAA4T58 Retaining Screw 7 1/4"

26 GHF321 Spring Washer 7 1/4"

27 AJH5083 Spring 2

28 BH606241 Short Mounting Bolt 1 3/8"

28A*  BH606261 Long Mounting Bolt 1 3/8"

29  GHF333 Spring Washer 2 3/8"

30  GHF202 Nut 2 3/8"

31 2A5573 Spring Retainer 2

* Not illustrated

99



1098cc & 1275cc BRAKE PeDAL & MASTER CYLINDERS

™ 2 S A P
O % 42 j '

47 @41 | R

100 Mini Mania Toll-Free Order Line (800) 94-MANIA




1098cc & 1275cc CLUTCH PEDAL, MASTER & SLAVE CYLINDERS

NO. PART NO. DESCRIPTION QTY. REMARKS

1 AHA9723 Brake pedal 1

2 AHA8075 Brake pedal bolt 1

3 FNZ506 Brake pedal bolt nut 1

4 AAA1628 Brake pedal return spring 1

5 2A5574 Brake pedal return spring 1 1098

6 4222-804 Tandem master cylinder 1 1098

7 SSB717 Qverhaul kit 1 Fits GMC 112

8 4223-135 Brake master cylinder 1 1275

9 4222-745 Brake master cylinder 1 Dual line 1500 from GAN6
10 LSSB993 QOverhaul kit 1 Fits 4223-135

11 SSB775 Overhaul kit 1 Fits 4222-745

12 AHA8408 Pedal box 1 1275

14 CHA333 Pedal box top 1

15 AHA8073 Seal 1

16 AHAB072 Seal 1

17 AHA8146 Seal 1 Blanking plate seal
18 AHA8145 Plate 1 Blanking plate

19 HZS405 Bolt 6

20 SE604051 Screw 2

21 AHA6366 Seal 2 Used under blanking plate & cylinders
22 2A5572 Seal 1 1098 Pedal box
23 (CLZz513 Clevis pin 1

24 SH605071 Bolt 2

25 WA108051 Plain washer 2

26 WL600051 Spring washer 2

27 FNZ505 Nut 2

28 G16062 Stop light switch 1 1098, 1275

29  17H7108 Connection 1 Use with C16062
30 BHA4675 Stop light switch 1 1500

* NT606041 Nut 1 Fits BHA4675

32 TM606031 Nut N/R Internal brake pipe
33 11D5050 Nut N/R External brake pipe
34 6K35 Clip N/R Pipe to frame

35 CRC1250 Clip N/R Pipe to frame

36 PCR307 Clip N/R Pipe to body

37 2H400 Clip N/R Pipe to body

38 233220 Hose washer 3

39 3H2428 Connection front 1 1500

39 3H2428 Connection rear 1 1098, 1275

40 37H7147TM Brake pipe 1 Sold by the metre
4 1G9198 Locking plate 3

42 FNZ106 Nut 3

43 LWZ406 Shake proof washer 3

44 AAU3469 Push rod 1

45 PMZ308 Screw N/R Fits blanking plate
46 MGL5032 Copper line brake set 1 Single circuit

46A  MGL5066 Copper line brake set 1 Dual curcuit

101



948cc & 1098cc BRAKE LINES

18

102

22

—
]

15

4

16 ) 17

Mini Mania Toll-Free Order Line (800) 94-MANIA



948cc & 1098cc BRAKE LINES

NO. PART NO. DESCRIPTION QTY. REMARKS
BRAKE PIPES & KITS
12 SPB14 Pipe 4 Way - RH Fr Hose 1 14"
13 SPB47 Pipe 4 Way - LH FrHose 1 47"
14 SPB74 Pipe 4 Way - Rear Hose 1 74"
15 SPB28 Pipe 4 Way - Master Cyl 1 28" RHD
15A  SPB63 Pipe 4 Way - MasterCyl 1 63" LHD Sprite | - use SPB64
15B  SPB64 Pipe 4 Way - Master Cyl 1 64" LHD Sprite Il/Midget |
16 SPA31 Pipe 3 Way - LH 2 Way 1 31" up to Chassis No. HAN6-20791
17 SPA23 Pipe 3 Way- RH 2 Way 1 23" GANI-13554
16A  SPA30 Pipe 3 Way - LH R.W./Cyl 1 30" From Chassis No. HANG-20792
17A  SPA22 Pipe 3 Way - RH R.W./Cyl 1 22" GAN1-13555
18 SPA10 Pipe Bridge Wheel Cyl. to
Wheel Cyl 2 9" Drum Brakes only
Brake Pipe Sets
* MGL5032 Copper line brake set 1 Single circuit
* MGL5066 Copper line brake set 1 Dual curcuit
19 37H7147/M Pipe per metre AR
20 TM606031 Male Brake Pipe Union A/R External Thread
21 11D5050 Female Brake Pipe Union AR Internal Thread
22 GBH110 Brake Hose Front - flexible 2 Drum Brake Models
22A  GBH157 Brake Hose Front - flexible 2 Disc Brake Models
23 GBH158 Brake Hose Rear- flexible 1 All Models
*Not illustrated

103



STARTER MOTOR

TYPEB TYPEC

TYPEB & C

ONLY < //]
& 4 p —

TYPE C ONLY

104 Mini Mania Toll-Free Order Line (800) 94-MANIA



STARTER MOTOR

NO. PART NO. DESCRIPTION QTY. REMARKS
1 Type A Starter with Threaded Pinion 25022 1 Lucas No. 25022
2 Type B Starter with Circlip Pinion 1 Lucas No. 25079 Alternative
3 Type C Starter without Inspection Band 1 Lucas No. 25149 Al replaced by (3A) GEU 405
3A*  ST101 Exchange Recon. Starter Motor 1

TYPE A COMPONENTS

4 7H5048 Front Plate 1

5 TCB124 Bush Drive End 1

7 7H5041 Rear Plate 1

9 TCB125 Rear Bush 1

10 TAB128 Rectangular Type Brushes 1 set

12 47H5341 Brush Spring Set 1 set

13 500892 Pinion & Barrel Assy 1

16 7H5051 Field Coil 1

17 7H5050 Armature 1

TYPE B COMPONENTS

4A*  67H5014 Front Plate 1

bA*  47H5346 Bush 1

7TA*  27H6768 Rear Plate 1

9A*  47H5340 Rear Bush 1

10 TAB102 Rectangular Type Brushes 1 set

12 47H5341 Brush Spring Set 1 set

14 7H6887 Circlip 1

15 TLB111 Pinion and Barrel Assy. 1

16 7H5051 Field Coil 1

*17A 67H5012 Armature 1

TYPE C COMPONENTS

18 37H4675 Front Plate 1

6 TCB117 Bush Kit 1

8 37H4672 Rear Plate 1

6 37H4678 Bush Kit 1

1 TAB117 Wedge Type Brush Kit 1

14 7H6887 Circlip 1

15 TLB111 Pinion and Barrel Assy 1

19 37H4670 Field Coil 1

20 37H4674 Armature 1

ALL TYPES OF STARTER

21 TLB168 Main Spring 1

23 BH606131 Starter Mounting Bolt 2 3/8"

34 13H5952 Starter Solinoid 1

34A*  S7051 Starter Solinoid w/ Push button 1 Alternative

* Not illustrated

105



DynAMO

1 T
AV (e e e
G e ol

SR
halet o

106 Mini Mania Toll-Free Order Line (800) 94-MANIA



DynNAMO

NO. PART NO. DESCRIPTION QTY. REMARKS
948cc ENGINES WITH MECHANICAL TACHOMETER

1 AEJ49/E Recon. Dynamo 1 NLA

2 GG105 Brush Set 1 Fitted up to Engine No.
3 75031 Spring 2 9CG/-/36711

4 GG102 Brush Set for Dynamo (22721 or 22744) 1 Fitted from Engine No.
5 RT466 Spring 2 9CG/-/36712

6 AE325 Adjusting Link 1

/ 2128 Mounting Pillar 1

ENGINES WITH ELECTRICAL TACHOMETER

8 LRD100 Lucas Rebuilt Dynamo 1 Lucas original no. 22700, 22742
8A  GEU1101 Recon. Dynamo 1

4 GGB102 Brush Set 1

5 RTC466 Spring . 2

6A*  AE679 Adjusting Link 1

TA* 12289 Mounting Pillar 1

9 475395 Bracket Assembly Commutator End. 1 For Dynamo

10 21H7647 Bracket Assembly Drive End 1 Lucas No. 22700
9A*  17H6821 Bracket Assembly Commutator End. 1 For Dynamo
10A*  37H3348 Bracket Assembly Drive End 1 Lucas No. 22742
ALL MODELS

1 UTB100 Front Bearing 1

12 UTB110W10 Rear Bush 1

13 37H6836 Sundry Kit 1

14 242675 Through Bolts 2

15 WKN404 Woodruff Key 1

16 17D11 Fan 1

17 12A1772 Pulley 1

20 BH605151 Front Mounting Bolt 1 5/16"

21 SH605101 Rear Bolt 1 5/16"

22 SH505051 Coarse Front Mounting Screw 1 5/16"

25 GEU205MS Alternator 1 Rebuilt

* 12G1053 Alternator Bracket 1

* UCB100 Alternator Regulator 1

* ULB110 Alternator Brush set 1

* 12G1054 Alternator Pully 1

* 54202055 Alternator Fan 1

* GEU250 Alternator Electrical Plug 1

30 12A526 Rear Mounting Bracket 1

* Not illustrated

107



IGNITION

“ y
\\_\ . e
108 Mini Mania Toll-Free Order Line (800) 94-MANIA



IGNITION

NO. PART NO.

DESCRIPTION

QTY.

REMARKS

Exchange Distributors come with push on Connectors use with 17A or 17B. They come with distributor cap (3) but less clamp (2).

1 DST101
3H2138
DC1
DC6
262703
RA1
GCS101
A GCSI11
GCS1001
C1/DCB101
10 GSC1001
11 54413549
11A* 37H2981A
12 188639
13 54411101
13A* 54414868

OCONNOOOTWN

14 8G1090
15 SH604041
16 GHF321
17 ACH9041
17A*  12B2095
18 AEA447

18A*  AEA5T9
19 37H4229M

20 45212
20A*  DLB101
21 8Gr27
22 408120
23 214279

24 AAA5981M
24N TT2982M

25 GHT102
25A  GHT105
25B  GHT230
25C  GHT241
25D C-27H7779
26E  SUP4
27F  LHT753
26 WCX600
27 8G728
28 1G2673
33 AEA581
34 ACH9009
35 N9Y

35A  GSP163
358 BP6ES

* Not Illustrated

Exchange Distributor
Distributor Clamp

Side entry Distributor Cap
Vertical entry Distributor Cap
Brush & Spring

Rotor Arm

Points

Points

Contact Retaining Screw
Condenser

Condenser Retaining Screw
Low Tension Terminal

Low Tension Terminal
Distributor 0 Ring

948cc Vacuum Unit

1098cc Vacuum Unit
Waterproof Cover Kit
Distributor Mounting Screw
Distributor Mounting Washer
Vacuum Pipe Connector
Straight Vacuum Pipe Connector
Vacuum Pipe

Vacuum Pipe

Plastic Vacuum Pipe

Coil with Screw on HT

Coil with Push in HT
Waterproof Coil Cover
Screw Connector

Special Copper Washer
Black H.T. Lead

Yellow/Black H.T. Lead

Wire Set Side entry for DC1
Wire Set Top entry for DC6
Wire Set Top entry metro style
Wire Set Top entry for metro turbo
Wire Set Top entry Rover Comp.
Wire Set Top entry - budget
Wire Set Top entry not B.L.
Replacement Plug Cap
Waterproof Cover

H.T. Lead Spacer

Clip

Clip

Champion Spark Plug
Unipart Spark Plug

NGK Spark Plug

I N N QO N I QU G G G QU G NOF N S GG G GO NC ) G Y i G G G G G G G G G G G G G G Y

(Lu 40772) Sprite |
Alternative on LHD Cars only

Quick Fit
Competition 32 oz.

Spade Terminal
Screw-onTerminal - NLA

Replacement Unit with push on vacuum

pipe connector use with 17A or 17 B

Side Entry Distributor Cap, includes 14,21,27
1/4"

1/4"

Sprite |

Sprite I & Midget |

Midget | Alternative to 18 or 18A
Spade Connectors

Spade Connectors

use 8G1090

Screw in HT Lead only

Screw in HT Lead only

Copper Core

Competition H.T. Lead

push on Coil Connector

push on Coil Connector

push on Coil Connector

push on Coil Connector

push on Coil Connector

push on Coil Connector - Copper core
push on Coil Connector

use 8G1090

109



948cc & 1098cc BATTERY & FITTINGS

948cc & 1098cc SwitcHes, Fuse Box & CoNTROL Box

. ST I .
A w g
N o s

r .
1:,. e I ez R
i e - 1"k
! lHﬁ"“:-.!.T *
o T . —_—
A _-\..- . _. . .I
. | o
':j’f"x Poan i ¥ A e L)
R A B
}};:v;?z /‘..r“"' 'E_. =
w r g,
s
oy I
[ - I‘J ",‘im I

110 Mini Mania Toll-Free Ordér Line (800) 24-MANIA



948cc & 1098cc BATTERY & FITTINGS

NO. PART NO. DESCRIPTION QTY. REMARKS
ALL MODELS
1 1465508 Battery Bar (use this) 1 Up to Chassis No. HAN 7 27755
2 88G294 Battery Rod 2 GAN 2 18219
2A  AHA7769 Battery Rod 2 GAN 218220
47 NT604041 Half Nut 4 1/4"
5 14G7532 Packing Strip 1
6A  2KB8645A Alternative Winged Battery Screws 1 Set
7 1B2802 Battery Cable Positive to Earth 1
8 SH605041 Earth Screw 1 5/16"
9 GHF332 Spring Washer 1 516"
10 2K6167 Cable Engine to Chassis 1 Slave Cylinder to Floor
11 SH606051 Earth Screw 1 3/8" Floor End
11A SH506095 Slave Cylinder/Earth Screw 1 3/8" Coarse UNC Thread
12 GHF333 Spring Washer 2 3/8"
13 BHA4257 (Cable Negative to Starter Switch 1 NLA
14 AHATT776 (Cable Switch to Starter 1
15 ACA9673 Battery Tray 1 (NLA)
16 GBY0001 Replacement Battery 1 Callers only
* KGM962 Better Mounting Kit 1 Later style
948cc & 1098cc SwitcHes, Fuse Box & CONTROL Box
NO. PART NO. DESCRIPTION QTY. REMARKS
1 2A2085 RHD Starter Cable 1 Also LHD Sprite |
1A AHA6202 LHD Starter Cable 1 Not Sprite |
2 RFN303 Bulkhead Grommet 1
3 3H950 Connector 1
4 SWT106 Starter Switch 1
5 86548 Cable Boot 2
6 2A9074 Indicator Switch 1
7 3H3100 Panel Light Switch 1
SPRITE | ONLY
8 SWH101 Control Box 1 Screw Connectors
1 1G2613 Fuse Box 1 Screw Connectors
12 188218 Fuse 35 Amp. Blow 4 17.5 Amp. Continuous
14 11G2007 Dip Switch 1
16 SWT107 Flasher Unit 1 Screw on Connectors
19 2H4841 Wiper Switch 1
20 11K9101 Knob 1
21 3H1557 Ignition & Light Switch 1 31270
22 3H1558 Light Knob 1 Lucas 316285
23 24G1345 Ignition Barrel & Key 1
SPRITE Il & MIDGET |
24 GEU603 Control Box 1 “Spade” Connectors
25 7H5522 Control Box Cover 1
28 606253 Fuse Box 1 “Spade” Connectors
29 54380114 Fuse Box Cover 1
30 188218 Fuse 35 Amp. Blow 4 17.5 Amp. Continuous
32 SWH127 Dip Switch 1
34 GFU2103 Flasher Unit 1 Push on “Spade” Connectors
37 149011A. Wiper Switch 1 Lucas 34889
38 BCA4294 Side & Head Light Switch 1 31837
39 BHA4234 Ignition Switch 1
40 24G1345 Barrel & Key 1
41* RTC430 Auxiliary Switch AR Toggle Type as (37)
42 37H4T727A Fuse Box Gover 1
43 AAU1839 Fuse Box 1 Late
* Not illustrated

171



SPRITE MK | & Il, Mipcer MK | WIRING HARNESS & FIXINGS

) - -
o Rkt B R - ) - -
- - oy L"h;ﬁ [T |
- ) L T S e
. Y | =) -
. - '] .|: -t
- _. - _.I-. .-.I.__. 1 , ] Il .-..-'.II .
.b{'“:- £ ¥ | cit
p— - - =L .
] " .\.: . l . I.._-\J-" - oy
T - aq.._'.:l_ . -, e | - - - \ - 1
b . a
'.\. . - - ! -
1
] ..":.. ] . ) '.. I..I.\'-
. ' - 1l .-.
= o L

-! - o o :
L . . Lt I - -
oy —— _—.-' L . i
" h By i 1{ ..".H':'l' "‘-1:- _\_JL .
. o -~ ::E‘-}.i. - l-..r.": 1
- |"‘+-F e L] } 1 1 .J.
. = AR I
co _____..'wi‘gil,l._ i vy
'] L e 1.L‘J"' [ -
. . '
N - :-Eﬁ_-.\ e - e
. e, L . N
. o= L -
., . _,J- .I - - '
: '_-- . - o '\'.r. - ] - -"
. .'. 1
S - -:_ i
- L

112 Mini Mania Toll-Free Order Line (800) 94-MANIA



SpPrITE MK | & II, Mipcer Mk | WIRING HARNESS & FIXINGS

NO. PART NO. DESCRIPTION QTY. REMARKS

1 ML701 MK1 59-61 (Bugeye) PVC 1 Main=2A9071 or AHA 5497, Tail=2A9072
1 ML721 MK1 59-61 (Bugeye) Braid 1 Main=2A9071 or AHA 5497, Tail=2A9072
1 ML721BB MK1 (Bugeye) Braided Lacg. Cable 1 Main=2A9071 or AHA 5497, Tail=2A9072
1 ML1721 MK1 59-61 (Bugeye) Dimmer - Braid 1 Flag Eyelet Terminals at Dip-Switch
1 ML1721BB MK1 (Bugeye) Dimmer - Braided Lacq 1 Flag Eyelet Terminals at Dip-Switch
2 ML702 MK2 1961 - PVC 1 Main=AHA5655, Tail=AHA5656

2 ML722 MK2 1961 - Braid 1 Main=AHA5655, Tail=AHA5656

2 ML703 MK2 62-64 - PVC 1 Main=AHAG930, Tail=AHA5656

2 ML723 MK2 62-64 - Braid 1 Main=AHAG930, Tail=AHA5656

2 ML1702 MK2 62-64 - PVC 1 Fork Terminals at Dip-Switch

2 ML1722 MK2 62-64 - Braid 1 Fork Terminals at Dip-Switch

2 ML704 MK3 64-66 - PVC 1 Main=AHA7636 or 7780, Tail=AHA7637
2 ML724 MK3 64-66 - Braid 1 Main=AHA7636 or 7780, Tail=AHA7637
2 ML1704 MK3 64-66 - PVC, Dimmer 1 Spade Terminals at Dip-Switch

2 ML1724 MK3 64-66 - Braid, Dimmer 1 Spade Terminals at Dip-Switch

2 ML1705 MK4 1966 - PVC 1 Main=AHA8156, Tail=AHA7637

2 ML1725 MK4 1966 - Braid 1 Main=AHAB8156, Tail=AHA7637

2 ML1706 MK4 1967 - PVC 1 Main=AHA8422, Tail=AHA8421

2 ML1726 MK4 1967 - Braid 1 Main=AHAB422, Tail=AHA8421

2 ML1707 MK4 1968 - PVC 1 Main=AHA8692, Tail=AHA8421

2 ML1727 MK4 1968 - Braid 1 Main=AHAB8692, Tail=AHA8421

2 ML1704 MK4 - PVC, Dimmer 1 Spade Terminals at Dip-Switch

2 ML1724 MK4 - Braid, Dimmer 1 Spade Terminals at Dip-Switch

2 ML1708 MK4 1969 - PVC - Main Harness 1 AHA8953

2 ML1731 MK4 1969 - PVC - Tail Harness 1 AHA8421

2 ML1709 MK4 69-70 - PVC - Main Harness 1 AHA9611

2 ML1732 MK4 69-70 - PVC - Tail Harness 1 AHA9613

2 Gytﬂm MK4 69-70 -Dimmer - PVC - 1 Spade Terminals at Dip-Switch
FIXIN

3 CWB322 Bullet Connector A/R Male

4 850651 Single Bullgt Connector AR

5 850641 Double Bullet Connector AR Female

6 CWB300 Treble Bullet Connector AR

7 47H5499 17.5 amp Double Spade AR

8 47H5496 17.5 amp Single Spade AR Female

9 47H5419 35 amp Single Spade A/R

10 5L287 17.5 amp Double Sleeve AR

11 51286 17.5 amp Single Sleeve AR Insulator Gover

12 50289 35 amp Single Sleeve AR

WIRING GROMMETS

15 RFN303 Harness Through Dash 1

15 RFN303 Sender Unit Feed Cable 1

15 RFN303 No. Plate Lamp Cable 2

16 RFN305 Wiper Motor Cable 1

16 RFN305 Dipper Switch Cable 1

17 RFN110 Harness Through Baffle 2

17 RFN110 Harness Through Mudshield 1

36 5L489 Main Harness/Bulkhead Grommet 1

CABLE CLIPS

20 6K490 (Cable to Bonnet Flange 2 Sprite | only

BULB HOLDERS

30 37H5181 Instrument Illumination 5

31 57H5445 Ignition Warning 1

32 13H1927 Main Beam Warning 1

33 C611 Tachometer lllumination 1

34*  27H5596 Flasher Warning Lamp 1

35 LLB987 Dash Light Bulb AR

* Not illustrated

113



1098cc & 1275cc ELECTRICAL—ConT.

114 Mini Mania Toll-Free Order Line (800) 94-MANIA



1098cc & 1275cc ELECTRICAL—CONT.

Switches, Horns & Wiring Harnesses

NO. PART NO. DESCRIPTION QTY. REMARKS
1 TR89 Horn 1 High includes brackets
1 TR28 Horn 1 Low includes brackets
2 AHAGB657 Horn bracket 1
2 AHAG658 Horn bracket 1 LH
4 ZKC1152 Cigar lighter 1 1500
5 2K6167 Earth strap 1 1098, 1275 Gear box to chassis
6 51888 Battery cable 1 Negative to earth
6A  5L88BMS Battery cable 1 Not OEM
7 5L734 Battery cable 1 Positive to solenoid
8 BHA4473 Wiring harness clip 3 Harness to bonnet platform
9 PCR607 Wiring harness clip A/R Headlamp & sidelamp harness
9 PCR507 Wiring harness clip AR Harness to tail lamp
9 PCR807 Wiring harness clip AR Negative cable to footwell
10 BMK385 Wiring harness clip 4 Harness to tank
11 AAU2492 Hand brake switch 1 1500 late
12 13H4216 Reverse light switch 1 1275
14 (16062 Stop light switch 1 1098, 1275 hydraulic
15 BHA4675 Stop light switch 1 1500
16 GPS101 Qil pressure switch 1 1500 from chassis
17 18G8786 Repair kit 1 1098, 1275 chrome arm
Steermg Column Switches & Lighting Switches
18G8387 Indicator cowl 1 pair Use prior to 18G8713
18 18G8713 Indicator cowl 1 pair HAN10-85287 Sprites on, GANS-74886 Midget on
19 RMP214 Indicator cow! screws 4
20 BHA4628 Indicator switch 1 Chrome stalk with h/lamp flasher
21 BHA4948 Indicator switch 1 With horn & h/lamp flasher
21 37H8050 Indicator switch 1 With h/lamp flasher
21 ADU1021 Indicator switch 1 From GANG6- on
22 37H8051 Clip with horn contact 1 Contact not shown
23 BHA5H042 Horn ring 1 Screws onto steering wheel
24 BHA5041 Horn pencil contact 1
25 BHH1301 Indicator trip 1 From GAN5-134125
26 BHA4234 Ignition switch 1 Does not come with key & barrel
27 24G1345 Barrel & Key 1
28 1H9077 Light switch 1 Toggle type
28 RTC430 Panel/Accessory switch 1 Toggle type
28 2A9129 Wiper switch 1 Toggle type
29 BHA5111 Light switch 1 Rocker type
30 BHA5109 Wiper switch 1 Rockertype
31 BHA5112 Panel light 1 Rockertype
32 BHA5267 Hazzard switch 1 Rocker type
33 RTC432 Dip switch 1
34 BHA5058 Courtesy switch 2 Interior
35 13H391 Courtesy switch 1 Boot.

115



SPRITE MK | & Il, MipGer MK | HEADLIGHTS & FIXINGS

116 Mini Mania Toll-Free Order Line (800) 94-MANIA



SpPrITE MK | & I, MipGeT MK | HEADLIGHTS & FIXINGS

NO. PART NO. DESCRIPTION QTY. REMARKS

1 17H5147 Headlight Rim 2 Up to HANG 11768 GAN1 6737

2 500929 Headlight Rim 2 From HAN6 11769 GAN1 6738

2A  500929MS Headlight Rim 2 Not OEM

3 RTC465 Retaining Screw 2

4 37H7421 Retaining Clip 2

5 LMP300 Dust Seal 2

6 PJZ602 Fixing Screw 6

HEADLIGHT COMPONENTS- TYPE A

7 17H5205 Headlight Mounting Assy 2

8 17H5394 Mounting Ring Screw 6

9 17H5231 Mounting Ring Spring 6

10 27H5253 Sleeve 6

1 TH6838 Headlight Bucket 2

12 3H1031 Bucket to Body Seal 2

HEADLIGHT COMPONENTS - TYPE B

13 515218 Outer Mounting Ring 2

14 54528191 Inner Mounting Ring 2

15 MS14K Adjuster Kit 2

16 MS14 Headlight Bucket 2 Not OEM

17 57H5456 Bucket to Body Seal 2

FIXINGS

18 PMZ312 Screw 8 3/16"

19 GHF306 Flat Washer 8 3/16"

20 WL700101 Spring Washer 8 3/16"

21 GHF206 Nut 8 3/16"

22 27H2333 Adaptor for BPF Bulb 2 Alternative

23 BHA4235 Adaptor for 3 Spade Bulb. 2

RIGHT HAND DRIVE

24 27H8495 Headlight Assembly 2

25 GLUS01 Light Unit 2 Sprite | Only

26 BLB414 Bulb 2 up to AN5 10488

247 27H8499 Headlight Assembly 2

27 GLU101 Sealed Beam Unit 2 Sprite 11 Midget |

LEFT HAND DRIVE NORTH AMERICA

24B BHM7198 Headlight Assembly 2

25C  LAMP(2 Unit 2

26B  BLB414 Bulb 2 up to AN5 19014

24E  27H8207 Headlight Assembly 2 Sprite | from AN5 19015

27 GLU104 Sealed Beam Unit. 2

27A 6014 Sealed Beam Unit. 2 Not OEM

28 GLB410 Bulb 2

HEADLIGHT CONVERSION SETS

29*  S5819 Lucas H4 Halogen Conversion Set Contains 2 Light Units with Pilot Lights
RHD 1 plus 2 Halogen Bulbs You may also

* Not illustrated

117



SprRITE MK | LIGHTING

Mini Mania Tol-Free Order Line (800) 94-MANIA

118



SPRITE MK | LIGHTING

NO. PART NO. DESCRIPTION QTY. REMARKS
SIDE/FLASHER LAMP

1 1B9100 Front Side Lamp Assembly 2

2 189101 Amber Rear Flasher Lamp Assy 2

4 PFS326 Spire Clip 12

SIDE/FLASHER LAMP COMPONENTS

5 72734 Rim 4

6 54581622 White Lens 2

7 54581651 Amber Lens 2

7A* 576109 Red Lens 2

6A*  54581622/P White Lens 2 As above, but
7B*  37H8130 Amber Lens 2 Plastic

7C*  LMP107/P Red Lens 2

8 1157 Dual element Bulb 2

9 1073 Single element Bulb 2

10 27H5545 Front Bulb Holder 2

11 37H5228 Rear Bulb Holder 2

12 27H6713 Push Connector 10

13 37H5527 Body Rubber. 4 TAIL LAMP
14 53330 Stop/Tail Lamp Assembly 2

16 WL700101 Spring Washer 4 3/16"

TAIL LAMP COMPONENTS

17 LMP124 Plastic Red Lens 2

18 LMP125 Sealing Rubber 2 Lens to Base Plate
19 AJA5072 Chrome Base Plate 2

20 AJA5073 Base Rubber 2 Base to Body
21 1157 Bulb 2

22 27H6713 Wire Connector 6

23 17H5400 Lens Screw 4

NO. PLATE LAMP

24 56790 No. Plate Lamp Assy 1 With chrome cover
NO. PLATE LAMP COMPONENTS

25 17H5385 CoverScrew 1

26 502264 Chrome Cover 1

27 54570354 Lens Glass 1

28 57H5368 Gasket Rubber 1

29 LLB989 Bulb AR

30 GHF206 Fixing Nut 2 3/16"

31 WL700101 Fixing Spring Washer 4 3/16"

32 GHF306 Flat Washer 4 3/16"

33 14A4615 Mounting Plinth . 1

34 1474743 Plinth to Body Rubber 1

35 AB610061 Screw 2

36 PFS510 Spire Clip 2

* Not illustrated

119



SprRITE MK Il & MIDGET L LIGHTING

3

. _ _ l

120 Mini Mania Toll-Free Order Line (800) 94-MANIA




SPRITE MK Il & MIDGET | LIGHTING

NO. PART NO. DESCRIPTION QTY. REMARKS
1 13H429 RH Front/Side Flasher Assy 1 Amber to the right, U.K. Only
2 13H428 LH Front/Side Flasher Assy 1 Amber to the left, U.K. Only
3 BHA4204 Front Side/Flasher Assy 2 White only not UK.
COMPONENTS OF 13H428/9 SIDE FLASHER LAMP (Check Local Regulations)
4 57H5155 Rim 2 U.K. Only
5 57H5156 Amber Lens 2 UK. Only Glass
6 57H5157 Seal 2 U.K. Only
7 57H5158 RH Glass Lens 1 U.K. Only - Part of 13H 429
8 57H5159 LH Glass Lens 1 U.K. Only - Part of 13H 428
9 GLB989 Side Lamp Bulb 2 U.K. Only
10 GLB382 Indicator Bulb 2 U.K. Only
11 244700 Bulb Holder Components 2 UK Only Side Lamp
12 37H5452 Bulb Holder Components 2 UKk Only Flasher Lamp
13 37H5294 Sidelight Grommet 2 UK. Only
14 17H5216 Indicator Light Grommet 2 UKk OnI
15 SML0001 Back Plate 2 UK Only No divider plate is now fitted
15A*  SMLO101 Back Plate with Wiring 2 UK. Only (Contains items 11-15 assembled)
16 21G9057 Rubber Seal 2 U.K. Only
17H5400 m Scre 2 UK. Only
COMPONENTS OF BHA 4204 SIDE FLASHER LAMP (NOT UK))
18 57H5155 Rim 2 61-'69
19 17H5400 Rim Screw 2
20 21G9057 Rubber Seal 2
21 57H5307 Clear Lens 2
21A 37H4738 Amber Lens 2
22 57H5157 Gasket Seal 2
23 1157 Bulb 2
24 37H5459 Bulb Holder Fixings 2
REAR STOP/TAIL & FLASHER LAMP
29 BHA4175 Rear Lamp Assy 2 Amber and Red Lens 53916
29A*  BHA4176 Alternative Rear Lamp Assy 2 Not U-K. Red Lens only 54572304
30  57H5355 Rim 2
31 RMP308 Chrome Plated Screw 2 3/16"
32 57H5354 Plastic Amber Flasher Lens 2
32A*  57H5359 Alternative Flasher Lens Red 2 Not U.K 54572480
33 57H5357 Plastic Red Stop/Tail Lens 2 54572411
34 57H5356 Lens/Base Plate Gasket 2
35 1073 Indicator Bulb 2
36 37H5452 Bulb Holder Fittings 2
37 1157 Stop/Tail Bulb 2
38 37H5459 Bulb Holder Fittings 2
39 Non Serviceable Part, Base Plate 2 For Reference only
40 57H5358 Base Plate to Body Gasket 2
4 37H5525 Cable Grommet 4
NO. PLATE LAMP
46 56790 No. Plate Lamp 1 Chrome plated
48 502264 Chrome Cover 1
49 54570354 Lens 1
50 57H5368 Seating Gasket 1
51 LLB989 Bulb AR
55 AHA5809 Mounting Plinth 1
56 AHA5806 Plinth to Body Gasket 1

* Not illustrated

121



SpRITE MK Il & IV, Mipcer Mk Ill ELECTRICAL

122 Mini Mania Toll-Free Order Line (800) 94-MANIA



SprITE MK Il & IV, MIDGET MK Il INTERIOR & EXTERIOR LIGHTING

NO. PART NO. DESCRIPTION QTY. REMARKS

13 13H428 Side lamp 1 1098, 1275 LH

13 13H429 Side lamp 1 1098, 1275 RH

14 37H4738 Amber glass 1 1098, 1275

15 LLB9I89 Side lamp bulb 2 1098, 1275

16 1073 Flasher lamp bulb 2 1098 1275

17 SMLO001 Side lamp back plate 2 No wires

18 SML5 Lamp wiring 2 Side & flasher lamp

19 37H5294 Cable grommet 2 Side lamp

20 17H5216 Cable grommet 2 Flasher lamp

22 57H5157 Side lamp rubber 2

23 57H5159 Side lamp lens 1 1098,1275 LH

23 57H5158 Side lamp lens 1 1098,1275 RH

25 57H5155 Side lamp rim 2 1098, 1275

29 BHA4175 Roar lamp 2 1098, 1275 before split rear bumper model
30 57H5355 Rear lens rim 2 Use wth BHA4175

31 57H5357 Stop light lens 2 Use with BHA4175

32 57H5354 Flasher light lens 2 Use with BHA 4175

33 57H5358 Gasket 2 Lamp to body

34 57H5356 Gasket 2 Lens to lamp

35 1073 Flasher bulb 2

36 1157 Stop & side bulb 2

38 BHA4973 Rear lamp 2 Split rear bumper models on
39 37H4737 Rear lens 2 Use with BHA 4973

40 1073 Flasher bulb 2

4 1157 Stop & side bulb 2

42 37H4737 A Gasket 2 Lens to lamp

43 37H4679 Gasket 2 Lamp to body

45 AAU5510 Reverse lamp 2

46 37H7512 Reverse lens & gasket 2

47 37H1759 Reverse lamp gasket 4

48 GLB273 Reverse lamp bulb 2

49 2A9119 No plate lamp 2 1275 split rear bumper model
44 LLB989 No plate lamp bulb 2

50 56790 No plate lamp assembly 1/2 1098, 1275, 1500 chrome cover
51 54570354 Lens 1/2.

h2 57H5368 Lens rubber 1/2

53 AHA9202 Gasket 1 1098, 1275 plinth to body
54 LLB989 Bulb AR No. plate

55 BHAH138 Interior lamp 1

56 27H3590 Interior lens 1

57 AHA9769 Interior lamp bracket 1

58 GLB254 Interior bulb 1

59 BHA5040 Boot lamp 1

60 37H5923 Lens 1

61 GLB254 Bulb 1

123



SPRITE MK | & II, MiDGET MK | RECONDITIONED GAUGES & FIXINGS

124 Mini Mania Toll-Free Order Line (800) 94-MANIA



SpPRITE MK | & II, MipGer MK | RECONDITIONED GAUGES & FIXINGS

We offer an .overhaul and repair service for all gauges, because New and Secondhand units are almost impossible to obtain.
On receipt of your old unit, it will be checked, dismantled, reconditioned and then tested. If, at any stage, it is found that the
unit is not repairable you will be notified.

The correct specification for each vehicle is listed below.

NO. PART NO. GAUGE—DESCRIPTION QTY. REMARKS
SPEC. NO.
SPRITE | AN5 SMITHS
2A9067E SN 6155/10 Speedo MPH 1 1472 4.22-1 Ratio
1B 2A9077E SN 6155/11 Speedo KPH 1 920 4.22-1 Ratio
2 2A9068E RN 2351/02 Mechanical Tach 1
3 2A9069E FG 2530/31 Fuel Gauge 1
47" 2A9070E GD 1502/01 “F” Dual Gauge 1 Externally Illuminated
948CC SPRITE Il Drum Brake Model HAN6 SMITHS
1B BHA4210E SN 6126/00 Speedo MPH 1 1472 4.22-1 Ratio
1C  BHA4211E SN6126/01 Speedo KPH 1 920 4.22-1 Ratio
2A  BHA4213E RN 2313/00 Mechanical 1
3A BHA4215E FG 2530/64 Fuel Gauge 1
48 ADG04 GD 1502/06 “F” Dual Gauge 1 Externally Illuminated
4 BHA4249E GD 1502/08 “C" Dual Gauge 1
948CC MIDGET | Drum Brake Model GAN1 JAEGER
1D BHA4208E SN 6125/02 Speedo MPH 1 1472 4.22-1 Ratio
1E BHA4209E SN 6125/03 Speedo KPH 1 920 4.22-1 Ratio
2B BHA4212E RN 2312/01 Mechanical 1
3B BHA4214E FG2530/63 Fuel Gauge 1
4C ADG04 GD 1501/10 “F” Dual Gauge 1 Externally Illuminted
BHA 4250F GD 1501/11 “C” Dual Gauge 1

1098CC SPRITE II/MIDGETI Disc Brakes HAN7 GAN2 l\/IodeI SMITHS

1F BHA4372E
1G BHA4373E
2C  BHA4380E
3C  BHA4381E

40 ADG04
4F BHA4383E
5 AJH5178
6 17H1304
7 17H1642
10 SPD111
1 0722/36
12 PCR709
13 189132
14 ACH8529
18 2A5640
19 13H632
20 RFN305
20 RFN305
21 3H822
22 ACA5420
24 2Ab637
24A*  AHA6392
25 2A269
26 6K464
27 PCR207
30 PCR307
31 BHA4794
* TACH308
* TACH310
* TACH408
* TACH410
* Not Illustrated

SN6135/00 Speedo MPH
SN6135/01 Speedo KPH

RV1 2401/00 Electric Tachometer
FG 2530/70 Fuel Gauge

GD 1501/12 “F” Dual Gauge
GD 1501/13 “C” Dual Gauge
Sealing Ring Large

Thumb Nut

Sealing Ring Small

62" Speedo Cable

36" Tacho Cable

Cable Clip

Speedo Cable Clip

Rubber Sleeve

Pipe Qil Gauge to Flex
Reduction Box

Speedo Cable Grommet

Tacho Cable Grommet

Tacho Cable Grommet

Flexible Qil Hose

Pipe Block to Flex

Pipe Block to Flex

Union

Sealing Washer

Qil Pipe Clip

Capillary Tube Clip

Speedo Cable 90 deg. adapter
Techometer, 8,000 RPM (3" dia)
Techometer, 10,000 RPM (3" dia)
Techometer, 8,000 RPM (4" dia)
Techometer, 10,000 RPM (4" dia)

S N G G G G G G G U QU G QU GO GOy N S N (NG, S QO G (U G Gy

1472 4.22-1

920 4.22-1

Positive Earth
Externally Illuminated
Tacho/Speedo

Dual/Fuel

RHD

Through Footwell
Through Dash
Through Bracket

use AHA6392

On Footwell

VDO Gauge, Smith face replica
VDO Gauge, Smith face replica
VDO Gauge, Smith face replica
VDO Gauge, Smith face replica

125



1098cc & 1275¢cc WIPER & WASHER COMPONENTS

32 33

_ 3
e

4

126 Mini Mania Toll-Free Order Line (800) 94-MANIA



1098cc & 1275cc WIPER & WASHER COMPONENTS

NO. PART NO. DESCRIPTION QTY. REMARKS

18 13H232 Washer bracket 1 Mounted on radiator panel
19 AHAB729 Washer bracket 1 Mounted on footwell panel
20 GWW918 Washer bottle 1 1098-1275

21 AHH6848 Washer bottle top 1

22 GWW506 Non return valve 1

23 GWW404 3 way connection 1 Use prior to 13H6472

23 GWW408 3 way connection 1 GAN5-134186 on

23 GWW407 3 way connection 1 GANG-200001 on

24 GWW201 Washer tube AR 4.8mm QD

24 GWW202 Washer tube AR 6.4mm 0D

25 GWW802 Washer jet 2 Chrome

25 GWW829 Washer jet 2 Grey plastic. Late 1500
27 GWW125 Washer pump 1 Electric

28 GWW102 Washer pump 1 Manual

29 GWW902 Washer bottle 1 1500

30  GWW952 Container cap 1

31 GWW951 Filler plug 1

32 CHA458 Container strap 1

33 GWW 601 Washer bottle filter 1 Use with electric motor

* GLB281 Bulbs A/R Bayonet

* LLB987 Bulbs AR Screw type

34 GEU714E Wiper motor exchange 1 3 stud fitting

35 508182 Wiper rack 1 Use with GEU714E

36 37H6316 Wiper wheelbox 2 Use with GEU714E

37 37H6316A Wiper wheelbox nut 2

38 37H6042 Wiper wheelbox bezel 2 All models

38 37H6042C Wiper wheelbox bezel, Chrome 2 All models

39  GEU708E Wiper motor exchange 1 Strap fitting

40 37H5208 Wiper rack 1 Use with GEU708E

4 37H7738 Wiper wheelbox 2 Use with GEU 708E

42 37H6316 Wiper wheelbox nut 2

43 BAU1465 Bush kit 2 All models with chrome spindle covers
44 AAU1909 Wiper rack tube 1 Has to be cut to length & flared
45 (5574 Grommet 1 Casing through dash

46 WPR300 Wiper motor mounting 1 Use on GEU714E

47 57H5589 Wiper motor gear 1 3 stud fitting

48 37H3796 Wiper motor gear 1 Round motor strap fitting
49 37H3694 Retaining ferrule 1

50 GWB145 Wiper blade 2 Spoon type fitting

5 GWB164 Wiper blade 2 Straight type fitting

5 GWB266 Wiper blade 2 Straight type fitting black
52 BHA4894 Wiper arm 2 Use with GWB 145

53 BHA5208 Wiper arm 2 Use with GWB 164

53 AAU7991 Wiper arm 2 Use with GWB 266

54 RHA4790 Strap 1 Fits GEU708E

55 150844 Rubber 1

127



SPRITE AND MIDGET BOOKS

NO. PART NO. DESCRIPTION AUTHOR/PUBLISHER
1 PUB265 Haynes Manual, Spridget
2 BOOK31 Sprite Midget Restoration Jim Tyler
3 PUBF336 Spridget DIY Restoration Lindsay Porter (Haynes) ff:
4 100132 Sprite Midget Collectors Guide Eric Dymock :
5 103716 Sprite Super Profile Lindsay Porter
6 BOOK29 Total Tuning for Spridgets
7 BOOK45 Spritely Years Sprinzel
8 BOOK22 Vintage Racing, British Sportscars ~ Terry Jackson
9 BOOK42 A-Z Works Rally Cars Graham Robson
10 BOOK44 Vintage Auto Racing George D. Lepp
11 BOOK54 MG; A Pictorial History John Tipler
12 BOOK20 Donald Healey, My World of Cars Peter Garnier w/ Brian Healey
13 BOOK49 Brake Handbook Fred Puhn
14 BOOK40 QOriginal Sprite & MG Terry Horler
15 BOOK53 Austin Healey 100-3000 John Heilig
16 393 Weber Carbs Workshop Manual Haynes
17 BOOK06 Spridget 948/1098 Robert Bentley
18 BOOKO7 Spridget 12875 Robert Bentley
19 F732 Tuning A" Series Engines David Vizard
100146 Sprite 58-71 Clark MG MIDGET
1A(2)(()]198 E/lugesyﬁ Spl{/iltes | o & ALISTIN-HEALEY SPRITE
5 op Manual ymer S T e T T T
AKM3519 Owners handbook, 1500 Midget O ——
AKS-P96 Mini Mania Performace parts Catalog
BOOK23 More Healeys: FROGEYE
PUB11 MG Midget Reborn
111285 Cars of BMC
118552 Sports Car and Competition Driving
299 SU Carburetors Manual Haynes
ALT9401 SU Needle Chart
BOOKO05 Flattened Fauha
BOOK12 Road Kill Cookbook
BOOK15 BMC/BL Competition Department
BOOK27 Race & Rally Source Book
BOOK38 How to Restore a British Sports Car
888K46 Isntro to Performacge( Driving
BOOK52 U Tunning Tips & Tech
HP46 How to Make your car Handle & AUSTIN-HEALEY

-« —

128 Mini Mania Toll-Free Order Line (800) 94-MANIA



SPRITE AND MIDGET BOOKS

I'HE COMPL ETE

LHEFH LAL 1275 :I

SPRIT -
[ICRe- L PR O -'--"","-,- ey

SPRITE IMIDGET

129



SprITE MK | & Il, Mipcer Mk | Hoops, Hoob FRAMES & TONNEAU COVERS

= '\'Z“\)th

gl f_,;:H — )
130 Awgama IGIFFrse Ordeer Line (saﬁbw MANIA



SprITE MK | & Il, Mipcer Mk | Hoops, Hoob FRAMES & TONNEAU COVERS

NO. PART NO. DESCRIPTION QTY. REMARKS

1 1132 Black Hood Sprite |

1B 1132/white White Hood Sprite |

1C 1132/blue Blue Hood Sprite |

D 1102 Black Hood Sprite Il & Mldget |
1D 1102/grey Grey Hood Sprite Il & Midget |
1E 1102/red Red Hood Sprite Il & Midget |
1F 1102/white White Hood Sprite Il & MIdget |

2A  AHA5324
2 AHA5768/9
3 &4 14A6537/38

5 14A6536
6 LFS107
7 LFS100
8 TFS106
9 TFP1006
10 2K4936
13 14B1730
14 11K5564
18 14A4879
21 2H5905
22 AHA5884
23 AHA5698
24 AAA4258

Hood Frame Assembly
Hood Frame Assembly

Eyelet & Washer
Turn Button

Lift the dot Fastener
Back Plate

Tenax Fastener
Tenax Peg

Leather Washer
Rear Hood Retainer
Collar

Hood Frame Stowage Bracket

Buffer

Hood Bag

Hood Frame Bag
Stowage Strap

TONNEAU COVERS SPRITE |

*25A  AHAL256
*258  AHA5482
*25C  AHAG257
*25D  AHA5483

Black Tonneau
White Tonneau
Black Tonneau
White Tonneau

TONNEAU COVERS SPRITE Il & MIDGET |

*25E  8G9110
*25F  8G9111
*25G  8G9112
*25H  8G9116
*251  8G9113

25 8G9114
25 8GI115
25K 8GI9117
26 LFS107
27 LFS100
28 97H717
29 2K4936
30 WL700101
32 LFP116
34 TFS106
35&36 14A6537/38
37 AHA6011
38  AHA6012
* AHH6757
39 AHA9276

Red Tonneau
Blue Tonneau
Black Tonneau
White Tonneau ¢
Red Tonneau
Blue Tonneau
Black Tonneau
White Tonneau ¢
Lift the Dot Fastener
Base Plate
Lift the Dot Peg
Leather Washer
Spring Washer

Peg
Tenax Fastener
Eyelet & Back Plate
RH Tonneau Rail
LH Tonneau Rail
Tonneau Rail Bag
Tonneau Cover Bag.

— =N~ Z=2ONNO— — 4 L
—
0 0

—_ 1

—_ N WWW== — — —h L

Sprite |
Midget | Sprite Il

Sprite Il & Midget |
only

Right Hand Drive
Left Hand Drive

Right Hand Drive

Left Hand Drive

3/16"

4 Midget | &Sprite Il

Sprite Il & Midget |

t White Hoods and Tonneau Covers were only originally made for Sprite I. But due to customer demand we have listed

them for Sprite 11 & Midget I. Since this Catalogue was written we have added Beige to the range.

* Not illustrated

131



SerirE MK Il & IV, Mipcer Mk Il Hoops, FRAMES, TONNEAUS, HARD ToPs AND FITINGS

132 Mini Mania Toll-Free Order Line (800) 94-MANIA



SprRIE MK Il & IV, Mipcer MKk Il Hoops, FRAMES, TONNEAUS, HARD TOPS AND FITIINGS

NO. PART NO. DESCRIPTION QTY. REMARKS

1098 Hoods

1 1082 Hood1 Black, without header rail

2 MGP1050 Header rail 1 Black

3 AHA7350 Header rail seal retainer 1

4 AHH6438 Header rail seal 1

5 GHF600 Rivet 15

6 TFS106 Socket 2

7 14A6536 Turnbutton 2

8 14B1730 Retainer 2 For rear hood bar

9 11K5564 Distance collar 2

10 AHA7645 Hood frame 1 RH

10 AHAT646 Hood frame 1 LH

11 14A6537/38 Eyelet & Washer 2 Use with turn button

13 AHH6439 Header rail pad 2

14 TFP1006 Peg 2

16 2K4936 Joint washer 2

17 AHA7709 Hood clamp 2 Not chrome

20 AHA7506 Finisher 1 RH

20 AHAT7505 Finisher 1 LH

1275 Hoods

21 1222 Hood 1 Black, without header rail

21 CHAB86 Hood 1 Black, with header rail

3 AHA7350 Header rail seal retainer 1

4 AHH6438 Header rail seal 1

2 MGP1050 Header rail. 1

23 AHA9051 Hood frame 1

28 AHA9054 Velcro 2

37 AHA8140 Finisher 1 RH

37 AHA8141 Finisher 1 LH

38 AHA9167 Moulding 1 Black

39 AHA7709 Hood clamp 2

64 AHA7709 Hood clamp 2

Tonneau Covers

44 TOA1005 Tonneau cover 1 1098 black

45 TOA1007 Tonneau cover 1 1275 no velcro fitted

45 TOA1009 Tonneau cover 1 1275 no head rest with velcro

46 TOA1011 Tonneau cover 1 1275 w/ headrest /velcro, use w/old type
head rest

47 AHA7701 Tonneau rail 1 1098 RH

47 AHA7702 Tonneau rail 1 1098 LH

48 AHA9086 Tonneau rail 1 1275/1500 RH

48 AHA9087 Tonneau rail 1 1275/1500 LH

49 97HT17 Dash studs 4

53 LFS107 Socket fastner AR

54 LFS100 Base Plate AR

55 ADB4811 Socket stud AR

56 7H9868 Stud eyelet AR

57 TFS106 Socket AR

58 BHA4645 Socket stud A/R

59 7TH9866 Stud fastener AR

60 LFP116 Peg AR

62 FFS310 Hardtop 1 White

63 AHAB082 Bracket 2 Holds hard top to body

66 HCA1001 Hood cover 1 Without velcro

66 HCA1002 Hood cover 1 Without velcro

133



INTERIOR TRIM SETS & FixINGs SPRITE MK.I

134 Mini Mania Toll-Free Order Line (800) 94-MANIA



INTERIOR TRIM SETS & FIXINGs SpPriITE MK.I

NO. PART NO. DESCRIPTION QTY. REMARKS
The Interior Trim Set (1) Consists of:-
A Footwell Boards 2
B Gearbox Tunnel Side Boards 2
C Gearbox Tunnel End Board 1
D Inner Sill Boards 2
E ‘B Post Boards 2
F Door Pocket Boards 2
G Material for Dash Panel & Doors AR
1 TK210ABLACK Black Cockpit Interior Trim Set 1
1A* TK210M Red Cockpit Interior Trim Set 1
1B*  TK210N Blue Cockpit Interior Trim Set 1
1C*  KGM9OIN Green Cockpit Interior Trim Set 1
2 RTP1001 Trim Board Screw & Washer Set 1 Contains 50 Screws & Cup Washers
3 AD606041 Trimboard Self Tapper A/R Use KFS9142
4 FWP206 Trimboard Cup Washer AR Use KFS9142
The Hydura Boot Mat Set Consists of:-
H Wheel Arch Mats 2
| Rear Cockpit Mat 1
J Boot Mat 1
K Mat Fixing Clips AR
5 TBA3001 Black Boot Liner Set 1
5A*  TBR3001 Red Boot Liner Set 1
5B*  TBL3001 Blue Boot Liner Set 1
5C*  TBG3001 Green Boot Liner Set 1
6 2H8445 Boot Liner Fastener (Female) A/R
7 14G8736 Boot Liner Fastener Spiked Ring AR
8 ADB4811 Floor Socket (Male) AR
9 AC606041 Fixing Screw AR
10 ADA2765 Fibre Washer AR
11 AHA5355C Boot Side Panel Set 1 Contains 2 Grey Side boards
12 RTP604 Screw AR
13 FWP106 Cup Washer AR
14 X3A3220 Black Check Strap 2
14A*  X3R3219 Red Check Strap 2
14B*  X3L3220 Blue Check Strap 2
14C*  X3G3220 Green Check Strap 2
15 14A764 QOuter Bracket 2
16 14A6745 Inner Bracket 2
17 RMZ312 Zinc Plated Screw 4
18 DEA3220 Black Door Seal Woven 2
18A* DER3219 Red Door Seal Woven 2
18B* DEL3220 Blue Door Seal Woven 2
18C* DEG3220 Green Door Seal Woven 2
19 KFS9147 Cockpit Capping Screw Kit . 1
20 RMZ310 11/4" Length Screw . AR 3/16"
20A*  RMZ312 11/2" Length Screw AR 3/16" Contained in
20B* RMZ316 2" Length Screw AR 3/16" RTP 1003 Kit
21 PWZ203 Flat Washer 30 3/16"
22 WE702101 Spring Washer 30 3/16"
23 GHF206 Nut 30 3/16"
24 RTZ606 Screw 2
25 FWP106 Cup Washer 2
26 PWZ205 Flat Washer 2
27 PCR709 Door Seal Retainer 2
* Not Illustrated

135



INTERIOR TRIM SETS & FiXINGs SPrITE MK. Il & Mipcer MK. |

136 Mini Mania Toll-Free Order Line (800) 94-MANIA



INTERIOR TRIM SETS & FIxINGs SPRITE MK. Il & Mipcer MK. |

NO.

PART NO.

DESCRIPTION

QTY.

REMARKS

SPRITE Il & MIDGET | DRUM BRAKES 948CC HAN6/GAN1 MODELS
The Interior Trim Set Consists of:-

Footwell Boards

Gearbox Tunnel Side Boards
Gearbox Tunnel End Board
Inner Sill Boards

B Post Boards

Rear Cockpit Board

Door Pocket Boards

Door Surround Boards
Material for Cockpit Cappings
Material for Dash Panel & Doors
Black Cockpit Interior Trim Set
Red Cockpit Interior Trim Set
Red Cockpit Interior Trim Set
Blue Cockpit Interior Trim Set
Green Cockpit Interior Trim Set
Trim Board Screw & Washer Set
Trim Board Self Tapper

Trim Board Cup Washer
Cockpit Capping Screw Kit
11/4" Length Screw

11/2” Length Screw

2" Length Screw

Flat Washer

Spring Washer

Nut

==

A A S O TSNNSO ON
> 0

zz-z>
0 = X =3

AR
30
30
30

Il & MIDGET | DISC BRAKE 1098CC HAN7 GAN2 MODELS

A

B

C

D

E

F

G

H

|

J
1 TK211A
1A*  TK211M
1B TK211M
1C TK211B
1D TK211J
2 KGM901N
3 AD606041
4 FWP206
5 KFS9147
6 RMZ310
6A*  RMZ312
6B*  RMZ316
7 PWZ203
8 WE702101
9 GHF206
SPRITE
1E TK212A
1F TK212M
16 TK212B
2A  RTP2604
3A FWP906
4A KGM902J
7 PWZ203
8 WE7021 01
9 GHF206
10 AHH6360
11 ADA1874
ALL MODELS
12 X3A3220
12A*  X3R3219
12B*  X3R3220
12C*  X3L3220
12D*  X3G3220
13 14A764
14 14A6745
15 RMZ312
15A*  RMP2312
16 TRM119/BLK
16A*  TRM119/RED
16B* TRM110/RED
16C*  TRM119/BLUE
16D* TRM119/GRN
*Not Illustrated

Black Cockpit Interior Trim Set
Red Cockpit Interior Trim Set
Blue Cockpit Interior Trim Set
Trim Board Self Tapper

Trim Board Cup Washer

Bag of 50 Screws & Cup Washers.

Washer

Spring Washer

Nut

Cockpit Capping Retaining Plate
Door Board Clip

Black Check Strap

Red Check Strap

Red Check Strap

Blue Check Strap
Green Check Strap
Outer Bracket

Inner Bracket

Zinc Plated Screw
Black Pasivated Screw
Black Door Seal Woven
Red Door Seal Woven
Red Door Seal Woven
Blue Door Seal Woven
Green Door Seal Woven

1
1
1
AR
AR
1
AR
AR
AR
AR
AR

PPN A BN N N NN NN

Disc Models only
GAN2 & HAN7

Sprite Il only. Up to HAN614979
Midget | & Sprite Il from HAN614980

Contains 50 Screws & Cup Washers
Zinc Plated

3/16"
3/16" Contained in RTP 1001 Kit
3/16"
3/16"
3/16"
3/16"

Black
Finisher

Sprite Il up to HANG 14979
Midget | & Sprite Il from HAN6 14980

Up to HAN7 GAN2
HAN7 GAN2 only

Sprite Il up to HAN6 14979
Midget | & Sprite Il from HAN6 14980

137



SPRITE MK | & Il, Mipcer MK | SEATS & FIXINGS

138 Mini Mania Toll-Free Order Line (800) 94-MANIA



SpPrITE MK | & I, Mipcer Mk | SEATs & FIXINGS

NO. PART NO. DESCRIPTION QTY. REMARKS
Each Seat Cover Set Consists of:
2 Seat Backs (Squabs) 2 Seat Bases (Cushion) 4 Seat Back Extensions
SEAT COVERS SPRITE | AN5 MODELS
1 SC201AW Seat Set - Black with White Piping. 1
1A*  SC201MW Seat Set - Red with White Piping 1
1B*  SC201BB Seat Set - Blue with Blue Piping 1
1C* SC201JJ Seat Set - Green with Green Piping 1
SEAT COVERS SPRITE Il HAN6 & MIDGET | GANI MODELS
SC202AW Seat Set - Black with White Piping 1
1A* SC202MW Seat Set - Red with White Piping 1 Up to HAN614979
1B*  SC202BB Seat Set - Blue with Blue Piping 1
1C* SC202JJ Seat Set - Green with Green Piping 1
1D*  SC202AM Seat Set - Black with Red Piping 1
1E*  SC202MA Seat Set - Red with Black Piping 1 Up to HAN614979
1F*  SC202MwW Seat Set - Red with White Piping 1 From HAN614980
SEAT COVERS
Carpet on lower half of seat back
2 SCA3020 Seat Set - Black with White Piping 1
2A*  SCA3021 Seat Set - Black with Red Piping 1
2B*  SCR3020 Seat Set - Red with White Piping 1
20 SCR3021 Seat Set - Red with Black Piping 1
2D*  SCL3020 Seat Set - Blue with Blue Piping 1
2E*  SCG3020 Seat Set - Green with Green Piping 1
SEAT COVERS SPRITE Il MIDGET | HAN7/GAN2 MODELS
Carpet on lower half of seat back
3 SCA3030 Seat Set - Black with White Piping 1
3A*  SCR3030 Seat Set - Red with White Piping 1
3B*  SCL3030 Seat Set - Blue with Blue Piping 1
ALL MODELS
4 ADA833 Clip Seat Squab 12 6 per Seat
5 GHF1500 Clip Seat Squab 20 10 per Seat
4 ADA833 Clip Cushion 44 22 per Seat
6 LNZ105 Squab Stiff Nut 4 2 per Seat
7 PWZ205 Squab Washer 8 4 per Seat
8 14A5519 RH Seat Catch 1 Not LHD Sprite |
9 14A5520 LH Seat Catch 1 Not RHD Sprite |
10 4G877 Seat Runner 2 1 only Sprite |
1 AHA5499 RH Floor Runner 2 1 only Sprite |
12 AHA5500 LH Floor Runner 2 1 only Sprite |
13 SE604051 Seat to Runner Screw 8 iz
14 GHF331 Spring Washer 8 4" Alternative to Rivets
15 GHF200 Nut 8 "
16 SH604051 Floor Screw 8 "
16A  SH604091 Floor Screw 8 4" Fitted with Wooden Packing
17 GHF331 Spring Washer 8 %"
18 GHF300 Flat Washer 8 "
19 GHF200 Nut 8 "
20 SRP2001 Seat Base Metal 2
21 AHA5223 Wooden Packing Strip 4
* Not lllustrated

139



SPRITE MK | & Il, MipGer MK | CARPET SETS

140 Mini Mania Toll-Free Order Line (800) 94-MANIA



SpPrITE MK | & I, MIDGET MK | CARPET SETS

NO. PART NO.

DESCRIPTION

QTY

REMARKS

Sprite | Carpet Sets contain the following:

1 CSA3000
CSG3000
CSR3000

2 CSA3001
CSG3001
CSR3001

LH Front Foot Well Carpet
RH Front Foot Well Carpet
LH Cross Member Carpet
RH Cross Member Carpet
LH Side Tunnel Carpet

RH Side Tunnel Carpet

LH Rear Foot Well Mat

RH Rear Foot Well Mat
Front Gearbox Carpet

Rear Gearbox Carpet
Complete Carpet Set - Black
Complete Carpet Set - Green
Complete Carpet Set - Red
Part Carpet Set - Black

Part Carpet Set - Green

Part Carpet Set - Red

Sprite Il Midget Carpet Sets contain the following:

3 CSA3002
CSG3002
CSR3002
CSR3003

4 CSA3001
CSG3001
CSR3001
CSR3004
2H8445

14G8736
GHF400

ADB4811

o ~NoyOo

LH Front Footwell Carpet
RH Front Footwell Carpet
LH Crossmember Carpet
RH Crossmember Carpet
LH Side Tunnel Carpet
RH Side Tunnel Carpet
LH Rear Footwell Carpet
RH Rear Footwell Carpet
Front Gearbox Carpet
Rear Gearbox Carpet
Rear Bulkhead Carpet
Rear Shelf Carpet

LH Rear Shelf Carpet

RH Rear Shelf Carpet

LH Wheglarch Carpet

RH Wheelarch Carpet

Complete Carpet Set - Black
Complete Carpet Set - Green
Complete Carpet Set - Red

Complete Carpet Set - Bright Red

Part Carpet Set - Black

Part Carpet Set - Green
Part Carpet Set - Red

Part Carpet Set - Bright Red
Carpet Spike

Carpet Fastener

Self Tapper

Fixing Stud Floor Mounted

Contains Front Foot Well
Mats and Crossmember
Carpets only

Sprite I only up to HAN6 14979
Midget | and Sprite Il from HANG 14980

Contains Front Footwell

Mats and Crossmember

Carpets only

See Chassis No. change point above

141



WHEELS, JACKS AND TOOLS

142 Mini Mania Toll-Free Order Line (800) 94-MANIA



WHEELS, JACKS AND TOOLS

NO. PART NO. DESCRIPTION QTY. REMARKS

1 AHAB455 Steel wheel 5 1098, 1275

2 88G577 Wheel nut 16 To be used with AHA 6455
2A 88G322 Wheel nut 16 use with Vented Wheels
3 AHA9881 Rostyle wheel 5 1275

4 AHAB785 Wheel nut 16 To be used with AHA 9881
5 AHAGB377 Wire wheel 5

6 AHA7373 Spinner 2 RH eared type

6A  AHA7374 Spinner 2 LH eared type

6B AHH7317 Knock On fine thread 2 RH (12 threads per inch)
6C  AHH7318 Knock On fine thread 2 LH (12 threads per inch)
7 88G606 Spinner 2 RH nut type

7A 88G607 Spinner 2 LH nut type

7B AHH7315 Octagon Nut 2 RH (12 threads per inch)
7C  AHH7316 Octagon Nut 2 LH (12 threads per inch)
8 88G329 Hammer 1 Lead type

9 AHAB950 Centre caps 4 Rostyle wheel only

10 AHAB950B Centre cap badges 4

11 2471032 Clamp 1 Use with AHA 6455

12 AHA9940 Clamp 1 Use with AHA 9881

13 AHA6664 Clamp 1 Use with AHA 6377

14 BHA4964 Jack 1 1098, 1275

15 13H6692 Jack handle 1 For BHA 4964

16 BHA5414 Jack 1 1500

17 AHH5839 Spanner 1 Wire wheels

18 2A5626 Wheel brace 1

19 2A8055 Hub cap 4 Austin Healey

20 AHA5660 Hub cap 4 Midget

21 GAC4086 Spare wheel cover 1

22 GAC4089 Wire wheel brush 1

23 AHA5539 Ventilated Steel Wheel 4

24 11H1051 Hub cap removal tool 1

25 ACA5216 Tommy Bar 1

26 1B8995 Plug box spanner 1

27 AHA5506 Tool Roll 1

143



DecALs & PLATES

: ‘ 3 '__': : :
ol MITH

VAUSTING |Leviand 555 | —{B—

144 Mini Mania Toll-Free Order Line (800) 94-MANIA



DecALs & PLATES

NO. PART NO. DESCRIPTION QTY. PER CAR REMARKS
1 CRTR202A Air Cleaner Decal 2 Mk | Midget Mk Il Sprite (CRTR202A)
2 CRCP312 Austin Chassis Plate 1 Metal (CRCP312)
3 CRCP302 Smiths Heater 1 Metal (see CRCP302)
4 CRCP303 Drain Warning 1 Metal (CRCP303)
5 CRST130 Smiths Heater 1 Self Adhesive (CRST130)
6 CRCP311 MG Chassis Plate 1 Metal (CRCP311)
7 CRST101 Air Cleaner Decal 2 Mk 1 Sprite (CRST121)
8 TR204 BMC Rosette Decal 1 Outside application
8A  TR204/INSIDE BMC Rosette Decal 1 Inside window application
88  TR204M BMC Rosette Sticker, Med. Size 1 Mylar sticker
8C  TR204ML BMC Rosette Sticker, Large. Size 1 Mylar sticker
9 PP10 GB Sticker 1
10 TR207 Special Tuning Rosette Decal 1 Outside application
10A  TR207/INSIDE Special Tuning Rosette 1 Inside window application
11 DECALO02 Body badge 1
12 MGP2002 Radiator badge 1
13 MGP2003 Battery badge 1
14 MGP2003 Air cleaner badge 1
15 ST153 Special tuning badge 1
16 MGP2005 Negative earth badge 1
17 Smiths heater badge kit 1 Use Decal07
18 Smiths heater badge 1 Use Decal07
DECALO7 Smiths heater badge kit 1 Includes #17 & 18
20 MGP2009 Body badge 1
21 DECALO1 Rocker cover badge 1 Metal Austin
22 ST136 Rocker cover badge 1 Self-adhesive Austin
23 CRCP349 Rocker cover badge 1 Metal MG
24 CRST134 Rocker cover badge 1 Self-adhesive MG
25 DECAL15 Rocker cover badge 1 Metal patent
26 MGP2015 Rocker cover badge 1 Self-adhesive patent
27 MGP2016 Chassis plate 1 MG Company
28 MGP2017 Chassis plate 1 Austin Morris Group

145



GROMMETS

146 Mini Mania Toll-Free Order Line (800) 24-MANIA



SpPrITE MK | & II, MIDGET MK | GROMMETS

NO. PART NO. DESCRIPTION QTY. REMARKS

1 4G4920 RH Toe Box Side 1 Up to GAN1 6643 HAN6 11969
2 AHA6290 RH Toe Box Side (NLA-use #1) 1 From GAN1 6644 HAN6 11970
3 4G4920 Gearbox Filler Plug 1

4 4G6957 Sill and Sling Plugs A/R

5 2H8198 Sill Jacking Grommet 2

6 ADA2493 Footwell Side Blanking Grommet AR Not Sprite |

7 BHA4536 Steering Column Blanking Plug 1

8 4G1851 Propshaft Inspection Plug 1

9 RFN210 LH Footwell Grommet 1

10 AAA1645 Bumper Iron Grommet 2

11*  RFN103 Bonnet Cable thro’ Footwell 1 Not Sprite I (NLA)

12 3H2615 Bonnet Cable thro’ Mudshield 1

13 RFN216 Mudshield Grommet 2

14 RFN210 Blanking Plug 3 required

15 4G2541 Blanking Plug 1 See also 20/24 (NLA)

16 CFP625 Tacho Cable Blanking Plug 1 Only fitted to cars with electric Tacho's
17 RFN206 Rear Cross Member Grommet 2 RFR206

18 51489 Main Harness Grommet 1

19*  14A716 Door Hinge Grommet 8 Not fitted to GAN2/HAN7 cars
20 RFN303 Choke & Starter Cable 2

21 (5574 Wiper Rack Grommet 1

22" RFN303 Heater Control Cable/Harness 2

23" RFN303 Tank Sender/Rear Panel Harness 2

24*  RFN305 Wiper Motor/Dip Switch Harness 2

25 RFN207 Seat Belt Blanking Plug 2

*Not Illustrated

1098cc & 1275cc RuBBER GROMMETS

NO., PART NO DESCRIPTION QTY. REMARKS
26 2HB198 Sill jacking grommet 2/4

27 4G6957 Inner sill & floor pan grommet AR

28 4G1851 Prop shaft blanking plug 1

29 AHA6296 Slave cyln. access hole grommet 1

30 4G4920 Gearbox filler plug grommet 1

31 4G9763 Plug, Demister outlet, ,Footwell 2 If Heater not fitted
32 RFR210 LH footwell plug 1

33 BHA4536 Blanking plug steering 1

34 ADA2493 Blanking plug footwell side AR

* MGP2050 Blanking plug floor pan A/R

147



SprRITE MK. | BONNET & REAR BODY SECTION

: 25
22 7

148 Mini Mania Toll-Free Order Line (800) 94-MANIA



SPRITE MK. | BONNET & REAR BoDY SECTION

22A*  AHA5148A
22 AHA5149A
23 AHA5148B
23A*  AHA5149B

RH Outer Wheel Arch
LH Outer Wheel Arch
RH Inner WheelArch
LH Inner Wheel Arch
RH Boot Floor to Wing Panel

NO. PART NO. DESCRIPTION QTY REMARKS
1~ 14A84 Bonnet Assembly 1
2 AHA5162 RH Front Wing 1
3 AHA5163 LH Front Wing 1
47 SRP0001 RH Repair Lower Front Wing 1
4 SRP0002 LH Repair Lower Front Wing 1
5 MRP85 Wing Beading AR Comes in 4it lengths
6 AHA5155 Lower Front Valance 1
7 1474684 Hinge 2
8 SH604051 Screw 8 1/4"
9 GHF331 Spring Washer . 8 1/4"
10 GHF800 Flat Washer 8 1/4"
11 BH605241 Hinge Pin Bolt 2 5/16"
12 LNZ105 Stiff Nut 2 5/16" * Alternative
12A*  GHF222 Nyloc Nut 2 5/16"
13 AHA5225 Rear Bonnet Seal 1
14 MRP201 Headlamp Ring Repair 2
15 AHA5182 RH Rear Wing 1
16 AHA5183 LH Rear Wing 1
17A SRP0003 RH Lower Front 1/4" Wing Repair 1
17 SRP0004 LH Lower Front 1/4" Wing Repair 1
18A*  SRP0005 RH Lower Rear 1/4" Wing Repair 1
18 SRP0006 LH Lower Rear 1/4" Wing Repair 1
19 MRP85 Wing Beading AR Comes in 4ft lengths
20  AHA5184 RH ‘B’ Post 1
21 AHA5185 LH ‘B’ Post 1
1
1
1
24 1474611 1
25 1474612 1
26 SRP0007 1

* Not illustrated

LH Boot Floor to Wing Panel
Rear Boot Floor Repair

149



SprRITE MK. | BONNET FitTINGS & FIXINGS

-

@b2
<81

(=)s0

B

Mini Mania Toll-Free Order Line (800) 94-MANIA



SPRITE MK. | BONNET FitTines & FIXINGS

NO. PART NO. DESCRIPTION QTY. REMARKS
1 14 4684 Hinge 2

2 SH604051 Screw 8 1/4"
3 GHF331 Spring Washer 8 1/4"
4 GHF300 Flat Washer 8 1/4"
5 BH605241 Hinge Pin Bolt 2 5/16"
6 LNZ105 Stiff Nut 2 5/16"  Alternative
6A*  GHF222 Nyloc Nut 2 5/16"
7 AHA5225 Rear Bonnet Seal 1

8 14A4874 Bonnet Buffer 4

9 PWZ102 Flat Washer 8 1/8"
10 PTZ605 Screw 8

11 PMZ328 Screw 2 3/16"
12 PWZ203 Plain Washer 2 3/16"
13 ALA1716 Wheel Arch Buffer 2

14 AHA5399 Distance Tube 2

15 AHA5400 Spacer 2

16 WL700101 Spring Washer 2 3/16"
17 GHF206 Nut 2 3/16"
18 14A4691 Bonnet Stay 2

19 14A4705 Stay to Bonnet Bolt 2

20 AWZ105 Anti Rattle Washer 2 5/16"
21 GHF301 Flat Washer 2 5/16"
22 2K9030 Flat Washer 2

23 GHF206 Nut 2 3/16"
24 WL700101 Spring Washer 2 3/16"
25 GHF306 Flat Washer 2 3/16"
26 SE604041 Screw 4 1/4"
27 GHF331 Spring Washer 4 1/4"
28 GHF300 Flat Washer 4 1/4"
29 AHA5232 Auxilliary Stay 1

30 BNK1500 Clip 1

31 AJD7731 Spring Washer 1 5/16"
32 GHF301 Flat Washer 1 5/16"
33 GHF502 Split Pin 1

34 AHH5460 Clip 1

35 PMZ306 Screw 2 3/16"
36 WL700101 Spring Washer 2 3/16"
37 GHF206 Nut 2 3/16"
38 14A4712 Bonnet Lock Rods. 1

39 PMZ308 Screw 4 3/16"
40 6K9833 Screw 1 3/16"
4 WL700101 Spring Washer 5 3/16"
42 GHF306 Flat Washer 5 3/16"
43 14A4891 Handle & Escutcheon 1

44 14A4707 Safety Catch & Bush 1

45 GHF101 Screw 1 1/4"
46  GHI=331 Spring Washer 1 1/4"
47 GHF300 Flat Washer 1 1/4"
48 AHA5472 Spring 1

49 14A4733 Locating Peg 2

50 AHA5442 Rubber Washer 2

5 53K3427 Plain Washer 2 5/16"
52 GHF332 Spring Washer 2 5/16"
53 GHF201 Nut 2 5/16"
* Not illustrated

151



BoNNET & FitTINGS SPRITE Il & MIDGET |

152 Mini Mania Toll-Free Order Line (800) 94-MANIA



BONNET & Fittings SpPrITE Il & MiDGET |

NO. PART NO. DESCRIPTION QTY. REMARKS
CZJ704 Bonnet 1 Use with 2 of CZG 1668

2 C7G1668 Bonnet Buffer 2 Used on CZJ 704 Bonnet

3 AHA5654 Bonnet Buffer 2 Use with original bonnet

5 AHA5514 Bonnet/Grille Moulding 1

6 DMP819 Rivet 6

7 MRP0006 Front Bonnet Repair 1

8 14A366 Safety Catch 1

9 AHA5617 Safety Catch Bracket 1

11 WL700101 Spring Washer . 2 3/16"

13 AHA5519 Bonnet Prop 1

14 AAA2398 Spring 1

16 GHF502 Split Pin 1

17 AHH5460 Clip 1

19 WL700101 Spring Washer 2 3/16"

21 1474684 Hinge 2

23 GHF331 Spring Washer 8 1/4"

25 BH605241 Hinge Pin Bolt 2 5/16"

26 LNZ105 5/16" Stiff Nut 2

26A*  GHF222 5/16" Nyloc Nut 2 Alternative

27 AHA5674 Side Buffer 2

29  WL700101 Spring Washer 4 3/16"

31 14G2444 Locking Pin 1

32 4G3676 Locking Cap 1

33 4G1588 Locking Spring 1

34 NT606041 Lock Nut 1 3/8"

35 GHF333 Spring Washer 1 3/8"

36 AHA5653B Bonnet Cable 1 Round Knob

36B*  AHA5653 T Handle Bonnet Cable 1 Alternative not original

37 AHA5517 Bracket 1

39 WL700101 Spring Washer 2 3/16"

40 RFN103 Footwell Grommet 1

4 PCR307 Cable Clip 2

43 WL700101 Spring Washer 2 3/16"

45 3H2615 Mudshield Grommet 1

46  24G1052 Clamp 1

47 53K1016 Clamp Screw 1

48 4G2494 Spring 1

49 4G3035 Release Catch 1

50 AHA5543 Locating Cup 1

52 GHF331 Spring Washer 3 1/4"

SPRITE II ONLY

54 AHA5518 Plastic Winged Badge 1

55 14A5542 Retaining Clip 4

MIDGET ONLY

56 14A7074 Bonnet Moulding 1

57 AHA5700 Front Clips 1 and 2 2

58  AHA5701 Middle Clip 3 1

59  AHAG257 Clip 4 1

60  AHA5702 Rear Clip 5 1

61 WL700101 Spring Washer 3 3/16" for Clips

63 WL700061 Spring Washer 2 1/8" for Clips

* Not illustrated

153



SPRITE MK | & Il, Mipcer MK | FRONT SECTION OF BODY SHELL

154 Mini Mania Toll-Free Order Line (800) 94-MANIA



SpPrITE MK | & I, MiDGET MK | FRONT SECTION OF BODY SHELL

NO. PART NO. DESCRIPTION QTY. REMARKS
SPRITE | ONLY

1 28G102 Front Suspension H Frame 1

2A  SRP115 RH Chassis Leg Repair 1 Part of 28G 102
2 SRP114 LH Chassis Leg Repair 1

3 2A5612 RH Rad Support Panel 1

4 AHA5390 LH Rad Support Panel 1

SPRITE Il & MIDGET |

5 CHA224 RH Splash Plate

6 CHA225 LH Splash Plate

7 AHA5624 RH Radiator Mounting Bracket

7A*  AHA5626 LH Radiator Mounting Bracket

8 28G118 Chassis H Frame

9A*  MRPO005 RH H Frame Extension Repair Part of 28G118
9 MRP0004 LH H Frame Extension Repair

10 SRP0094 RH A Post with Flange

1 SRP0095 LH A Post with Flange

12A*  SRP0O018 RHAPostSkin Part of

12 SRP0017 LH A Post Skin AHA5554/5
13A*  SRP0022 RH A Post Flange

13 SRP0021 LH A Post Flange

14 MRP0023 3/4 Quter Pillar Skin

15 MRP0024 1/3 Quter Pillar Skin

16A*  MRP0026 RH A Post Inner Pillar

16 MRP0025 LH APost Inner Pillar

17A*  MRP0030 RH Lower Hinge Panel

17 MRP0029 LH Lower Hinge Panel

18 AHA5620 RH Quter Footwell Panel

19 AHA5622 LH QOuter Footwell Panel

20 AHAB284 RH Footwell Box Pedal Box Aperture
21 AHAB285 LH Footwell Box requires modification
22 2A5533 Battery Tray Repair

23A*  28G0105
247" 28G0106

23 28G0119
24 28G0120
25A*  SRP0105
25 SRP0106

258  SRP0119
25C*  SRP0120
26A*  SRP1105
26 SRP1106
26B*  SRP1119
26C*  SRP1120
'27A SRP2105
27 SRP2106
28A*  SRP3105
28 SRP3106

* Not illustrated

RH Wheel Arch Assy

LH Wheel Arch Assy

RH Wheel Arch Assy

LH Wheel Arch Assy

RH Outer Wheel Arch Repair
LH Outer Wheel Arch Repair
RH Outer Wheel Arch Repair
LH Outer Wheel Arch Repair
RH Arch Repair

LH Arch Repair

RH Arch Repair

LH Arch Repair

RH Inner Wheel Arch Repair
LH Inner Wheel Arch Repair
RH Triangular Gusset

LH Triangular Gusset

G O G G G G G G W G G W G G G I G G G G G G S U (NG, 3 \NG, YO G G G G G G G G G G G S 4

Sprite | only
Not Sprite |
Sprite |

Not Sprite |
Sprite | only
contains 25

Not Sprite |
contains 25

155



SPRITE MK | & Il, MiDGET MK | CENTRAL BODY

(’.’f‘:’/

el E

SPRITE MK | & II, MiDGET MK | REAR SPRING HANGER AND LOCATING PLATES

156 Mini Mania Toll-Free Order Line (800) 924-MANIA



SpPrITE MK | & I, Mipcer Mk | CeENTRAL Boby

NO. PART NO. DESCRIPTION QTY. PER CAR _REMARKS
1 MRP0097 Floor Pan Assembly 1 Will require cutting to fit
2 MRP0096 Crossmember 1
3 MRP53 Crossmember Repair Part 1/2 As required
4 AHA5552 Quter Sill RH 1
AHA5553 Outer Sill LH 1
5 CZJ176 Inner Sill RH 1
CzI77 Inner Sill LH 1
6 MRP0016 Front End Cap RH 1
MRP0015 Front End Cap LH 1
7 MRP0046 Rear End Cap RH 1
MRP0045 Rear End Cap LH 1
8 SJK112 Rear Bulkhead Panel (inner) 1
9 MRP0049 Rear Bulkhead Panel (outer) 1
10 SUK116 Rear Bulkhead Closing Panel AR Sold as a pair

SPRITE MK | & Il, MIDGET MK | REAR SPRING HANGER AND LOCATING PLATES

NO. PART NO. DESCRIPTION QTY. REMARKS

1 SJK 1011 Spring Hanger Box 2 Sprite Mkl
SJK 1012 Spring Hanger Box 2 Sprite Mk 11

2 SJK 1021 Floor Strengthener 2

3 SJK 1022 Rear Bulkhead Strengthener 2

4 SJK 1031 Half Width Shut Plate RH . 1 Located by
SJK 1032 Half Width Shut Plate LH 1 Spring Hanger Box
SJK 108 Full Width Shut Plate 1/2 As required

5 SJK 106 Spring Hanger Box Base Plate 2

6 SJK 1051 Damper Support Bracket RH 1
SJK 1052 Damper Support Bracket LH 1

7 SJK 1091 Wheel Arch Chassis Repair RH 1
SJK 1092 Wheel Arch Chassis Repair LH 1

8 AHA 5305 Front Mounting Bracket RH . 1
AHA 5306 Front Mounting Bracket LH 1

9 SJK 116 Rear Bulkhead Reinforcement AR Sold as a pair

10 AHA 5222 Locating Plate 2

157



Boort Lip & Fixines SpriTE Il & MIDGET |

35

@/35‘*—[9_‘.

158 Mini Mania Toll-Free Order Line (800) 94-MANIA



Boor Lip & Fixines SprITE || & MipGeT |

NO. PART NO. DESCRIPTION QTY. REMARKS

1 CZJ351 Boot Lid Shell 1

2 AHA6399 Boot Seal 1 CHA797

3 AHA6314 RH Boot Hinge 1

3A*  AHAG6315 LH Boot Hinge 1

4 SH604051 Screw 10 1/4"

5 GHF331 Spring Washer 10 1/4"

6 AHAG207 Buffer Rear 2 From Chassis No.
7 AHAG213 Buffer Front 2 HANG 8157 GAN1 4103
8 PMZ210 Screw 4 1/8"

9 NL700061 Spring Washer 4 1/8"

10 CNZ102 Nut 4 1/8"

1 AHA5811 Boot Prop 1

12 GHF300 Flat Washer 1 1/4"

13 AJD7722 Spring Washer 1 1/4"

14 GHF502 Split Pin 1

15 AAA1524 Clip 1

16 AB606031 Screw 2

17 ALH2573 Handle 1 Up to HANG 8691 GAN1 4581
18 AHAG357 Handle 1 From HAN6 8692 GAN1 4582
19 ALA2466 Gasket 1

20 53K1420 Lock Nut 2 3/16"

21 AHA5807 Lock Mechanism 1

22 SH605051 Screw 2 5/16"

23 GHF332 Spring Washer 2 5/16"

24 GHF201 Nut 2 5/16"

25 AHA5810 Striker Plate 1 5/16"

26 PMZ308 Screw 2 3/16"

27 WL700101 Spring Flat Washer 2 3/16"

28 GHF306 Flat Washer 2 3/16"

29 AHA6252 Bolt on Chrome Boot Rack 1

30 ADH2475 Letter M 1

31 ADH2476 Letter G 1

32 AHH5261 Octagon 1

34 PFS103 Clips 13

35 AHA5683 Midget Badge 1

36 BHA4082 Clip 2

37 AHA5699 Sprite Badge 1 Sprite Il only

* Not illustrated

159



1098CC & 1275CC BONNET, BooTt Lib AND FITTINGS

47
160 Mini Mania Toll-Free Order Line (800) 94-MANIA



1098CC & 1275CC BonNEet, Boor Lib AND FITTINGS

NO. PART NO. DESCRIPTION QTY. REMARKS
1 CZJ704 Bonnet 1
2 14A4684 Bonnet hinge 2
3 B 605241 Bonnet hinge bolt 2
4 AHA5654 Bonnet buffer 2 1098 & 1275 early type
4 CZG1668 Bonnet buffer 2
5 AHA5674 Bonnet buffer side 2
8 AHAB746 Bonnet prop 1 Early
9 AAA2398 Bonnet prop spring 1
10 AHA9717 Bonnet prop 1 1275
11 AHA9718 Bonnet prop spacer 2 1275
12 SH604071 Bonnet prop bolt 2
12 GHF331 Bonnet prop spring washer 2
13 4G1588 Bonnet spring 1
14 4G3676 Bonnet cup 1
15 14G2444 Bonnet lock pin 1
16 4B8644 Safety catch 1
17 AHA5543 Locking cup plate 1
18 4G3035 Catch plate 1
19 4G2494 Bonnet catch spring 1
20 AHA5653B Bonnet cable 1 1098, 1275 round knob
21 AHAS517 Bonnet cable bracket 1
22 24G1052 Bonnet cable clamp 1
24 AHA5617 Safety bracket 1
25 AHA5514 Bonnet mouiding 1 1098, 1275
27 14A7074 Bonnet moulding 1
28 AHA5700 Bonnet moulding stud 2 Front
29 AHA5701 Bonnet moulding stud 1 No. 3
30 AHAG257 Bonnet moulding stud 1 No. 4
31 AHA5702 Bonnet moulding stud 1 Rear
32 3H2615 Grommet 1 Cable through mud shield
Boot Lid and Fittings
33 CZJ351 Boot lid 1
34 AHAG315 Boot hinge 1 Nearside
34 AHA6314 Boot hinge 1 0ff side
35 CHA797 Boot rubber 1
36 AHA6213 Boot buffer 2 Nearest hood
37 AHAG207 Boot buffer 2 Nearest bumper
38 AHAG6357 Boot lock 1
39 AHAG6357 G Boot lock gasket 1
40 AHA5810 Boot lock striker 1
4 AHA5807 Lock 1
42 AHA5811 Boot prop 1 Early
43 AHA9716 Boot support 1 Late
44 GHF101 Bolt hinge to body/boot lid 8
46 SH605041 Bolt lock to boot lid 2
49 GHF101 Bolt hinge to bonnet 8
GHF300 Washer 8
GHF331 Spring washer 8
50 AHAG353 Screw catch to body 2

161



FRONT & REAR PANELS- SPRITE MK Il & Mipcer MK |

162 Mini Mania Toll-Free Order Line (800) 94-MANIA



FRONT & REAR PANELS- SPRITE MK Il & MipGeT MK |

NO. PART NO. DESCRIPTION QTY. REMARKS

1 AHA7393 RH Front Wing 1

2 AHA5546 LH Front Wing 1

3A*  MRP87 RH Front Wing Lower Repair 1

3 MRP86 LH Front Wing Lower Repair 1

4 MRP201 Head Lamp Fixing Rim 2

5* GBK0014 Wing Fixing Kit 2 See Below for Contents
6 AHAB352 Round Headed Screw 6 1/4" 3 Per Wing
7 SH604051 Screw 16 1/4" 8 Per Wing
8 GHF300 Small Flat Washer 6 1/4" 3 Per Wing
8A  GHF300A Large Flat Washer 10 1/4" 5 Per Wing
88  GHF300B Intermediate Flat Washer 12 1/4" 6 PerWing
9 GHF331 Spring Washer 22 1/4" 11 Per Wing
10 GHF200 Nut 6 1/4" 3 Per Wing
11 AJA5115 RH Rear Wing 1

12 AJAS116 LH Rear Wing 1

13A*  MRP38 RH 1/2 Rear Wing Repair 1

13 MRP37 LH 1/2 Rear Wing Repair 1

14A*  MRP74 RH 1/2 Rear Wing Full Arch 1

14 MRP73 LH 1/2 Rear Wing Full Arch 1

15A*  MRP36 RH 1/4 Rear Wing Front Repair 1

15 MRP35 LH 1/4 Rear Wing Front Repair 1

16A MRP42 RH 1/4 Rear Wing Rear Repair 1

16 MRP41 LH 1/4 Rear Wing Rear Repair 1

17 AHA5184 RH B Post 1

18 AHA5185 LH B Post 1

19 MRP85 Wing Beading 2 Comes in 4ft Lengths
20 AHA5756 RH Wing/Boot Lid Panel 1

21 AHA5757 LLH Wing/Boot Lid Panel 1

22 AHA5750 Rear Panel 1

23 MRP0123 Boot Floor Repair 1

24 AHA5837 RH Rear Floor Extension 1

25 AHA5838 LH Rear Floor Extension 1

26A*  MRP0044 RH Outer Wheel Arch Repair 1

26 MRP0043 LH Quter Wheel Arch Repair 1

27 AHA5549 Front Panel Assy 1

28 MRP0001 Lower Front Valance Part of AHA 5549
28A*  MRP0090 Lower Front Valance with Stiffener 1 MRP1 + MRP 2
29*  MRP0002 Stiffener Only 1 Part of AHA 5549
30 MRP0003 Valance Mounting Panel 1 Part of AHA 5549
31" MRP0122 Valance Mounting Panel with Sides 1 Part of AHA 5549
32*  GBK1017 Front Valance Bolt Kit 1 See Below for Contents
7 SH604051 Screw 10 1/4"

8 GHF300 Flat Washer 18 1/4"

9 GHF331 Spring Washer 14 1/4"

10 GHF200 Nut 4 1/4"

6 AHAB352 Screw 4 1/4"

* Not illustrated

163



SPRITE MK | & II, Mipcer Mk | Doors & FITTINGS

.-__.' .

164 Mini Mania Toll-Free Order Line (800) 94-MANIA



SpPrITE MK | & I, Mipcer Mk | Doors & FITTINGS

NO. PART NO. DESCRIPTION QTY. REMARKS
1 14A81 RH Door 1

2 14A82 LH Door 1

3 14A4677 Hinge 4

4 SE604041 Screw 20 1/4"

5 WEB00051 Spring Washer 8 1/4"

6 GHF300 Flat Washer 8 1/4"

7 GHF321 Spring Washer 12 1/4"

8 14A716 Plug 8 Not fitted to HAN7/GAN2
1098cc vehicles

9 AHA5455 RH Lock Mechanism 1

9A*  AHA5456 LH Lock Mechanism 1

10 PMZ308 Retaining Screw 8 3/16"

11 WF702101 Spring Washer 8 3/16"

12 AHA5455A Knob 2

13 AFH1684 Lock Peg 2

14 SF604051 Screw 4 1/4"

DOOR MOULDINGS, MIDGET | ONLY

15 AHA5823 RH Door Moulding 1

15A  AHA5824 LH Door Moulding 1

16 AHA5817 Locating Stud Plate 2 1 Per Moulding
The Stud plate is located in the middle of the door moulding

17 WL700101 Spring Washer 6 3/16"

18 GHF206 Nut 6 3/16"

19 ALA3647 Moulding Clip 10 5 Per Moulding
20 RA607096 Pop Rivet 10 5 Per Moulding
* Not illustrated

165



1098cc, 1275cc SiiLs, FRONT AND REAR WINGS, DOORS AND GENERAL BoDY

L7

166 Mini Mania Toll-Free Order Line (800) 94-MANIA



1098cc & 1275cc Sius, FRONT & REAR WINGS, DOORS AND GENERAL BODY PANELS

NO. PART NO. DESCRIPTION QTY. REMARKS

1 AHA5553 Sill panel outer LH 1 1098, 1275 single jack hole

1 AHA5552 Sill panel outer RH 1 1098, 1275 single jack hole

2 Czirr Inner sill panel LH 1 All models

2 CZJ176 Inner sill panel RH 1 All models

3 MRPQ015 Front filler panel outer sill LH 1 See repair panels

3 MRPO016 Front filler panel outer sill RH 1 See repair panels

4 MRPQ045 Rear filler panel outer sill LH 1 See repair panels

4 MRP0046 Rear filler panel outer sill RH 1 See repair panels

5 AHA5622 Outer footwell panel LH Above inner sill

5 AHA5620 QOuter footwell panel RH Above inner sill

6 AHAT7239 Inner door post LH 1 See repair panels if lower hinge rusty only
6 AHA7238 Inner door post RH 1 See repair panels if lower hinge rusty only
7 AHA7956 QOuter door pillar LH 1 See repair panels if lower pillar rusty only
7 AHA7955 Outer door pillar RH 1 See repair panels if lower pillar rusty only
9 CZJ432 Wheel arch RH 1 1275

9 C7J433 Wheel arch LH 1 1275

1 AHA5624 Radiator mounting bracket RH 1

11 AHA5626 Radiator mounting bracket LH 1

12 CZJ34 Boot floor 1 1275

13 AHA8014 B. post to wheel arch RH 1 1275

13 AHAB015 B. post to wheel arch LH 1 1275

14 AHA8035 Wheel arch to boot floor RH 1 1275

14 AHA8036 Wheel arch to boot floor LH 1 1275

15 AHA5837 Luggage floor extension RH 1 All models

15 AHA5838 Luggage floor extension LH 1 All models

16 AHAB033 Wheel arch RH 1 1275 square wheel arch

16 AHAB034 Wheel arch LH 1 1275 square wheel arch

16 (74150 Wheel arch RH 1 1275 round wheel arch

16 CZJ151 Wheel arch LH 1 1275 round wheel arch

17 AHAT7240 Reinforcement member RH 1

17 AHAT241 Reinforcement member LH 1

19 AHA8023 [nner wing panel RH 1 1275

19 AHAB024 Inner wing panel LH 1 1275

20 CZJ70 Rear panel 1 1275 with reverse light holes

continued on next page

167



1098cc & 1275cc Sits, FRONT & REAR WINGS, DOORS AND GENERAL BODY PANELS

L7

168 Mini Mania Toll-Free Order Line (800) 94-MANIA



1098cc, 1275cc Sius, FRONT AND REAR WINGS, DOORS AND GENERAL BODY PANELS—

NO. PART NO. DESCRIPTION QTY. REMARKS
21 AHA5549 Front panel 1 1098, 1275, now has air holes in
22 AHA5546 Front wing LH 1 1098, 1275 up to split rear bumper model
22 AHA7393 Front wing RH 1 1098, 1275 up to split rear bumper model
22 (2J279 Front wing LH 1 1275 split rear bumper model
22 (ZJ361 Front wing RH 1 1275 split rear bumper model
23 GBKO014 Nuts & bolts 1 To hold one front wing on
24 AHA7213 Rear wing LH 1 1098
24 AHAT212 Rear wing RH 1 1098
24 CzJ221 Rear wing LH 1 1275 square wheel arch
24 C7J220 Rear wing RH 1 1275 square wheel arch
24 CZJ409 Rear wing LH 1 Round wheel arch, has small repeater
light hole at rear
24 CZJ408 Rear wing RH 1 Round wheel arch, has small repeater
light hole at rear
25 CHA224 Mud shield RH 1 Wheel arch to front panel
25 CHA225 Mud shield LH 1 Wheel arch to front panel
26 2A5592 Bracket 1 To fit CHA 225
26 2A5591 Bracket 1 To fit CHA224
27 AHAB518 Door RH 1 Use prior to AHA8436
27 AHA8519 Door LH 1 Use prior to AHA8437
27 AHA8436 Door RH 1 Fitted from Sprite HAN9 to HAN10-87824
27 AHA8437 Door LH 1 Fitted from Midget GAN4-60460 to
GAN5-138000
27 CZJ478 Door RH 1 Fitted from GAN5-138001 on
27 CZJ479 Door LH 1 Fitted from GAN5-138001 on
28 AHA7428 Door hinge 4
SH605051 Bolt 8 Hinge to door
LWZ505 Washer 8 Use with SH605051
SE604041 Screw 12 Hinge to door pillar
GHF321 Washer 12 Use with SE604041
GBKO0015 Bolt kit 1 Holds 2 hinges to door
GBK0016 Bolt kit 1 Holds 2 hinges to door pillar
29 GZJ458 B. post RH 1
29  ($ZJ459 B. post LH 1
30 MRP85 Top wing beading 2 1098
30 AHAB025 Top wing beading 2 1275

169



SPRITE MK Il & Ill, MiDGET MK Il REPAIR PANELS

170 Mini Mania Toll-Free Order Line (800) 94-MANIA



SperiTE MK Il & Ill, MiDGET MK |l REPAIR PANELS

N.O. PART NO. DESCRIPTION QTY. REMARKS

1 MRP0001 Front valance 1 Outer panel only
MRP0090 Front valance 1 With stiffener on back

2 MRP0002 Valance stiffener 1

3 MRP0003 Valance mounting panel 1

4 MRP0087 Wing repair panel 1 RH 1098, 1275front
MRP0086 Wing repair panel 1 LH 1098, 1275front

5 MRP0026 Inner pillar 1 RH all models
MRP0025 Inner pillar 1 LH all models

6 MRP0030 Lower hinge repair 1 RH all models
MRP0029 Lower hinge repair 1 LH all models

7 MRP0027 Pillar bracket 2

8 MRP0028 Pillar bracket 2 With courtesy switch hole

9 MRP0022 QOuter pillar flange 1 RH
MRP0021 QOuter pillar flange 1 LH

10 MRP0020 Outer pillar 1 RH no flange
MRP0019 QOuter pillar 1 LH no flange
MRP0094 Outer pillar 1 RH with flange
MRP0095 QOuter pillar 1 LH with flange

11 MRP0023 Quter pillar skin 2 3/4

12 MRP0024 Outer pillar skin 2 Lower section

13 MRP0032 Door skin 1
MRP0031 Door skin 1 LH

14 MRP0034 Repair section 1 RH door bottom
MRP0033 Repair section 1 LH door bottom

15 MRP0074 Wheel arch repair 1 RH outer wing panel
MRP0073 Wheel arch repair 1 LH outer wing panel

16 MRP0038 Wing repair full 1 RH lower half
MRP0037 Wing repair full 1 LH lower half

17 MRP0044 Inner wheel arch repair 1 RH outer section
MRP0043 Inner wheel arch repair 1 LH outer section

18 CZJ176 [nner sill 1 RH not B/L
CZa77 Inner sill 1 LH not B/L

19 MRP0016 Sill filler panel 1 RH front
MRP0015 Sill filler panel 1 LH front

20 MRP0046 Sill filler panel 1 RH rear
MRP0045 Sill filler panel 1 LHrear

21 MRP0096 Jacking point 1
MRP0053 Jacking point repair AR

22 MRP0059 Damper mounting plate 1 RH
MRP0058 Damper mounting plate 1 LH

23 MRP0049 Rear crossmember 1 Outer
MRP0050 Rear crossmember 1 Inner

24 MRP0056 Spring hanger repair 1 RH
MRP0055 Spring hanger repair 1 LH

25 MRP0036 Rear wing repair 1 RH front section
MRP0035 Rear wing repair 1 LH front section

26 MRP0057 Spring hanger box reinforcement 1 3 parts

27 MRP0052 Floor pan RH '64 on
MRP0051 Floor pan LH '64 on
MRP98 Floor pan RH ’59-'63
MRP97 Floor pan LH '59-'63

NOT SHOWN
MRP0004 Front chassis leg repair LH radiator mounting
MRP0005 Front chassis leg repair RH radiator mounting
MRP0006 Front bonnet repair Front section
MRP0011 Front wheel arch repair LH side section
MRP0012 Front wheel arch repair RH side section

171



SPRITE MK | & Il, MipGer MK | WINDSCREEN & SIDE SCREENS

172 Mini Mania Toll-Free Order Line (800) 94-MANI,



SpPrITE MK | & I, MiDGET MK | WINDSCREEN & SIDE SCREENS

NO. PART NO. DESCRIPTION QTY. REMARKS

WINDSCREEN

1A 14A4719 Laminated Windscreen Glass 1 1958 Bugeye (Sprite Mk 1)

2 14A4728 Glazing Rubber 1 (NLA)

3 14A4727 Packing Rubber 1 Sprite | up to Chassis No. AN5-5476

4N 14A4729 Under Screen Rubber 1

5A*  AHA5255 Fastening Peg 9

1 AHA5317 Laminated Windscreen Glass 1 1959-1963

5 37H9719 Locating Peg 2

6 AHA5321 Glazing Rubber Filler Strip 1 Sprite | from Chassis No. AN5-5477
AHA5322 Under Screen Rubber 1 All Sprite Il & Midget |

7 AHA5319 RH Screen Pillar 1

8 AHA5320 LH Screen Pillar 1

9 AJD8012Z Nut 2

10 RMZ308 Screw Pillar to Frame 6 3/16"

11 AHA5486 Screw Pillar to Body 4 5/16"

12 PWZ205 Flat Washer 4 5/16"

13 GHF332 Spring Washer 4 5/16"

14 GHF201 Nut 4 5/16"

15 1474730 RH Pillar Pad 1

16 14A4730 LH Pillar Pad 1

SIDE SCREENS

99% of Sprite’s were fitted with the Side Screens although Side Curtains were listed as Standard Equipment.
Parts for the Side Curtains are unobtainable.
948CC SPRITE | & Il MIDGET | WITH DRUM BRAKES AN5, HANG, GANT

17A*  AHA5414 RH Side Screen Assy 1

17 AHA5415 LH Side Screen Assy 1

18A* AHA5418 RH Outer Seal 1

18 AHA5419 LH Quter Seal 1

19A*  AHA5422 Front Perspex Non Sliding 2 Sprite | & 11

198*  AHA5800 RH Front Perspex 1 Midget |

19 AHA5801 LH Front Perspex 1

*20A  AHA5432 RH Rear Perspex 1

20 AHA5424 LH Rear Perspex 1

21 AHA5420 Felt Track 2/4 Quantity increased on Midget
AHA5263 Thumb Screw 4

1098CC SPRITE Il & MIDGET | WITH DISC BRAKES HAN7, GAN2

178 AHA6501 RH Side Screen 1

17C  AHA6502 LH Side Screen 1

188 AHA6505 RH QOuter Seal 1 (use 18A)

18C  AHA6506 LH Outer Seal 1 (use 18A)

19C  AHA6509 RH Front Perspex 1

19D AHA6510 LH Front Perspex 1

20B  AHAG512 RH RearPerspex 1

20C  AHAG513 LH Rear Perspex 1

21 ALA5420 Felt Track 4

22A*  AHAG497 Thumb Screw 4

ALL MODELS

23 AHA6419 Screw 8 3/16"

24 GHF306 Flat Washer. 16 3/16"

25 WL700101 Spring Washer 8 3/16"

26 14B7889 Domed Nut 8 3/16"

27 AHA5216 Stowage Bag 1

* Not illustrated

173



SPRITE MK | & Il, Mipcer MK | MIRRORS

174 Mini Mania Toll-Free Order Line (800) 94-MANIA



SpPrITE MK | & II, Mipcer Mk | MIRRORS

NO. PART NO. DESCRIPTION QTY. REMARKS

22*  14A5473 Interior Mirror & Stern 1

23 RMP308 Retaining Screw 2 3/16"

24 MIR110 Period Round Wing Mirror 2 Flat Glass, 2 bolt

24A  MIR110/FLATALH  Period Round Wing Mirror 1 Flat Glass, LH 1 bolt
24B MIRT10/FLAT/RH  Period Round Wing Mirror 1 Flat Glass, RH 1 bolt
24C MIR110/CONVEX/LH Period Round Wing Mirror 1 Convex Glass, LH 1 bolt
24D MIRT10/CONVEX/RH Period Round Wing Mirror 1 Convex Glass, RH 1 bolt
25 GAM117 RH Boomerang Wing Mirror. 1 Convex Glass

25A*  GAM118 LH Boomerang Wing Mirror 1 Convex Glass

26 GAM113 Replacement Glass 2

27TA*  GAM105 Racing Torpedo Mirror 2

* Not illustrated

175



1098cc & 1275cc DooRr FITTINGS AND WINDSCREEN ASSEMBLY

176 Mini Mania Toll-Free Order Line (800) 24-MANIA



1098cc & 1275cc Door FITTINGS AND WINDSCREEN ASSEMBLY

NO. PART NO. DESCRIPTION QTY. REMARKS
1 AHAT7402 1/4 light frame RH 1 Chrome plated
AHA7403 1/4 light frame LH 1 Chrome plated
2 AHA9973 1/4 light assembly 1 From GAN5-121650 on
AHA9974 1/4 light assembly 1 Can be used on early cars
3 AHA7416 1/4 light seal 1
AHA7417 1/4 light seal 1 LH
4 AHAT7482 Glasst RH
AHA7483 Glass1 LH
5 27H8705M Glazing rubber AR 19" long
6 AHH7448 Channel 2 Fits inside 1/4 light
7 AHH8935 Corner block 2 Use prior to AHA 9986
AHA9986 Corner block 2 GAN5-121650 on
8 AHA9993 Capping 1 RH
AHA9994 Capping 1 LH
9 AHA9982 Upper pivot 1 RH
AHA9983 Upper pivot 1 LH
10 AHA9984 Lower pivot 1 RH
AHA9985 Lower pivot 1 LH
12 AHA7468 Bottom pivot 2 Use on all 1/4 1ights prior
to GAN5-121650
12 AHA9981 Bottom pivot 2 Fitted on all cars after GAN5-121650
13 AHA7544 Bottom spring 2
14 AHA7746 Ventilator seal 1 1/4 light to door RH
14 AHAT747 Ventilator seal 1 1/4 light to door LH
15 AHA7474 Pin 2
16 AHAT475 Catch plate 1 RH
16 AHA7476 Catch plate 1 LH
17 AHA8446 1/4 light handle 1 Chrome flat
17 AHA8447 1/4 light handle 1 Chrome flat
18 AHAB431 Glass1 RH
18 AHAB432 Glasst LH
19 37H4297 Glazing rubber A/R 18.375" 46.7cm
20 AHA7042 Lower channel 2
21 AHA8405 Rear channel 1 RH
21 AHA8406 Rear channel 1 LH
22 AHAB407 Channel felt 2
24 AHA7038 Window regulator RH 1 Use with chrome window handle
24 AHA7039 Window regulator LH 1 Use with chrome window handle
24 AHAB533 Window regulator RH 1 Use with plastic window handle
24 AHA8534 Window regulator LH 1 Use with plastic window handle
25 AHAT7431 Window stop 2
26 ADB709 Handle esctucheon 2
27 ADH5481 Regulator handle 2
28 ALH1527 Handle pin 2
29 AHA 8517 Handle esctucheon 2
30 CZA7109 Regulator handle 2
32 AHA7634 Outer waist strip 1 Stops rain entering door casing RH
32 AHA7635 Quter waist strip 1 Stops rain entering door casing LH
31 GHF1560 Clips AR To be used with AHA7634/5
32 AHA7719 Inner waist strip 1 RH
AHAT7720 Inner waist strip 1 LH
33 AHA7838 Clips 12 To be used with AHA 7719/20
34 4B3479 Pull handle 2 Chrome plated
35 GLZ118 Pull handle 2 Plastic finish
36 RGX6476 Pull handle 2 Beige
36 RGN6476 Pull handle 2 Navy

177



1098cc & 1275cc DooRr FITTINGS AND WINDSCREEN ASSEMBLY—CONT.

178 Mini Mania Toll-Free Order Line (800) 94-MANIA



1098cc & 1275cc Door Firmines AND WINDSCREEN ASSEMBLY—CONT.

NO. PART NO. DESCRIPTION QTY. REMARKS
36 XGT2456 Pull handle 2 QOchre
36 RGK6476 Pull handle 2 Autumn leaf
36 RGA6476 Pull handle 2 Black
38 AHA8530 Outer handle 2
39 14G2791 Handle gasket 2
40 1462792 Handle gasket 2
4 CHA704 Windscreen assembly 1
42 AHA7959 Glasst Toughened
42 AHAB008 Glass1 Laminated
43 88G455 Glazing rubber 1
44 AHA7698 Windscreen rubber 1 Lower
45 AHA7093 Pillar rubber foot 1 RH
45 AHA7094 Pillar rubber foot 1 LH
46 AHA7061 Windscreen rod 1 Clamp on mirror
46 AHAB561 Windscreen rod 1 Mirror fitted to toprail
47 AHA7063 Windscreen pillar 1 RH
47 AHA7064 Windscreen pillar 1 LH
48 AHA7080 Seal retainer 1 RH
48 AHA7081 Seal retainer 1 LH

AHH7138 Rivets 12 Fits retainer to pillar
49  AHA7092 Seal 2 1/4 light to windscreen pillar
50 AHATT779 Centre packing 1
58 GHF331 Spring washer 2
59 AHA7040 Escutcheon 1 RH
59 AHA7041 Escutcheon 1 LH

AB604023 Screw Escutcheon 4 Chrome fits AHA 7040/1
60  AHAB8433 Handle 2
61 AHA8531 Lock 1 RH complete with clip
61 AHAB532 Lock 1 LH complete with clip
62 AHA7408 Lock clip 2
63 AHA7144 Remote lock 1 RH
63 AHAT7145 Remote lock 1 LH
64 AHA7033 Door lock 1 Use prior to AHA9173
64 AHA7034 Door lock 1 Use prior to AHA9174
64 AHA9173 Door lock RH 1 Fitted from Sprite HAN9-72041 &

Midget GAN4-60460
64 AHA9174 Doorlock LH 1 Fitted from Sprite HAN9-72041 &
Midget GAN4~60460

65 CZA3310 Lock striker 1 RH Use with AHA9173/4
65 CZA3311 Lock striker 1 LH Use with AHA9173/4
69 BHA4806 Interior mirror 1 1964-1969
70 BHA4960 Interior mirror dipping 2 1970-1980
" AHAB483 Bracket hood fastener 2
72 AHH7138 Bracket hood fastener rivet 8

179



BumPERS, NO. PLATES & FITTINGS- SPRITE |

180 Mini Mania Toll-Free Order Line (800) 94-MANIA



Bumpers, No. PLATES & FITTINGS- SPRITE |

NO. PART NO. DESCRIPTION QTY. REMARKS
FRONT BUMPER
1 27H9607 Front Blade 1
27H9612 Qver-rider 2
3 27H9613 Plastic Seating Strip 4
4 ACH9287 QOver-rider Bolt 2
5 1G9872 Bumper Bolt 2
6 ACC5811 Packing Piece 4
7 GHF302 Flat Washer 4 3/8"
8 GHF333 Spring Washer 4 3/8"
9 GHF202 Nut 4 3/8"
10 27H9608 Mounting Bar 1 RH Inner
11 27H9609 Mounting Bar 1 LH Inner
12 27H9610 Mounting Bar 1 RH Outer
13 27H9611 Mounting Bar 1 LH Quter
14 BH606121 Mounting Bolt 4 3/8"
15 GHF333 Spring Washer 4 3/8"
16 GHF302 Flat Washer 4 3/8"
17 ALK3268 Number Plate Backing 1 Not U.S.A.
18 AHA5211 Number Plate Backing 1 U.S.A. only
19 SE604061 Fixing Screw 2 1/4" Not U.S.A.
20 SE604051 Fixing Screw 2 1/4" U.S.A. only
21 AHH5712 Spacer 6 Not U.S.A.
22 GHF331 Spring Washer 2 1/4"
23 GHF200 Nut 2 1/4"
REAR BUMPER
24 14A4734 Rear Over-rider 2
25 SH605061 Bolt Over-rider to Bracket 4 5/16"
26 14A4738 Upper Bracket 2
27 14A4739 Lower Bracket 2
28 14A3411 Inner Bracket 2
29  SH605071 Upper Fixing Screw 2 5/16"
30 SH605061 Lower Fixing Screw 4 516"
31 SH605041 Locating Screw 2 5/16"
32 GHF332 Spring Washer 12 5/16"
33 GHF301 Flat Washer 12 5/16"
34 2K9679 Rubber Seating Pad 2

181



BumPERS, NO. PLATES & FITTINGS SPRITE || & MIDGET |

51 52 93 54 55

182 Mini Mania Toll-Free Order Line (800) 94-MANIA



Bumpers, No. PLATES & FITTINGS SPRITE || & MIDGET |

NO. PART NO. DESCRIPTION QTY. REMARKS
FRONT BUMPER
1 AHA5695 Front Bumper Blade 1
AHA5686 Qver-rider 2
3 AHA5686P QOver-rider Packing 4 5" Length
4 BH606111 QOver-rider Bolt 2 3/8"
5 ACH9287 Bumper Bolt 3
6 11B5721 Spacer Washer 5
7 GHF302 Flat Washer 5 3/8"
8 GHF333 Spring Washer 5 3/8"
10 AHA5696 Bumper Spring Bar 1
1 AHA5521 RH Bumper Mounting 1
12 AHA5522 LH Bumper Mounting 1
13 AHAG498 Towing Eye 2 Optional
16 GHF333 Spring Washer 4 3/8"
17 GHF302 Flat Washer 4 3/8"
18 AAA1645 Front Valance Grommet 2
19 PWZ208 Flat Washer 4 1/2"
20 GHF335 Spring Washer 2 1/2"
22 ALK3268 Number Plate Backing 1 Not U.S.A.
23 AHA5211 Number Plate Backing 1 U.S.A. only
24 SE604051 Screw 2 1/4"
25 AHH5712 Washer Packing 2
26 GHF331 Spring Washer 2 1/4"
28 AHA5533 Mounting Bracket 1
REAR BUMPER
29 AHA5673 Rear Bumper Blade 1
30  AHA5686 Qver-rider 2
31 AHA5686P Plastic Packing Piece 4 5" Length
32 BH606111 QOver-rider Bolt 2 3/8"
33 ACH9287 Bumper Bolt 2
34 11B5721 Packing Piece 4
35  GHF302 Flat Washer 6 3/8"
36  GHF333 Spring Washer 6 3/8"
38 AHA5675 Bumper Spring Bar 2
39 AHA5677 RH Support Bar 1
40 AHA5678 LH Support Bar 1
4 AHAS675 Inner Bracket 2
44 GHF332 Spring Washer 8 5/16"
45  GHF301 Flat Washer 6 5/16"
46 AHA5679 Support Bracket Finisher 2
47 14B2685 Chrome Dome Nut 2 5/16"
48 AHA5791 Number Plate Backing 1 Not
49  AHA5804 Buffer 2 USA
50 AHA5211 Number Plate Backing 1 U.S.A. only
52 AHA5712 Packing AR 1/4"
53 GHF300 Flat Washer AR 1/4"
54 GHF331 Spring Washer AR 1/4"
55 GHF200 Nut AR 1/4"

At the factory some Sprite | rear over.riders (Bumperettes) were fitted fo Sprite II.
The brackets and fixings are no longer available so they have not been listed in this Catalogue.

183



1098cc & 1275cc Bumpers AND NUMBER PLATE FITTINGS

184 Mini Mania Toll-Free Order Line (800) 94-MANIA



1098cc & 1275cc BumpPers AND NUMBER PLATE FITTINGS

NO. PART NO. DESCRIPTION QTY. REMARKS

Single Rear Bumper Model

1 AHA5673 Rear bumper 1 1098, 1275

2 AHA5675 Spring bar 2 1098, 1275

3 AHAS677 Bumper iron 1 RH

4 AHA5678 Bumper iron 1 LH

5 AHA5679 Finisher 2 Chrome

7 AHA5765 Bracket 2 Fits inside boot

8 AHA5791 No plate backing 1

9 AHA5804 Buffer 2 Fits AHA5791

10  AHA5686 QOver-rider 2

1 GHF106 Bolt 2 Hold over-rider to bumper

13 GHF333 Spring washer 2

14 GHF105 Bolt 2

16 GHF333 Spring washer 2

18 SH605061 Bolt 4

20 GHF332 Spring washer 4

21 ACH9287 Bumper bolt 2

22 GHF302 Plain washer 2

23 GHF333 Spring washer 2

25 SH605061 Bolt 2

26 GHF332 Spring washer 2

27 11B5721 Packing piece 4

28 AHA5686P Over-rider packing 2 Between O/R & bumper

Split Rear Bumper Model

28 AHA9458 Bumper 1 RH

29 AHA9239 Bumper 1 LH

30 AHA9465 Bumper bar 2

31 AHA9468 Bumper bracket 4

32 BHA4991 Bolt 8 Upto GAN5-13800
GHF332 Spring washer 8 Use with BHA4991 &GHF103

32 GHF103 Bolt 8 From GAN5-138801

37 AHA9633 QOver-rider 2

38 AHA9633 P Moulding 4 Between O/R & bumper

39  SH605061 Bolts 2 O/R to bumper
GHF333 Spring washer 2 O/R to bumper

4 GHF103 Bolt 4 Bumper iron to bumper
GHF332 Spring washer 4 Bumper iron to bumper

44 AHA9633R Rubber facing 2 FitsAHA9633

45 C7J334 Bumper bracket RH 1 Outer

46 CZJ335 Bumper bracket LH 1 Outer

45 (2J336 Bumper bracket RH 1 Inner

46 (2J337 Bumper bracket LH 1 Inner

47 AHA5211 Number plate backing 1

Rubber Bumper Model

48 BHM539 Rear bumper 1

49 CHA536 Rear armature 1

50 CHA252 Clamping plate 1 Upper

5 CHA253 Clamping plate 1 Lower

52 CHA307 Pop rivet 28 Use with CHA252/3

53 14A7552 No plate packing 1

54 CHA363 Bracket 2 Number plate mounting

b5 SH604041 Bolts 4 Bolts bracket to armature

185



1098cc & 1275cc Bumpers AND NUMBER PLATE FITTINGS—CONT.

186 Mini Mania Toll-Free Order Line (800) 94-MANIA



1098cc & 1275cc Bumpers AND NuMBER PLATE FiTTINGS—CONT.

NO. PART NO. DESCRIPTION QTY. REMARKS
Front Bumper
56 AHA5695 E Front Bumper 1
57 AHA5696 Spring bar 1
58 11B5721 Packing piece 5 Between spring bar & bumper
59  AHA5686 Qver-rider 2
60 AHA5686P Moulding 2 Between bumper & Over-rider
61 ACH9287 Bolt 3 Chrome
62 GHF302 Plain washer 3 Use with ACH 9287
63 GHF333 Spring washer 3 Use withACH9287
64 GHF106 Bolt 2 Over-rider to bumper
65 GHF333 Spring washer 2
66 GHF302 Plain washer 2
67 AHA5521 Bumper mounting 1 RH
67 AHA5522 Bumper mounting 1 LH
69 AHAG498 Towing eye 2
70 GHF105 Bolts 4
71 GHF302 Plain washer 4
72 GHF333 Spring washer 4
73 AAA1645 Rubber 2
74 ALK3268 Number plate backing 1
75 AHAB177 Number plate mounting 2
76 GHF202 Nut AR
Front Bumper Split Rear Bumper Model
AHA9453 Front bumper 1
78 CHA42 Spring bar 1
79 AHA9633 QOver-rider 2
80 AHA9633 P Rubber facing 2
BH606161 Bolt 3 Bumper to spring bar
BH606261 Bolt 2 Over-rider to bumper
81 AHA5521 Bumper mounting 1 RH
81 AHA5522 Bumper mounting 1 LH
82 AHA6498 Towing eye 2
83  AAA1645 Rubber 2
84 ALK3268 Number plate backing 1
Rubber Bumper Model
85 BHM538 Front 1
86 CHA534 Front armature 1
87 CHA254 Clamping plate 2
88 CHA321 Support tube 1
89 CHA298 Bumper bracket 1 RH
89 CHA299 Bumper bracket 1 LH
90 CHA307 Pop rivet 26
9 BHH1642 Bracket 2 Number plate mounting
92 SH604041 Bolt 2
84 ALK3268 Number plate backing 1
82 AHA6498 Towing eye 2
93 CHA250 Bracket 2
94 CHA365 Rivet 4 Support tube to armature

187



SPRITE MK | & Il, MiDGET MK | GRILLES & BONNET BADGES

188 Mini Mania Toll-Free Order Line (800) 94-MANIA



SPRITE MK | & Il, MIDGET MK | GRILLES & BONNET BADGES

NO. PART NO. DESCRIPTION QTY. REMARKS
SPRITE | GRILLE

1 14A4715 Grille Assembly 1

2 BHA4082 Spire Clip 13

SPRITE Il GRILLE

3 AHAB098 Grille Assembly 1

MIDGET | GRILLE

4 ARA249 Grille Assembly 1

5 ARA1208 RH Outer Grille Slat 1

6 ARA1209 LH Quter Grille Slat 1 Use ARA249
7 ARA1215 RH 2nd Outer Grille Slat 1

8 ARA1216 LH 2nd Quter Grille Slat 1

9 ARA1210 Inner Slats 32

10 ARH596 Slat Clip 76

11 AB606061 Screw 76

12 ARA2148 Grille Badge 1

13 ARA2069 Badge Plinth 1

SPRITE Il MIDGET - GRILLE SURROUND & FIXINGS

14 AHA5514 Upper Grille Finisher 1

15 AHA5515 Lower Grille Finisher 1

16 AHA5512 RH Grille Finisher 1

17 AHA5513 LH Grille Finisher 1

18 DMP829 Side Finisher Rivet 6

19 DMP819 Upper & Lower Finisher 10 Rivet
20 SE604041 Upper Grille Retaining Screw 4 1/4"

21 GHF300 Flat Washer 8 1/4"
22 GHF331 Spring Washer 6 1/4"
23 GHF200 Nut . 4 1/4"
24 PJZ1004 Self Tapper Lower Fixing 2

25 PWZ404 Flat Washer 2 1/4"
26 PFS310 Spire Nut 2

27 ARA1259 Grommet 4

BONNET BADGES

28 14A4898 Plastic Bonnet Badge 1 Sprite |
9 AHA5518 Plastic Bonnet Badge 1 Sprite Il
30 14A5542 Bonnet Badge Clip AR

189



SPRITE MK | & Il, Mipcer MK | BADGES AND CHROME MOULDINGS

190 Mini Mania Toll-Free Order Line (800) 94-MANIA



SpPrITE MK | & Il, MiDGET MK | BADGES AND CHROME MOULDINGS

NO. PART NO. DESCRIPTION QTY. REMARKS
SPRITE | ONLY

1 14A4898 Plastic Bonnet Badge 1

2 14A5542 Clip 3

3 14A4859 Metal Boot Badge 1

4 PFS104 Clip 2

SPRITE Il ONLY

5 AHA5518 Plastic Bonnet Badge 1

6 14Ab542 Clip 4

7 AHA5699 Metal Boot Badge 1

8 BHA4082 Clip 2

SPRITE | & Il ONLY

9 14B1729 Dash Handle. 1

10 GHF200 Nut 2 1/4"

11 GHF331 Spring Washer 2 1/4"

12 GHF300 Flat Washer 2 1/4"

MIDGET | ONLY

13 ARA2148 Plastic Grille Badge 1

14 AHA5683 Boot Badge . 1

15 BHA4082 Clip 2

16 AHH5261C 3 Piece Octagon Set 1 Kit not available. use #17, 18 & 19
17 AHH5261 Octagon only 1 Only available as
18 ADH2475 M Badge 1 part of AHH 5261 C
19 ADH2476 G Badge 1

20 PFS103 Clip 13

21 AHH5258 Dash Badge 1

22 ADB509 Clip 2

23 14A7074 Bonnet Moulding 1

24 AHA5700 Front Clip 1 & 2 2

25  AHA5701 Clip No. 3 1

26 AHA6257 Clip No. 4 1

27 AHA5702 Clip No. 5 1

28 WL700101 Spring Washer 3 3/16" Clips 1-3
29 GHF206 Nut 3 3/16"

30 WL700061 Spring Washer 2 1/8" Clips 4 & 5
31 CNZ102 Nut 2 1/8" Clips 4 & 5
32 AHA5825 Front Wing Moulding 2 8 Clips Per Moulding
33 AHA5822 A Post Moulding 2

*34A  AHA5823 RH Door Moulding 1 5 Clips

34 AHA5824 LH Door Moulding 1 5 Clips

35 AHA5818 Rear Wing Moulding 2 7 Clips Per Moulding
36 AHA5817 Locating Stud Plate 6 1 Per Moulding

The Stud plates are fitted at the front of the front wings, middle of the doors and the rears of the rear wing.

37 WL700101

38 GHF206
39 ALA3647
40 RA607096
4 GHF1561
42 BHA4082
* GAC4101
* Not illustrated

Spring Washer

Nut

Moulding Clip

Pop Rivet

A Post Moulding Clip

A Post Moulding Clip

Pair of Enamel Union Jacks

6 3/16"
40

40

2

2

1pr

191



1098cc & 1275cc RADIATOR GRILLES, MOULDINGS, BADGES AND FINISHERS

¢b

192 Mini Mania Toll-Free Order Line (800) 94-MANIA



1098cc & 1275cc RADIATOR GRILLES, MOULDINGS, BADGES AND FINISHERS

NO. PART NO. DESCRIPTION QTY. REMARKS
1 AHA8098 Grille1 Sprite up to split rear bumper model
2 ARA249 Grille1 Midget up to split rear bumper model
6 AHA9925 Grille1 Black Sprite & Midget split rear
bumper models

7 AHA9315 Grille moulding 1 RH side
7 AHA9316 Grille moulding 1 LH side
7 AHA9450 Side moulding 1 RH split bumper model
7 AHA9451 Sidemoulding 1 LH split bumper model
8 BHA5008 Grille moulding clips 8 Fits AHA9315/6
10 AHA5514 Bonnet moulding 1 1098,1275
12 AHA5515 Lower moulding 1
13 AHA5518 Bonnet badge 1 Sprite
14 14A5542 Bonnet badge clips 4 For AHA5518
15 AHA5699 Boot/Dash badge 1 Sprite
17 AHA5258 Dash badge 1 Midget
18 ADB509 Dash badge clips 2 Midget
19 AHA5683 Boot badge 1 Midget
20 AHH5261C Boot badge 1 Midget
21 352985 Boot badge clips 13 Use with AHH5261 C
21 352985 Sill badge clips 6 Use with AHA 9658
21 352985 Sill badge clips 24 Use with 18G8761
22 AHA9665 Boot badge 1 Sprite split bumper model
23 PFS106 Bumper badge clips 2 Use with CHA 544 & CHA 507
24 34G252 Plastic boot badge 1 Midget split bumper model
24 CHA545 Metal boot badge 1 From GANG-171431 on
25 PFS106 Plastic boot badge clips AR Midget split bumper model
25 ARA2148 Grille badge 1 Midget use with grille ARA249
26 AHA9318 Grille badge 1 Midget use with AHA9925
27 AHA9319 Grille badge plinth 1 Use with AHA9318
28 AHA9482 Grille badge plinth stud 1 Sprite use with AHA 9661 & AHA9319
29 AHA9915 Grille badge 1 Sprite use with AHA9925
30 AHA9661 Grille badge plinth 1 Sprite use with AHA9915
32 AHA9658 Sill badge 2 Sprite split bumper model
33 1868761 Sill badge 2 Midget split bumper model
34 CZH2717 Wing badge 1 Stick on
35 CZHB57 Wing badge 2 Pin fitting
36 GHF1561 Wing badge clips 4 Use with CZH657
37 AHA5825 Front wing moulding 2
38 AHA5817 Studs 2 Fits front end of moulding
38 AHA5817 Studs 2 Fits middle & rear of moulding
39  ALA3647 Moulding clips AR
4 AHA5822 Door pillar moulding 2

GHF1561 Clips 4 Drill out holes to take plastic inserts
42 AHA5823 Door moulding 1

AHA5824 Door moulding 1 LH
43 AHA5818 Rear wing moulding 2
44 AHA9440 Sill mouldings 2 1275
45 AHA9447 Studs 2 Fits front end of moulding

193



Mini Mania Special Tuning Catalog

FORWARD

MINI SPARES (London) have, for the past
decade, been continually developing new
products, redeveloping and improving old
designs, or upgrading previously poor quality,
mass produced components. Much of this
development work has been concentrated on
the “ST” range of equipment, especially since
the demise of Special Tuning in Abingdon.

Components in this catalog apply to
not only the Sprite, but other A-Series
engines where common components are
shared. It must be born in mind that whilst
obtaining more power from the venerable A-
series can be relatively easy and very
worthwhile, the further the modifications are
taken, the less tractable the engine will
become at low speed.

Modifications of the engine to increase
performance will obviously extend greater
stresses on all associated components, with
the possibility of reduced reliability dependent
on state of tune. Proper and frequent servicing
is highly recommended to help increase
reliability. Especially regular changes of a
good quality oil.

It is also imperative that all suspension and
braking systems are in proper working order, or
upgraded where necessary to match this
increased power output. Drum brakes and
120hp do not go together!

All particulars presented in this catalog are
for general guidance only. The Company can
not accept any responsibility for changes in
design, modification or method of application
instigated by the product manufacturers or
following continued development and research.

Reference to small bore and large bore
engines in this catalogue are SMALL BORE: -
948 and 1098 engines, LARGE BORE: - 1275
and derivatives thereof (ie. 1380, 1400, 1430,
etc). A plus is the current production A series
engine.

Referecences to "S" parts refer to the the
Mini Cooper S.

194 Mini Mania Toll-Free Order Line (800) 94-MANIA

PRODUCTION WARRANTY AND

DEFECTIVE ITEMS

THE MINI SPARES CENTER LIMITED
& Mini Mania make no warranties
whatsoever expressed or implied, oral or
written, to the purchaser.

Due to the nature of their application,
and actual fitment being beyond their
control, the manufacturers offer a limited
warranty on a majority of the products
contained herein. These products require
manufacturers authorization before credit or
replacement can be effected. Items found
to be defective prior to use will automatically
be replaced provided the customer has not
used or blemished the product in any way.
Failed products will be replaced at the
customers cost prior to authorization from
the manufacturer to effect a credit. Mini
Spares & Mini Mania will make every effort
on behalf of the customer to establish this
authorization. The manufacturers reserve
the right to repair any product that can be
made good and pass the cost of repair to
the customer if it is deemed to have been
misused, incorrectly fitted, over-stressed,
etc. This warranty applies to products used
in normal service for the application
intended, and covers only the replacement
of products. Neither Mini Spares nor Mini
Mania bear any responsibility for labor
charges incurred relating to the removal and
refinement of the original or replacement
parts.

Parts sold for racing are warranted to be
free from manufacturing defects at the point
of sale. Parts should be carefully inspected
prior to fitment. There are no other implied
or expressed warranties.

......

T
Jim Martin photo



Useful Formulae

Here are some useful formulae that may be of assistance.

ENGINE CAFPACITY

T2 x h x 4
= 2142
r = radius of bore (half bore diameter)
h = stroke

Example: Bore = 70.64 Stroke =81.33
3142 x (35.22 x 35.22) x 81.33 x 4 = 1275¢¢

COMFPRESSION RATIO

CR = swept vol, + inswept volume

unswept volume

Swept volume =
Volume of bore (pr2 x h) or engine
capacity divided by 4.

Unswept Volume =
Total of combustion chamber
volume, piston dish volume,
gasket volume, distance piston
is down the bore, valve cut outs
in block if any, ring land (although
this is not usually used to leave
a small safety margin).

Example:1275cc engine (bore capacity)

Head capacity 21.00cc
Fiston dish ©.6cc
Volume of bore 4.0cc
Gasket volume 2.4cc
Unswept volume 55
Compression Ratio = 318.75 +25
35

Compression Ratio = 253.75

35
Compression Ratio = 10.1

COMPUTING VEHICLE SPEED
FOR DIFFERENT FINAL DRIVE
RATIOS

It is hecessary to work out how many
revolutions per mile your particular
wheel and tyre combination does. For
this you will heed to know its rolling
radius when inflated to the correct
PF@@@U]"@.

This table shows some typical tyre
sizes and their corresponding wheel
reve per mile.

The formula for vehicle speed in MPH
per 1,000 RFPM for a particular diff
ratio can then be worked out:-

©0,000

Diff ratio x wheel revs per mile
So for 4.22 with 155/70/15 tyre -

60,000 = 60,000 = 15.16 mph
4.22 x 925 2958

To estimate KPH/1,000 rpm =
96.56
Diff ratio x wheel revs per mile

195



Cylinder Heads

i‘ s

A selected range of modified cylinder heads
are available to suit a wide variety of applications.
All port and chamber modifications are carried
out by experts to current state of the art
specifications. Therefore, actual specifications
may alter slightly as gas flow and port velocity
efficiency improvements are developed. Where
large bore heads are used on small bore engines
(i.e. 12G940 casting on 948/1098cc block), it is
necessary to check full lift of exhaust valve,
and pocket the block as necessary. All heads
have EN214N steel valves, hidural valve guides
and hi-grade valve springs. REMEMBER: Highly
polished ports reduce atomization and DO NOT
increase flow.

C-AHT463

SPEC: 35.6mm In. 31mm Ex. Combustion
Chamber Volume 21cc

12G940 casting recommended for most
road use engines having higher velocity
ports to retain torque.

C-AHT221

SPEC: 37.2mm In. 29mm Ex. Combustion
Chamber Volume 24cc

12G940 casting. Larger ports and inlet
valve make this suitable for highly modified
road engines and especially the big bore
1380/1400 type.

C-AHT221A

SPEC: 37.2mm In. 31mm Ex. Combustion
Chamber Volume 21cc

12G940 casting. Very modified head
suitable for race applications and
extensively modified big bore and long
stroke engines. Exhaust valve is offset to
minimize cracking between the valves

196

C-AHT87

SPEC: 31mm In. 26.4mm Ex. Combustion
Chamber Volume 24cc

It has the biggest valves fitted that produce
maximum flow figures, and is suitable
across the entire small bore range from
relatively standard to fast road applications.

GT4L

SPEC: 33.3mm In. 29.2mm Ex.
Combustion Chamber Volume 24cc
12G295 casting. The ultimate small bore
head. Modified to suit all fast road/rally
engine specifications.  Suits race small
bores.

C-AHT88
Lead free head. As C-AHT87 but with
exhaust valve seat inserts.

C- AHT134

SPEC: 35.6mm In. 29.2mm Ex.
Combustion Chamber Volume 20cc

A budget 12G940 head using standard iron
valve guides and standard heavy duty
material valves. Ports and chambers are
modified for maximum efficiency
considering the valve sizes. This head is
suitable for fast road applications where a
limited budget is available.

C-AHT221E
SPEC: 37.2mm In. 29mm Ex. Combustion
Chamber Volume 17cc

Same as the C-AHT221 but has been fully
flow tested and balanced. It has longer
valves (.140" longer) & special springs
(with rotators) to work better with high lift

= ‘.,-?__—-}-_,g-_.
Note: All heads may be ordered with your
choice of combustion chamber volume.

Mini Mania Toll-Free Order Line (800) 94-MANIA



Valves & Guides

1) el oL ve

All our race valves are produced in EN214N
steel, stellite tipped and use the later narrow
collet groove and current valve head
shapes.

C-AHT111

38.8mm (1.525") Inlet valve
C-AHT110

37.7mm (1.480") Inlet valve
C-AHT55

37.2mm (1.464") Inlet valve
C-AEG544

35.6mm (1.401") Inlet valve
AEG593

35.6mm (1.401") Inlet valve
C-AEG569

33.3mm (1.311") Inlet valve,
C-AEG590

33.3mm (1.311") Inlet valve
C-AEG588

31.7mm (1.250") Inlet valve
C-AEG570

32mm (1.260") Exhaust valve
C-AEG107

31mm (1.215") Exhaust valve,
AEG106

29.2mm (1.15") Exhaust valve
C-AEG589

29.2mm (1.15") Exhaust valve

C-AEG587

26.4mm (1.04") Exhaust valve

We also stock a limited range of Paul lvey
developed Rimflo valves for the ‘A’ series.

C-RIM55
36.5mm (1.44") Inlet valve, 12G940
casting.

C-RIM544
35.7mm (1.401") Inlet valve, 12G940
casting.

C-RIM569
33.3mm (1.311") Inlet valve, 12G940
casting.

C-RIM570
32mm (1.260") Exhaust valve, 12G940
casting.

C-RIM107
31mm (1.215") Exhaust valve, 12G940
casting.

C-RIM106
29mm (1.15") Exhaust valve, 12G940
casting.

C-RIM104
31.7mm (1.25") Inlet valve, 12G295
casting, 1.25".

C-RIM105
26.9mm (1.06") Exhaust valve, 12G295
casting, 1.06".

C-AHT376
35.7mm (1.401") Inlet valve.

C-AHT377
31mm (1.215") Exhaust valve.

197



Valve Springs

Top Caps & Guides
288 . B
ey <o

€ HO>
Modern high lift, short duration camshafts
have posed quite a few problems for the
general public in recent years. Widely
available performance valve springs were
outdated overnight, as it became necessary
to reduce spring crush. This, in turn, caused
low valve seat pressures creating valve float
at high rom. Mini Spares has massively
simplified these problems by introducing a
small range of springs that covers all
eventualities. Manufactured from super-
quality silicone wire imported from
Switzerland, their resistance against fading
and breaking is extremely high. They are
also designed to take standard type top caps.
They can be fitted directly to the head with no
fear of spring crush.

C-AEA525
165Ib Dual springs for use up to 6500 rpm
and .400 lift.

C-AEA526
185Ib Dual springs for use up to 8000 rpm
and .400 lift.

C-AEA527

240lb Dual springs for race use will take
.570 lift without modifications.

VWE-005SP6
260lb Dual valve Springs from ISKY.

VWE-005/116
320lb Dual Valve Springs from ISKY.

198

The standard fitted length of all springs
above is 1.4" - 1.42". Spacer shims are
available to increase valve seat poundage
and overall spring rate. If the spring or valve
seats in the head have already been
machined, it will be necessary to re-shim to
the correct fitted length.

SS84
Spring seat shims (set of 4), .080 thick
(2mm).

It is essential to use bottom inner spring
locating collars with all dual springs to
prevent breakage caused by the inner spring
wandering at high rpm.

C-AEA654

Competition inner spring locator - lower.

AEA403

Standard inner spring locator - lower- for use
with cams up to .300" lift at the lobe.

C-AEA528

Race top caps - ultra light weight, hard
anodized aircraft alloy top caps are
available. These do not pull through at
high RPM.

SP007

Race top caps/spring retains from ISKY.
Very lightweight and well suited for the
ISKY springs.

C-AJJ4037

Bronze valve guides..

Mini Mania Toll-Free Order Line (800) 94-MANIA



Alloy Cylinder
Head

C-AJJ4064

Currently considered the ultimate push rod cylin-
der head for the A series engine. Although modem
technology has seen the development of the stan-
dard iron five port head to the point of producing
almost as much power as the eight port - there is
a sacrifice of mid range power and torque. These
are not compromised using the eight port and
can, indeed, be capitalized on.

A variety of induction systems can be used.
The Amal four carburetor set up was perhaps
the most popular originally, as this compact kit
fitted easily under the standard bonnet profile - a
matter of importance to early racers having to fol-
low strict rules.

It was not long until the ubiquitous VWeber
was employed, although linkage was a complex set-
up to get working well. Full power potential was
only realized when a longish manifold was used,
this meant having the carb mouths poking out through
the bonnet - or an “unsightly bulge” to cover them.
We can supply two manifolds to take Webers - one
for racing with the required bulge or hole in the bon-
net, one for 40DCOE carburetors that just squeeze
under the standard bonnet profle. However, this
second manifold pair are not fremendously efficient
due to the offsets, and angles used to tailor the fit.
Both manifolds are formed and fabricated in steel
by Manifiow - so produce the optimum flow achievable
given the fitting criteria.

The head itself, cast in aluminum and heat
treated is faithful to the original - although modem
technology has been applied to the casting method
to eliminate the porosity problems suffered by the
original units. It comes with valves, springs, spring
seats, top caps, cutters, end rocker pedestals, rele-
vant studs and bolts, plus manifold gaskets for both
inlet and exhaust A nominal combustion chamber
of 16.4cc is cut in, and austinetic valve seat inserts
employed suitable for lead free use. The combus-

tion chamber shape is left basic, so those with devel-
oped shapes can apply them.

Special cams are required when using the
eight port head as the cam lobe sequence is
different from the five port head. Only two types
are currently available, however we are develop-
ing some new profiles that will be available in the
near future.

A facts and specifications sheet can be sup-
plied upon request. This details machine work
required, and supplies full specifications of the as-
sembly, and how to fit it.

Contents of the Arden eight port head:

1 Bare cylinder head C-AHT346

1 Valve guide set of 8 C-AHT364

8 Valve guide circlips C-AHT365

4 Inlet valves (1.401"/35.6mm) C-AHT376

4 Exhaust valves (1.215"/30.86mm) C-AHT377

1 Set 8 anti-binding coil springs C-EA527(Race)
or Set 8 anti-binding coil springs C-EA526(Road)
1 Set 8 valve spring seats C-AHT378

1 Set 8 valve spring top caps steel AEAB53

or Set 8 valve spring top caps alloy C-EA528

8 Pairs valve cotters 88G549

8 Valve stem seals AEG327

2 Rckr shaft end pedestals w/bolts C-HT387

4 Inlet manifold gaskets C-AHT379

1 Exhaust manifold gasket C-AHT380

4 Front block studs 51K282

Continuing developments with this alloy head
are currently underway, investigating not only cam
types, chamber shapes and port efficiencies - but
also an electronic fuel injection system. This sys-
tem is being designed specifically for the Arden
head, not adapted from a currently available sys-
tem. Gains in drivability and power output are the
main benefits, and will allow use on the road de-
spite the stringent emission control laws - some-
thing that is not practical or possible with carbure-
tor setups.

Cams currently available:
C-AEG636

This cam is basically the venerable ‘649", but
with the lobes transpeed on cylinders 2 and
4. Timing is 50/70 - 75/45 with a 300°
period.

C-AEG599

Again, basically the old ‘Sprint’ cam, with the
relevant transposition of the lobes to suit the
cross flow configuration. Timing is 60/80 - 75/
45, 320° inlet period, 300° exhaust period.

For manifolds and carburation see relevant

sections of this book.
199



C-STR1057

Group A Metro Turbo head gasket. This
gasket has an extra reinforced fire ring to
eliminate inter-chamber blowing.
Necessitates modification of the block -
details available from us. Not suitable for

bores over +.040". Beware TAM1521 is
stamped on this gasket.

C-AHT188

Competition copper/steel head gasket.
Manufactured by Payen to their latest
specifications. Essentially used on 1275cc
plus engines, but also for small bore engines
when using 12G940 head casting. 3.6cc
compressed volume.

GEG300

Copper/steel head gasket. Suitable for all
large bore modified engines 3.4cc
compressed volume.

TAM1521

Standard composite steel reinforced
gasket used on all large bore engines as
standard, but is an exceptionally good
gasket 2.8cc compressed volume.

TAM2121

Copper/steel small bore head gasket.

Very good quality gasket. Can be used
for all applications since the demise of the
C-AEA647 ex ‘ST head gasket. Itis
possible to reinforce the fire ring to
increase its sealing capability on high
compression race engines. Details
available from us, 2.4cc compressed
volume.

C-AHT381

Large port competition manifold gasket, all 5
port heads.

200

Studs, Nuts,
and Washers

A’ s
[=2=
206-4201

Competition head stud kit 9 or 11 stud.This
special competition head stud, nut and
washer kit was developed to replace the
increasingly inconsistent standard items.
The studs are manufactured in selected hi-
grade steel and produced to exacting
specifications. These studs do not stretch,
so they pull the head down, not the threads
up. This vastly increases head gasket life,
even on very high compression engines.
Special thick washers, counter-sunk on one
side, help clamping capability and reduce
thread bottoming of the nuts on the studs.
The special nuts help to increase torque
accuracy through better engagement. .

C-AHT288

Competition head washer set of 10.
AJ4.00-1

Competition head stud as in 206-4201.
AJN12-1

Special 12 pt. head nut as in 206-4201.
BEB-08

220,000 PSI 948, 1098cc rod bolts.
MSA44

948, 1098cc main stud kit.

MSA54

A Series main stud kit, 190,000 PSI.
FB900, Sprite/Midget flywheel bolt.
AMS-1, Stainless Manifold Nut Set.

Mini Mania Toll-Free Order Line (800) 94-MANIA



o” 0oy,

Being the heart of the engine, it is obviously
essential that the pump is in prime condition
when fitted. Due to robotised manufacture of
the commercially produced pumps, tolerances
have been opened up to facilitate rapid production
and assembly. This has brought about a decline
in the effectiveness of the pumps, especially in
arduous environments such as racing and fast
road work. Oil pressure in some cases has all
but disappeared! Of course long term results
are disastrous, not to mention expensive.
Basically the pumps are effectively worn out
when new.

The Precision range of oil pumps from Mini
Spares are all hand selected, component matched
to exacting tolerances, then hand assembled.
This ensures minimum end float and rotor
clearance, maximizing pump efficiency. The rotor
type is a 4 into 5 configuration as per the standard
steel backed pump. This supplies more than
enough oil for the Mini engine - some 40% of
which is dumped straight back into the sump
via the pressure relief valve. A greater oil supply
would only create a loss in power.

C-AEG410
3 bolt, long pin pump.
C-AEG411
Spider drive.

C-AEG412
1300cc slot drive A-Plus.

C-AEG413
1098cc slot drive A-Plus.

C-AEG414
Peg drive early A-Series engines.

If necessary, the star drive pump can be
used on the small bore engine without the

necessity for drilling and tapping the block.
The pumps all have the standard 3 bolt
facility. However, an oil pump spacer
(12G1127) would still be required.

A low pressure oil warning light switch is
available to help protect the engine. The
standard one comes on at 7Ib - much too
late a warning to avoid any damage. The
high pressure one comes on at 22lb, and is
a direct replacement for the standard one.

HPS1

22Ib low pressure oil warning light switch.

It is recommended that a more efficient oil
filter is used. The Unipart replacement has
a special micro fine filter with a magnetic
trap in the bottom. On performance engines
it is recommended to change the filter every
3,000 miles.

GFE1

Micro fine sureflow oil filter. Latest state
of the art high tech screw on filter.

Other Hardware

CMS13

Steel center main strap for large bore
engines. Comes with longer high tensile
bolts. Main cap top needs machining flat.
No other modifications required.

CMS10

Steel center main strap for small bore
engines. Comes with longer high tensile
bolts. Main cap top needs machining flat.
No other modifications required.

RIC150

Aluminum 1275 engine plate, it saves
weight and looks great! Extremely high
quality, precisely machined and plated.
This piece can save you weight and is
required if changing from a small bore to
1275 engine.

RIC250

Gearbox rear mount quick disconnect.

RIC350

Front engine mount quick disconnect.
201



Forged EN40B steel nitrided cranks are
considered the ultimate in specification, even
over the ‘billet’ type. This is mainly because the
grain pattern of a forging follows the shape of
the webs and bearings where as the billet type
is machined across the grain.

C-AEG900

The ultimate 948cc crankshaft

C-AEG970

The 1275cc version with cross drilled main
and rod journals.

For high performance engines an efficient
crank damper is a necessity to reduce
failure. The standard damper commonly
used is barely adequate for the standard
engine. We have reproduced the original
Cooper ‘S’ 2-piece damper and pulley - far
superior to the standard item. The damper
ring can be bolted directly to the toothed belt
crank pulley, or used with the original 'V’ belt
crank pulley.

12A367

Damper ring.

C-AEG454
Crank pulley.

C-AHT146
Lock tab for 12A367 to C-AEG454.

Carrillo rods

These rods are undoubtedly the finest in
the world, and come equipped with bolts that
NEVER need to be replaced.

Rods are available in either 948 or 1275
configuration. 1275 rods are also available
in either stock or "long rod" form. The "long
rods" must be combined with shorter pin
height pistons (such as Cosworth) but results
in a motor with less rotational drag.

202

Connecting Rods

As the 1275 Spridget con rod has not
been produced by BL for many years, we
have had them reproduced, faithful to the
ORIGINAL specifications - including mate-
rial type, EN24V. These are the strongest
production A-Series con rods produced.

AEG624
1275 rod, 5.75" centers.

AEG309
970cc Mini Cooper rod, 5.875" centers.

\_\ITIJ’;{,

Inconsistent manufacture has forced us
into producing our own rod bolt. These are
made in a higher grade material and to spe-
cific tolerances, including the thread grade. Poor
threads vastly reduce torque accuracy caus-
ing premature rod bolt failure. We also mar-
ket a set of super competition ‘S’ rod bolts,
that are even stronger than our own ‘S’ bolt.
An important feature of this bolt set is that they
are designed so that fitment to old rods that
have oversized bolt holes is possible - caused
by many bolt replacements or reaming to re-
align holes. The special knurled section can
be tapped to the exact required fit (.001"), thus
saving an otherwise scrap set of rods. All bolts
must be torqued up to correct specified set-
tings to achieve correct stretch figure (.0055"
to .0065").

C-AEG519
Mini Spares direct replacement hi-grade big
end bolt.

C-STR288
Competition super grade bolt and nut set for
1275cc rods.

EAC5541A

Alternative multi-point nut for 1275 big end
bolt - replaces nyloc type.

Mini Mania Toll-Free Order Line (800) 94-MANIA



_— Pistons
b T

Forged pistons are undoubtaply the ultimate
in specification. They are very much
stronger than either cast pistons or squeeze
cast pistons. Although they are more
expensive than other piston types, their
extra expense is more than covered by their
durability - especially in out and out race
engines running continuous high rpm and
high compression ratios. There is no real
substitute. All come with rings and pins.

C-AJJ3376

1275cc flat top piston for standard
oversizes +.020", .040", +.060".

C-AJJ3377

1275cc of 6.6cc off-set bowl dished piston
for standard oversizes +0.20", +.040",
+.060".

Available by special order only.

C-AJJ3382

1275cc flat top piston for standard
oversizes +.020", .040", .060".
Available by special order only.

C-STR310

73.5mm big bore pistons with a lower com-
pression height. These can be machined
down when used with long stroke cranks.
Flat top design, made by Cosworth.

C-STN96
Ring set for C-STR310.

Omega cast pistons are recognized inter-
nationally as the highest quality cast pis-
ton available for the ‘A’ series engine. Very
robust, even in competition use, light weight,
and very reasonably priced. They are avail-
able for the 1275 in oversizes in both 6.5cc
dish and flat top, as well as for the big over
bore sizes. These come in 7cc or 11cc
dish with either standard compression height,
or lowered compression height (1.426"). This
is particularly useful for those building en-
gines using long stroke crankshafts.

73.5mm

OMEGA1 7cc DISH STD HGT
OMEGA2 11cc DISH STD HGT
OMEGA3 7cc DISH LWRD HGT
OMEGA4 11cc DISH LWRD HGT
74mm

OMEGAS5 7cc DISH STD HGT
OMEGAS6 11cc DISH STD HGT
OMEGA7 7cc DISH LWRD HGT
OMEGAS 11cc DISH LWRD HGT
OMEGAR73.5

Ring set for OMEGA 73.5mm pistons.

OMEGAR?74
Ring set for OMEGA 74mm pistons.

C-AJJ3378
OMEGA 1275 6cc dished oversize piston
set, +.020", +.040", +.060".

C-AJJ3382
OMEGA 1275 flat top piston set, +.020",
+.040", +.060".

C-AJJ3379

Ring set for C-AJJ3378 and
C-AJJ3382, +.020", +.040", +.060".

203



AE Hepolite have been producing pis-
tons since time immemorial. A totally estab-
lished company, producing pistons as OE sup-
ply to many major car manufacturers, and the
after market factors. Rationalization of their
product line has seen the removal of the “Pow-
ermax’ race piston range. However, their cur-
rent standard production pistons are of such
high quality they have been used in many
successful race applications. What makes
them especially attractive is their price and
spares availability. Replacement ring sets are
readily available, as are individual pistons if
required.

P21250

9.41CR, 1275cc low drag slipper piston.
Available in +.020, .040", .060", 8.4cc
dish.

P21251

8.8-1CR, 1275cc low drag slipper piston.
Available in +.020", .040", .060", 8.4cc
dish.

P21253

9.75-1CR, 1275cc low drag slipper piston.
Available in +.020", .040", .060", 8.4cc
dish.

The different CR’s are achieved by
different pin to crown heights. The 21253
type are best suited to high performance
use as they have a much smaller oil drain
slot behind the oil control ring - thereby re-
ducing the possibility of breakage.

P20950
These Powermax Flat Top pistons convert
948cc to 998cc. (Standard to +.060"),

204

P20773

These Powermax Dished Top pistons
convert 948cc to 998cc. (Standard to
+.060"),

Both of the above are a good hardy
piston, the flat top type being allright for up
to 10.8-1 CR. However, they should not be
used in engines being used continually over
6,500 rpm.

The latest Rover Group pistons pro-
duced for the A-Plus engines used in the
latest Mini and old Metro are proving ex-
ceptionally reliable, even in Miglia race en-
gines using 13.5-1 CR and 10,000 rpm!
They are available in flat top or dished con-
figuration, AND as fully floating or press fit
gudgeon pins. Obviously the correct rod
type must be used. As for the 1275, these
are low drag slipper type pistons. Unfortu-
nately they are only available in either stan-
dard or +.020", and due to cost the AE re-
placements are highly recommended.

It is possible to hone out the small
ends in the press fit type connecting rods
to run a fully floating pin without fitting a
bush. Clearance should be .0008" to .001"
?o the pin. PTFE buttons will have to be
itted.

&6 8o

VENOLIA .
Mini Mania can also produce almost any
size or crown configuration required. These
would be produced by Venolia pistons in Cali-
fornia. These are forged, supreme quality pis-
tons - on a par with Cosworth. This service
usually takes 4-6 weeks, but costs little more
than buying a set of “off the shelf’ forged pis-
tons.
Forged pistons can be supplied for

948cc, 1098cc and 1275cc in oversizes.

Mini Mania Toll-Free Order Line (800) 94-MANIA



Flywheel and

Clutch

The Tilton line of aluminum flywheels have
been the recognized best for many years!
We carry the complete line of Tilton products.

The flywheel is available for either the
948 or 1275cc cranks and/or for use with 4
or 6 bolts! The flywheel is available for use
with a stock BMC pressure plate and clutch
but the ultimate flywheel assembly includes
the AP Racing clutch.

The AP Type Ill clutch includes a 5.5"
diameter sintered metal driven plate and a
diaphram pressure plate. The compete
assembly of flywheel and clutch weighs
less than 10lbs. The diaphram uses a special
throw out bearing. Adapters to install this in
the ribcase are also
available.

500-011-5
Aluminum Tilton
flywheel for all 1275cc
motors for use with
Type Il clutch.

500-825
Aluminum Tilton flywheel for all 948cc
motors for use with Type Il clutch.
Specify if for 4 or 6 bolt application.

62-008

Throw out bearing for AP diaphram
RIC-1

Adapter for use of 62-008 bearing in
Ribcase tranny.

67-DP-151

Sintered clutch disc for AP clutch
assembly.

67-001
AP clutch assembly includes disc &
pressure plate assembly.

COM711/C

"Button" clutch for use with stock BMC
flywheel and clutch in either 948 or
1275cc application. Sintered metal
buttons are long lasting, will tolerate high
horsepower and even work with slight oil
leaks.

Fiberglass Panels

FFS101

Complete Bugeye fiberglass front-end.
This is ideal for Vintage racing or street as
it is as stock, without fender flares.

FFS110

Complete Racing Bugeye fiberglass front-
end.

This is a light weight racing unit, weighing
only 40 Ibs. Fender flares and air-dam are
built-in.

BPS33

Fiberglass reproduction Bugeye front
bumper with a mounting lip for the
addition of an airdam.

FFS120

Complete Fiberglass front end for MKII
Sprite or MKI Midget. On piece, including
fenders and hood. Stock appearance with
no flares.

205



There are three different cam/oil pump
drive types - star drive, pin drive, and slot
drive. All pre A-Plus small bore engines
used pin drive cams. Star drive cams were
fitted to all solid wall block large bore
engines prior to ‘A plus type. ALL A-Plus
type engines use the slot drive type.

We stock the latest generation of cams
from Kent Cams, as well as their range of re
profiled original BL specification cams. We
also carry the complete range of “ELGIN”
camshafts

MG METRO

This is the standard MG Metro camshaft.
Gives good results in all engines. Needs 1.5
ratio rockers on 1275+ engines to give best
power. Timing can be advanced 2-3° in large
bore engines to increase overall power.

C-STR930

Rover Group ‘modern’ 649. Ground on
blanks, good general use race cam in
almost anything. 1.5 ratio rockers a must
with well ported head.

KENT(MEGADYNE RANGE)
MD256

Excellent urban cam, pulls from very low
down, increases low, mid and top end in
nearly all engines. Smooth idle, and good
economy. Rev band up to 6,000 rpm.

MD266

Brilliant all round performance road cam.
Smooth idle, pulls from around 1,200 rpm.
Small gain in low end, big increase in mid
and top end. Unbeatable for genuine fast
road use. Rev band 1,200 to 6,500/7,000
rpm.

MD276

Slightly lumpy at idle, especially in small bore
units. Strong mid and top end power. Rev
band 1,500 - 7,000 rpm.

206

MD286

Hottest road usable cam. Not a good traffic
cam. Lumpy idle. Not very suitable for
small bore units unless fully prepared with
big valve head. Very strong mid and top
end power. Rev range 2,000 - 7,500 rpm.

MD296

Needs free flowing exhaust manifold and
system, high CR, best with medium to long
inlet manifolds. Mid and top end power only.
Gives very good results when twin SU’s
have to be used. Rev range 3,250-8,000/
8,500 dependent on build.

MD310

Out and out race cam. Needs fully prepared
engine to give best results. Rev range
4,000 to 8,500/9,000 dependent on build.
High CR also required, 13:1 plus.

Kent Scatter Pattern Cams
This selection of cams are the very latest
supercams available for the ‘A’ series engine.
Their design gives more torque, more power
and more usable rpm than their equivalent
single pattern cams. Current state of the art.

MD286S

Ultimate street cam.

MD296S

Excellent rally/autocross/rally cross cam.
Gives very strong mid range and top end
power. Needs CR and non restrictive exhaust
manifold and system.

MD290S

Race cam. Needs CR not as fussy as to
exhaust system. Effectively a 90’s
engineered 649. Gives wide power band,
very good results in standard stroke race
1275cc ‘S

MD310S

Ultimate race cam. Needs fully prepared
engine for good results - high CR, high flow
head, exhaust manifold and system.
Excellent for short stroke circuit/tarmac
engines.

Mini Mania Toll-Free Order Line (800) 94-MANIA



Megalyne Cams
MD256 254254 | 21/53 53/21 | 263/263 |.320/.320 .380/.380 | Mild Road
MD266 260/268 | 24/56 61/29 | 263/270 |.320/.330| .380/.390 | Fast Road
MD276 270/280 | 29/61 66/34 | 293/315 |.360/.380| .430/.455 | Road Rally
MD286 280/290 | 34/66 71/39 | 315/324 |.388/.400| .460/.468 | Rally
MD296 290/300 | 39/71 76/34 | 324/340 |.400/.420| .470/.495 | Race
MD310 310/310 | 49/81 81/49 | 340/340 |.420/.420| .495/.495 | Full Race
MD530 300/300 | 50/70 75/45 | 315/315 |.394/.394| 472/.472 | Race (649 Spec.)
MegaDyne Seatter Pattern Cams
MD286S 280/290 | 34-66 71-39 | 315/324 |.388/.400| .460/.488 | Rally
MD296S 290/300 | 39-71 76-44 | 324/340 |.400/.420( 470/495 | Race
MD310S 310/310 | 49-81 81-49 | 340/340 |.420/420| 495/495 | Full Race
Head Flow Comparison
1098cc Stock “S” Modified “S” Longman
“A” Head ‘B” Head “C” Head ‘D” Head
Valve 1.3" 1.14" 1.4" 1.155" 1.44" 1.215" 1.47" 1.155"
Lift Int.  Ext. Int. Ext. Int. Ext. Int. Ext.
CFM CFM CFM CFM
.020 75| 6.9 78| 6.3 78| 6.6 82| 6.4
.050 18.3 |15.1 19.5 [ 14.3 21.2 | 16.2 21.6(15.2
.100 39.3 |32.4 43.0 | 32.8 43.0 | 32.8 454 | 32.4
.150 57.6 |45.3 53.1 |40.4 62.7 | 43.9 65.8 | 46.1
.200 74.6 |55.9 69.1 |49.4 82.0 | 54.3 88.1|57.7
.250 85.5 (60.4 85.5 | 568.1 944 |65.2 102.8 | 65.8
.300 88.8 |65.5 93.4 |62.4 107.4 | 73.5 116.7 | 73.2
.350 96.3 |68.0 102.1 | 66.0 114.2 | 79.9 128.2 | 79.1
400 99.0 |72.1 106.8 | 68.0 116.7 | 88.6 135.8 | 88.5
430 99.5 |73.6 109.0 | 68.0 117.9 |92.2 136.5 | 84.8
.450 99.9 |74.5 109.0 | 67.0 117.5192.0 136.6 | 84.0
.500 101.1 |75.6 108.0 | 67.0 116.8 | 91.5 135.9 | 83.5

207



. <"
s\&‘\o i O ©

+ + +
& ¥ Fe e

S\
& o & a A RN
A ORGP AN
& O P A A7 A
1o g VY O B QNN Application

CAMOO1 2441264 | 198/215 | .264/.264 | 327/327 | 393/393 | Mild Road. Smooth Idle.

CAMO02 250/264 | 208/215 | 250/.264 | 312/327 | 375/393 | One up from Cooper 'S’ Spec.

CAM6608 | 264/264 | 217/217 | .262/.262 | 327/327 | 393/393 | Max. for smog emmissions.

CAMO003 264/268 | 215/222 | 264/.289 | 327/358 | 393/430 | Fast Road cam.

CAMO04 262/268 | 225/230 | .293/.318 | 366/397 | 439/477 | Fast Road cam. 9.1:1 compression recommended.
CAM6708 | 268/268 | 222/222 | .289/.289 | 361/361 | 433/433 | Mini & 1275. Will work with stock engine.
CAM6707 | 268/268 | 230/230 | .318/.318 | 397/397 | 477/477 | Heavy duty springs reqd. Cylinder head porting
recommended.

CAMO05 268/278 | 230/240 | .318 /.321| 397/401 | 477/481 | Hot Street. Header recommended. 9.5:1 compression.
CAM7008 280/280 | 228/228 | .263/.263 | 329/329 | 395/395 | Hot Street. Must have header to idle. 9.5:1 com-
pression, heavy duty valve springs & good

cyl. head are required. Adv. cam +2 deg.
CAM7007 280/280 | 228/228 | .278/.278 | 348/348 | 417/417 | Hot street grind. Same regs as above.

CAM7107 284/284 | 235/235 | .290/.290 | 363/393 | 435/435 | Autocross. 9.5:1 compression required.
CAM71506 | 286/286 | 242/242 | .302/.302 | 378/378 | 453/453 | Autocross. 10:1 compression required.
CAM7207 | 288/288 | 235/235 | .290/.290 | 363/363 | 435/435 | Autocross. 10:1 compression required.

CAMO06 288/292 | 235/254 | 293/.321 | 366/401 | 439/481 | Autocross. 11:1 compression. Pump gas okay
CAM7505 | 300/300 | 250/250 | .297/.297 | 371/371 | 446/446 | Race grind. 11:1 compression reqd.

CAMO07 300/300 | 250/250 | .323/.323 | 404/404 | 485/485 | Race grind. 11:1 compression reqd.

CAM76506 | 306/306 | 261/261 | .341/.341 | 426/426 | 512/512 | Full race. 13:1 compression required.
CAM7706-32 | 308/308 | 255/255 | .322/.322 | 403/403 | 483/483 | Full race. 13:1 compres. Power range from 4500-7500
CAM7706-34 | 308/308 | 263/263 | .348/.348 | 435/435 | 522/522 | Full race. 13:1 compression required.

Max. for a fully prepared 948cc. Dyno tune.
CAM73503 | 310/310 | 268/268 | .380/.380 | 475/475 | 570/570 | Race. Works best for 1275-1480cc engines.

Dema Elgin

Elgin Cams is a company that is a direct descendent of such famous California specialists as
Isky, Delong, Winfield, etc. etc. Elgin has taken the art of cams into the science of the ‘90’s.
Computer designed and handcrafted workmanship guarantee a first class camshaft. Custom
designed cams are a specialty.

Elgin has made cams or sold his design to General Motors, Ford Motor Co., Nissan
Corp., Zakespeed International, Porsche Motor Sports, Winston Cup’Engine Builders. Elgin
has the largest percentage of cams used at the SCCA Runoffs® from GT-1 to Formula-V.
He also has provided original or new technology for antique and vintage racers.

208 Mini Mania Toll-Free Order Line (800) 94-MANIA



Camshafts

by Elgin

Much information has been recorded about
the four stroke internal combustion engine and
yet only a small percentage of people really
understand how it works and fewer people
know how to modify an engine to suit their
needs.

| will try to simplify this very complex sub-
ject by discussing some basic principles that
may be overlooked by the average person.

It is very important to understand which
way the piston is traveling and where the valves
are during the four strokes.

We have four strokes to consider. The
valve timing events, relative to piston place-
ment, are the only thing easy to adjust/change.
The camshaft that opens and closes the valves
makes one complete 360deg revolution while
the crankshaft which moves the piston up and
down the cylinder rotates twice (720deg). Cam-
shaft timing is usually talked about in crank-
shaft degrees relative to piston placement in
the cylinder. We know that the piston is at the
top (Top Dead Center) of the cylinder twice and
at the bottom (Bottom Dead Center) twice.

The First Stroke starting at the TDC po-
sition the piston starts moving down the cyl-
inder (intake stroke), picks up speed, and must
slow down when it reaches the bottom. As
the piston is moving down the cylinder the in-
take valve is opening. Some air and gas mix-
ture is beginning to flow into the cylinder but
the greatest gulp comes when the pressure dif-
ferential is the greatest. That occurs when the
piston reaches maximum velocity. The things
that govern piston velocity (Velocity=Rate of
change of position, in relation to time) are the
stroke, rod length and piston pin off-set. You
must be wondering why I'm talking about piston
velocity during the first (intake) stroke. FACT
ONE: Volumetric efficiency is directly related
to piston velocity! We have at least 200 miles
of air above the engine waiting to fill the cyl-
inder with 14.7psi @ sea level.

As the piston reaches BDC the intake
valve is almost closed. The intake valve finally
closes after BDC when the piston is on the way
back up the cylinder. You might guess correctly
now that the piston does not move very fast
at TDC or BDC. As the piston starts the sec-

ond (compression) stroke it must compress the
air and fuel to a high enough pressure and tem-
perature that the spark plug ignites the mix-
ture. We hope to have a CONTROLLED BURN
(an “explosion” = detonation) to move the piston
back down for the third (power) stroke. In most
instances the expanding gasses are at a low
pressure by the time the crankshaft is at 90deg
after TDC (ATDC) so we can safely open the
exhaust valve before BDC (BBDC). When we
begin the fourth (exhaust) stroke the exhaust
valve is opening at a fairly rapid rate, the pis-
ton is going up and if the exhaust valve is not
open a lot by the time the piston reaches max-
imum velocity there will be resistance in the
cylinder caused by exhaust gas pressure. This
is known as pumping losses. As the piston is
reaching the top of the cylinder, the end of the
fourth stroke, you will see the exhaust valve
is almost closed but, low and behold, the in-
take valve is just beginning to rise off its seat!
At TDC at the end of the exhaust stroke both
the intake and exhaust valve are open just a
little. This end of the exhaust stroke is also
called the OVERLAP PERIOD.

Commonly during the overlap period you
will find that at TDC exhaust stroke both valves
will be open an equal amount and that is called
SPLIT OVERLAP. On standard engines the
valves are only open together for 15-30deg of
crankshaft rotation. In a race engine that uses
higher engine speeds, 5000-7000RPM, you will
find the overlap period to be in the neighbor-
hood of 60-100deg (will also mean more du-
ration)! With this much overlap the low speed
running is very poor and a lot of the intake
charge goes right out the exhaust pipe.

Let us review the four strokes again and
add some timing events to calculate total valve
duration. Let us use a good street cam tim-
ing of 268deg duration with 108deg camshaft
lobe centers. Lobe centers=the center line of
the exhaust lobe to the center line of the in-
take lobe in camshaft degrees. As we have
discussed, at the end of the fourth stroke both
valves were open and the next stroke is the
intake stroke. With the 268deg cam the intake
valve began to open at 26deg before TDC. We
now have the piston going down the cylinder
with the valve reaching full lift at 108deg (lobe
center) ATDC and the intake valve is still open
when the piston reaches BDC. The crankshaft
has rotated 180deg from TDC to BDC. The in-
take valve opened 26 deg. BTDC. Now we
have 26 deg.+180 deg.=206deg. of crank ro-

209



Camshafts cont.

tation. We started with a 268 deg. camshaft
so that tells us when the intake valve will close.
268 deg. less the 206 deg. that we have al-
ready counted = 62 deg. The intake valve will
close 62 deg. after bottom dead center (ABDC).
The second stroke is the compression stroke
but the intake valve is still closing! FACT TWO:
The engine does not have any compression
until the intake valve is fully closed! Now we
compress the air fuel mixture and ignite it at
the proper time in order to maximize the push
down on stroke number three. Remember |
said that most of the cylinder pressure is gone
by 90 deg. ATDC? Now with our 268 deg. cam
the exhaust valve will begin to open 62 deg.
BBDC and we'll have 180 deg. of crankshaft
rotation on the exhaust stroke. 62 deg.-180
deg. = 242 deg. of crank rotation. At TDC at
the end of the exhaust stroke the intake valve
just begins to open again and the exhaust valve
is almost closed. When does it close? We
already had 242 deg. of rotation and the cam
has 268 deg. 268-242=26 deg. The exhaust
valve closes 26 deg. ATDC. With the intake
opening at 26 deg. BTDC and the exhaust clos-
ing 26 deg. ATDC we have a total of 52 deg.
overlap.

Now we can start discussing duration, lift,
lobe centers, compression and cylinder head
flow.

Let us now take the four timing events
and put them in order of importance. The least
important is the exhaust valve opening. It could
open anywhere from 50 to 90 degrees before
bottom dead center (bbdc). If it opens late,
close to the bottom, you'll take advantage of
the expansion (power) stroke and it will be eas-
ier to pass a smog test but you'll pay for it with
pumping loss by not having enough time to
let the cylinder blow-down. You must let the
residual gas start out the exhaust valve early
enough so that the piston will not have to work
so hard to push the gas out. Opening the valve
earlier will give the engine a longer blow-down
period and that will reduce pumping losses. For
a low speed engine, say up to 4000 rpm, the
cam can open the valve later.

The next least important timing point is
the exhaust closing. If it closes early, say
around 15 degrees after top dead center
(ATDC), you will have a short valve overlap
period. Less overlap is required to pass the

210

smog test but it does not help power at high-
er engine speeds. Closing the exhaust valve
later, in the vicinity of 40 degrees ATDC, there
will be a longer valve overlap period and a lot
more intake charge dilution that will make low
speed operation poor. Some compromise must
be made as to how much overlap one needs
to use. Many factors need to be considered
like idle quality, low speed throttle response,
fuel economy, port sizes, and combustion
chamber design just to name a few.

The next least important timing event is
the intake valve opening. Early opening al-
lows for a greater valve overlap period and
adds to the poor low speed use. For the high
performance enthusiast, low engine speed
could mean 3000 RPM! | would not consid-
er that as a typical street engine. If you're not
concerned about passing the smog test then
early intake valve opening will help the pow-
er output of the engine. Earlier valve open-
ing will have the valve open further when the
piston reaches maximum velocity and that in-
creases the volumetric efficiency (V.E.).

| must stop now and ask you a question
about your engine. If the stock 1275cc BMC
head does not flow much air above .350" valve
lift and it is possible to have the intake valve
open that much by the time that the piston
reaches maximum velocity WHY IS IT THAT
MOST PEOPLE WANT AT LEAST .500"
VALVE LIFT??

Now the last timing event is the most im-
portant and the most critical THE CLOSING
OF THE INTAKE VALVE. The closing of the
intake valve is the governor of the RPM range
and the governor of the effective compression
ratio! If the intake valve closes early, about
50 degrees after bottom dead center (ABDC)
then it will limit how much air/fuel mixture could
enter the cylinder. Early closing makes the low
speed very nice but it does limit power out-
put as well as RPM. Another problem with
early intake valve closing that most people do
not consider is that if you have a high com-
pression engine, say 10:1 or higher, you will
have more pumping loss trying to compress
the mixture. You might even have head gas-
ket and or piston failure! Now if you close the
intake valve later the cylinder will have more
time to take in more air/fuel and the RPM wiill
move up. That seems simple enough doesn’t
it? The later that the intake valve closes the
higher the RPM and therefore the more pow-
er, maybe! If the valve closes past 75 degrees

Mini Mania Toll-Free Order Line (800) 94-MANIA



Camshafts cont.

(ABDC) you could lose most of the low speed
torque and if your STATIC compression is only
8:1 the engine will not be able to reach its
horsepower potential. Now you might have a
better understanding why the intake valve clos-
ing is the most important timing event.

Now to get onto another topic. It is very
important to know the following in order to make
a proper camshaft selection. What will be the
RPM range that the engine must perform in?
1000- 4000, 2000-5000, 3000-6000, 4000-
7000, 5000-8000 RPM?? What size is the
engine? What is the bore and stroke? How
long is the center to center distance on the con-
nection rod? How much piston pin off-set is
there? What is the static compression ratio?
In the cylinder head what is the maximum cubic
feet per minute (CFM) air flow in the intake
track with the manifold and carb installed? At
what valve lift does the air flow level out on
both the intake and exhaust valve? What is
the percentage of the air flow of the exhaust
vs. the intake? What are the valve sizes?
What are the lengths and sizes of the intake
and exhaust systems?

Once you have this data then a logical
cam choice can be made. Sometimes the
engine combinations are wrong for the expect-
ed RPM range that is desired.

How can a layperson look in a catalog
and make a correct choice? The parts sup-
plier must have the proper information in or-
der to help the customer choose the proper
camshaft.

Let us now look at the cam listings that
are provided in this catalog. You will notice
that of the six cams that are listed each one
has the exhaust duration greater than the in-
take duration. The reason for this is when the
standard 1275cc cylinder head and two oth-
er modified heads were flow tested the results
showed that the exhaust flow was not up to
par. In order to have the correct intake to ex-
haust balance a dual pattern cam must be
used. If the engine is to be used for serious
competition then it is necessary to install larger
intake and exhaust valves and do the grind-
ing and polishing with the aid of a steady state
flow bench. When the cylinder head is pre-
pared in this manner it is then advisable to use
a single pattern camshaft.

If we look at part #CAMO06 you will see

that it was designed for a special application.
Usually the cylinder head has been slightly
modified and the compression ratio is on the
high side for regular street driving. If a stock
or near stock style camshaft is used the power
would fall off early in the RPM range and the
engine would have a pinging or detonation
problem. In order to solve this problem the
intake valve must close later and the other tim-
ing points need to be increased. This will com-
promise the idle and the torque under 2500
RPM but watch out after 3000 RPM!

We have covered a variety of topics re-
lated to the workings of the four stroke inter-
nal combustion engine. We discussed a little
about volumetric efficiency (VE) and how it is
related to piston velocity, cylinder pressures that
determine normal or abnormal combustion,
pumping losses that occur on the compression
stroke as well as the exhaust stroke, overlap
period, lobe centers and how to figure out the
duration of the camshaft in crankshaft degrees.
We went deeper into the four strokes by list-
ing the order of importance of each stroke and
how it affected engine performance. We talked
about compression ratio versus intake valve
closing, what RPM range one might choose
for their application, some information about cyl-
inder head flow, and finally some ideas about
camshaft decisions when the engine data is
known.

Let us now go over some more cylinder
head information. We will compare a few BMC
A-Series heads in different states of tune. A
slightly reworked 1098cc head with std. valves
[A]; a stock 1275cc head with std. valves,
[=1.400", X=1.155" [B]; a madified 1275cc with
larger valves, 1=1.444", X=1.215" [C]; and a
highly reworked “Longman” head with larger
intake valves, 1=1.477", but std. exhaust valves,
X=1.155" [D].

If you look at the ratio of the exhaust valve
versus the intake valve you will find that the
stock 1275 head has a ratio of 82% (X/I=1.155/
1.400 =0.825); the modified 1275 head has a
ratio of 84% and the “Longman” head has a
ratio of only 78%. | prefer to be in the 80-85%
range and the port the head to achieve about
80% exhaust CFM flow compared to intake
CFM flow. the [B] head just got into the 70%
range at low lift but dropped to 60% above
.250" lift. The modified [C] head averaged
72.5% throughout the lift range. The [C] head
could use a single pattern cam but all the other
heads require a dual pattern cam because of

211



Camshafts cont.

their lower exhaust CFM flow. Some cylinder
head shops tell me that they get good results
using X/ ratios of 90-95%. That high a ratio
will only work when you are stuck with using
a standard cam with about 250deg duration or
in the full throttle drag race application. For hot
street, autocross or roadracing applications
90% will overscavange the cylinder which will
waste fuel and lower the torque curve.

When we compare the [A] head to the [B]
head we find that they are similar in flow even
though the [B] head has larger valves. All of
the BMC heads will increase in flow very nicely
up to 0.350" lift and the the increase in flow
will start to level out. The larger the valve the
more CFM is the norm. The BMC head re-
quires a lot of extra time on the flow bench
grinding, polishing and blending valves and
ports in order to get more air flow above
0.450"lift. The bottom line is that with a good
cylinder head the engine will produce more
power. Cylinder head [C] has close to 15%
more air flow than a stock head and the [D]
“Longman” head has about 20% greater flow
than stock. If you can get more air into and
out of the engine, you get more horsepower
at the same time.

When making any engine modification, a
person has to be realistic about where they
want the power range. Longer duration equals
more top end power but it will reduce the torque
in the lower RPM range. Just about any en-
gine would benefit from a prepared cylinder
head, a good exhaust system with a relative-
ly small diameter for street use, and maybe a
little larger carb and manifold. As you increase
the RPM band you'll need to increase the com-
pression and add some duration to the cam.
The more duration that you add the more com-
pression you need and that combination will
increase the upper mid range and top end pow-
er. It is very important to keep your combina-
tions balanced; for example, you cannot use
a 270deg cam with 8:1 compression, 9.5:1
would be a lot better and conversely you cannot
have 10:1 compression and use a cam with
250 or 264deg duration! As soon as the du-
ration is above 264deg, the standard exhaust
system will restrict the breathing ability of the
engine. Sometimes it’'s difficult to make the idle
mechanism work properly in the carb due to
the reduced vacuum and extra exhaust back

212

pressure.

You probably have figured out by now that
| am not an advocate of extra high lift, unnec-
essarily long duration or very high compres-
sion for any street-driven car. | prefer to use
maximum velocity on the camshaft design and
that enables me to have more duration at
0.050", .100" and .200" lift as compared to
“brand X”. When you have longer duration at
.200" lift and not as high cam lift you will then
have a cam lobe with a rounder nose radius
which will support higher loadings and there-
fore last longer than a pointed high-lift cam. |
learned a long time ago that DWELL on the
nose-top portion of the cam lobe is the equal
to lift provided that you have the valve open
far enough when the piston reaches maximum
velocity. On a normally aspirated engine | have
NEVER seen power increase by adding more
lift than the port can flow.

'.' l.....

It is of great importance to use high quality
cam followers to get the best performance
and reliability from your cam. Use of poor
quality followers will lead to definite failure of
the cam. The cam followers supplied by
Mini Spares are of the highest quality,
manufactured by an OE supplier to Rover
Group.

2A13
Standard weight cam follower. Weighs 46.1 grams.

AEG584

Standard weight cam follower with oil drain
hole. Weighs 46.5 grams.

C-AEG579

Lightened cam follower with oil hole. Weighs
40 grams.

SP002

Super grade “Isky” cam follower, has oil drain
hole. Weighs 55.0 grams.

Mini Mania Toll-Free Order Line (800) 94-MANIA



Cam-Drive

Systems

QY@

P @

Fitment of an uprated cam drive system is essential
when building a performance oriented engine. Timing
scatter induced by the standard set up can reach up to
15° once the single row chain has stretched, which it does
after only a few miles. This scatter not only affects the
cam timing, but also the ignition, the distributor being
driven by the camshaft. Power loss suffered by this
phenomenon is substantial. Replacing the standard single
row (simplex) system with a dual row (duplex) system
greatly reduces the problem, use of a tooth belt system all
but eliminates it. The belt system vastly reduces valve
train noise and also helps damp out some of the odd
harmonics generated by the 3 main bearing ‘A series
engine. ltis also extremely important to ime any cam in to
its required setting to obtain maximum performance,
especially performance cams. The ‘dot to dot’ method
can, because of manufacturing tolerances, be out
by as much as 15° or more. Anything over 2° out,
and power suffers - more noticeably in small bore
engines. In race engines you probably lose 1 hp for
every degree the cam timing is out, more if over 6°.

C-AJJ3328

Vernier adjustable tooth belt drive system. This
comes as a complete kit to convert from chain
drive. The adjustment is by interelating holes
between the cam boss and cam gear, located
by a dowel. The holes give 2° increments of
adjustment. Combined with a 1° offset key it
facilitates EXACT timing of the camshaft. Fits
all ‘A series engines, and includes a breather
pipe take off.

C-AJJ3326

Infinitely adjustable Infinitely adjustableTooth
belt drive system. Adjustment is facilitated by
clamping screws. Contains same components
as above other than the cam gear.

BELTBELT

Replacement belt for above.
BELTSEAL1

Replacement small oil seal for above.

BELTSEAL2

Replacement large oil seal for above.

C-AJJ3327

Vernier adjustable steel duplex gear and chain
set. Uses the same adjustment system as
the belt kit.

C-AJJ3325

Ultralight non adjustable steel duplex gear and
chain set.

C-AJJ3324

Budget lightened cast duplex gear and chain set.
Not recommended for rally/race application.

C-AJJ3323

Budget standard cast duplex gear and chain
set. Road use only.

NOTE:

The engine front plate to main bearing cap screw
holes need to be countersunk, two AEA687
countersunk screws are required to clear the chain.

C-AEG578

Steel duplex cam gear.

AEA695

Steel crank gear.

2H4905

Duplex chain.

To aid accurate timing when using non
adjustable timing gear systems, there is a
range of proper CNC machined offset cam
keys available. These come in 1° increments
up to 9°. One tooth round on the gear
represents 13° of cam timing, so if you are
more than 9° out, move the cam gear one
tooth in the required direction and use the
keys the other way round as they are dual
directional.

WKN1 SET
Represents 1° offset key. Change the number
to order the required key; (i.e.. for 3°, WKN3 SET).

C-AJP337

360° Protractor for timing camshaft.

213



11

The new generation of short period, high lift
cams have been developed to give the best
results in large bore engines when used in
conjunction with 1.5 ratio, hi-lift rockers. For
the small bore range, the stock 1.3 ratio is
optimum. In certain instances ratios of 1.7
to 1 are of benefit - but is really only
applicable to fully developed race engines.

Vidana

12G1221

1.3-1 ratio "Cast" rocker. Reproduced using
the very latest casting methods employing
a special aircraft release EN8 steel. The
valve pad is hardened to 54-56 roc. Cor-
rectly profiled pad reduces side loading on
valves to a minimum. Particularly effective
on small bore engines. Use recommended
valve clearances.

C-AHT436

1.5-1 ratio hi-lift rocker set. Produced in the
same way and material spec as the ‘Cast’
rocker, but to cad-cam developed dimen-
sions. This reduces the weight (15% light-
er than stock rocker), whilst ensuring opti-
mum strength. This reduction in weight al-
lows lighter valve springs to be used, and
extends rpm potential of the fitted spring by
some 5%. Valve clearances should be
opened up by 3 thou over recommended
settings, although up to 5 thou can prove
beneficial with certain combinations. Using
the 1.5 ratio not only increases maximum lift,
but also means that the valve is open ap-
proximately 20% more at any given point -
although opening and closing periods remain
the same. This vastly improves volumetric
efficiency and therefore power output. Fit-
ment of this set to a standard 1275cc en-
gine is similar to fitting a ‘mild’ cam shaft.

214

C-AHTA437

1.3-1 Roller rocker set. The ultimate valve
gear, maximum efficiency, absolute minimal
valve stem side loading, vastly reduced fric-
tion and extra rigidity. They have a hard
chrome needle roller tip and dual needle roll-
er bearings on the very thick wall shaft, are
manufactured in hard anodized aircraft alloy
for maximum strength and lightness. The
rollers are offset in the arms to link up with
valve stems on large bore heads.

C-AHT438
1.5-1 hi-lift roller rockers. Specifications as
per above.

C-AHT439

1.3-1 and roller rocker set for small bore en-
gines. Roller tips are centered in the arm
to line up with valve stems, otherwise all oth-
er specifications as per above.

C-AHT440

1.5-1 hi-lift roller rocker set for small bore en-
gines. Specifications as per above.

C-AHT441

1.7-1 big bore roller rocker set. Specifica-
tions as per above.

C-AHT442
Adjust screw - roller rockers.

C-AHT443

Lock nut for adjuster screw - roller rockers.

C-AHT444

Individual roller rocker with adjuster/nut, state
exact requirement when ordering.

C-AHTA435
Individual 1.5 rocker for C-AHT436 set.

C-AHT446

To compliment our range of mechanical and
full roller rocker sets, we now offer a roller
tipped alloy rocker set. They use the same
billet alloy arm and hard chrome roller tip as
the full roller set up, but do not use the nee-
dle rollers on the shaft. This allows a com-
petition thick wall mini shaft to be used. Stan-
dard adjuster screws and nuts are also em-

Mini Mania Toll-Free Order Line (800) 94-MANIA



Rocker Gear cont.

ployed. All this culminates in a high quality
yet infinitely more economical roller rocker
set, as the roller tip is the most important
factor to reduce valve and guide wear when
using modern performance cams. The set
comes with 8 rockers, adjuster screws and
nuts, competition thick wall shaft and steel
posts. To use on small bore heads it is nec-
essary to rearrange the rockers to line up
the tips with valve stems.

C-AEA692

Set of 8 extra long adjuster screws.

AEG167
Adjuster screw - fits 12G1221 & C-
AHT436/446

NT605061

Lock nut for above.

Extra lift of around .030" can be obtained
with the bushed rockers by using offset bushes,
supplied as a set of 8. If these bushes are
used, before and after alignment of the rocker
pad to valve and stem must be checked and
corrected. Invariably in the 1.3 rockers a special
set of steel posts are required. It is possible
to fit the bushes to the 1.5 rockers, however
other means of realignment must be used if
correction is required. The easiest way is to
drill out the stud holes in the pillars to the
next size (i.e. 11/32 inch and 25/32 inch) and
push the pillars backwards prior to tightening
head and rocker post nuts. It is, however, not
recommended to go more than 2 oversizes.
To enhance valve gear rigidity and reliability,
especially in high-revving engines, there is a
super-thick wall rocker shaft available. Heat
treating rocker shafts is now no longer done
as it greatly accelerates wear of the rocker
bushes. It is cheaper and easier to replace a
worn shaft than a set of worn bushes; the
bushes require reaming to size once fitted.

C-AEG644

Set of 8 offset rocker bushes.

C-AEG645

Set of 4 steel posts when using offset bushes
in standard ratio rockers.

C-AEG399

Super thick wall rocker shaft - bushed rockers
only (not roller type).

To help rocker pad to valve stem tip
alignment and reduce friction the standard
springs can be replaced by spacers and
shims. The spacer set is sold as a set of 3,
the shims are so individually.

C-AEG392

Rocker spacer set.

AEG168

Rocker shims.

Although there has been a carbon-fibre push
rod available for sometime, it is in 5/16" diameter.
This somewhat over-engineered size meant that
awkward and time consuming alterations to
cylinder block and head had to carried out so
that they can be a) fitted, and b) work without
breakage caused be rubbing. Basically a good
idea, but little consideration to fitment, and
seemingly no R & D. The number of inquiries
we have about the use and fitment of carbon-
fibre push rods has been steadily increasing,
however sales were limited because of fitting
hassles. This prompted us into looking into just
why 5/16" diameter rod was necessary, bearing
in mind the standard steel item is only 1/4".
Somewhat strange as carbon-fibre is known to
be stronger size for size than steel.

To cut a long story short, a special jig was
made to assess the strength of the standard
and 5/16" carbon-fibre rods. We then made a
one off push rod in 1/4" carbon-fibre. This was
duly tested to be exactly what we wanted. It
was one and a half times as strong and exactly
half the weight of the standard item, yet would
fit without ANY block or head modifications
whatsoever. A far better product than standard,
and a more sensibly dimensioned item than
those previously available.

215



Rocker Gear cont.
ra penetits or a carpbon-fiore pusn rod

aside from its extra strength and super light
weight, are its massively reduced expansion
when hot AND almost total absence of
resonance. The two latter benefits apply
acutely to modern emission standards for
modified road vehicles. Tighter valve
clearances can be maintained to help
reduce emissions. Carbon-fibre does not
resonate, so valve train noise is reduced. In
fact when in conjunction with our bushed,
alloy, roller tip rockers and an alloy rocker
cover - valve train noise is significantly
reduced.

C-AEG581

5/16 inch diameter carbon-fibre push rod for small
bore engines, set of 8

C-AEA582

1/4 inch diameter, carbon-fibre push rod for small
bore engines, set of 8.

C-AEG581

5/16 inch diameter carbon-fibre push rod for
large bore engines, set of 8.

C-AEG582

1/4 inch diameter carbon-fibre push rod for
large bore engines, set of 8.

C-AEG583

1/4 inch diameter carbon-fibre push rod for
eight port leaded engines. These are .220"
longer than standard and necessary to op-
timize rocker geometry.

Carbon-fibre rods can also be
supplied to customer required lengths.

216

Oil Coolers

-

11 uie pdsi, 1y dii o Couiel wds
mandatory once an engine had been even
slightly uprated. The main cause for this
was the quality of Motor Oils available at that
time. If the oil temperatures exceeded a
specific point, then engine failure was almost
guaranteed. Modern motors oils are
generally of a much higher quality, especially
the recognized ‘names’ and have far
superior high temperature tolerances than
those of 10 or 15 years ago. Fully synthetic
oils have an extremely high temperature
tolerance. Use of any of these oils makes
an oil cooler less of a necessity where
engine outputs do not exceed around 90
horse power. It is as bad to run the oil
temperature too cool as it is to let it get too
hot. The ideal operating range is 200°F to
230°F (sump temperature). At these
temperatures the oil is working efficiently to
produce best power, economy and release
of combustion by-products. If the oil is too
cool, these by-products are absorbed into
the oil requiring frequent changes to avoid
bearing and bore damage. It is worth noting
that keeping the oil at the correct
temperature helps cool the engine generally.
High oil temperatures will create higher
water temperatures. Various sizes of oil
coolers and fitting kits including pipes are
available.

To help control oil temperature there is a
thermostat available that fits into the engine
cooler pipes, it operates at 74°C (165°F).
This can not be used with the steel braided
pipe set. An oil temperature gauge adapter
is also available that fits into one of the
cooler pipes, not compatible with the steel
braided pipes.

Mini Mania Toll-Free Order Line (800) 94-MANIA



MOC1
72" BSP screw-on adapter for engine block.

MOC2
72" BSP screw-on adapter for filter head.

MOC10ROW
10 Row oil cooler 1/2" BSP screw-on fittings.

C-ARH221
13 Row oil cooler 1/2" BSP screw-on fit-
tings.

MOC16ROW
16 Row oil cooler 1/2" BSP screw-on fittings.t.

C-AHT4/Sprite
Steel braided pipe Kit.

MOCOT1
Oil thermostat.

MOCOT2
Oil temperature gauge adapter.

Ribcase Type

There are 2 different gear boxes for the
Spridgets that are both called Ribcase! The
ratios for each are different and more
importantly the internal bearings are different.
The very early Ribcase was the same as
used in the Morris Minor and
was only ever .
installed with ey 4
1098cc motors. All =
1275cc  engined
cars have the closer
ratio, good bearing
type that actually is
strong enough for
mild competition.

The most popular
improvement is the <=
use of the straight cut, close ratio gear set
as origianally designed and built by BMC
Special Tuning.

Frogeye 1275cc  Straight
Sprite Spridget Cut
1st gear 3.627 3.2 2.573
2nd gear 2.374 1.916 1.722
3rd gear 1.412 1.357 1.255
4th gear 1.0 1.0 1.0

C-AJJ3319

Straight cut gear set, includes 2nd, 3rd, 1st
motion shaft and laygear. Requires 1st/2nd
hub assembly 22G1119 (stock on 1275 rib-
case tranny) and standard reverse gear.

C-AEG3138
Straight Cut 1st Motion Shaft

C-22G1047
Straight Cut Laygear

C-22G1049
2nd gear - 28 teeth

C-22G1050
3rd gear - 24 teeth.

217



Webster Series
Gearbox

DG-400

The model DGG-400 is a conver-
sion of the Spridget Ribcase box to Webster
series 400 Dog Shifted Gearsets which pro-
vides three usable indirect ratios and fouth
gear of one to one.

The input shaft gear of 26 teeth
drives the layshaft input gear of 26 teeth thus
the ratios selected for first, second and third
are unchanged in value to the output shaft.

Gearshift lever movement is less
that half of a stock unit with the possibility
of missing a gear shift almost nil with deci-
sive lever movement. The conversion offers
the capability to select the ratio suitable for
any condition. It is more positive to shift than
the stock Synchro gearset and is still more
durable and simpler.

All parts of the Geartrain are
made of billet 8620 aircraft grade alloy steel
with the exception of the reverse cluster gear
which is a modified stock part. The first, sec-
ond, third and fouth gear shift forks are 90
grade manganese bronze with an optimized
design ehich provides material where needed
while avoiding excess weight.

Clutch activation is provided by
a Tilton slave and throwout modified to fit our
threaded steel ring on posts. The standard
unit is dimensioned to be properly positioned
for the Tilton flywheel, cover and clutch as-
sembly.

The standard ratios supplied are:

F.P. H.P.
1st 19-33 18-32
2nd 21-29 21-30
3rd 23-28 23-29

(all series 400 ratios from 18-32 to 23-47
may be used without case modification).

218

Transmission
Transition

Current standard baulk rings produced in
sintered metal are not man enough to deal
with the demands of performance usage, in
many instances only lasting one race before
failure. The main reason is the incompatibility
of the material specification with the usage to
which it is being put. Basically it is too brittle.
Our competition baulk ring is cast in a very
high quality, high tensile manganese bronze
alloy, then finish machined by hand to give an
exact fit on the baulk ring cone. This
provides an exceptionally strong, wear
resistant ring.

Layshafts have been giving more than
their fair share of aggravation over the past
couple of years. Basically it is just a case of
cheap engineering - shafts produced down
to a price rather than reasonable quality.
The use of cheap materials, rapidly
machined, then poorly heat treated results in
a shaft that wears rapidly due not only to
poor surface finish but also because of shaft
flexing. Our new layshafts are produced as
a precision component from high grade
materials and meticulous attention to the
heat treatment and finish grinding, thus
providing a stronger, straighter, more
resilient shaft.

C-22A1740
Competition baulk ring.

C-22G673
Sprite hi-grade layshaft.

Mini Mania Toll-Free Order Line (800) 94-MANIA



Rear Axle

Mini Mania is the sole US
representative of the excellent "Tran-X
Limited Slip" differential. Basically a
clutch type diff, it is a 1950's ideal
incorporating a 1990's technology. It is
much more refined than the previous plate
type diffs. Modern engineering and
design allows cariations in static pre-load,
percentage torque transfer and
accelleration/decelleration action to be
made. This facilitates tuning the diff to
suit individual requirements and
applications - be it road, rally or race!

Static settings are easily changed by
replacing one diff plate with a thicker one.
A selective plate pack is available
seperately. Static pre-load is checked by
holding the unit in a vise and checking slip
point with a torque wrench on one of the
crown wheel retaining bolts. Percentage
torque bias is changed by interleaving the
plate configuration. Interleaving the plates
increases the torque bias, but is also
dependent on the ramp angle used.
Shallower ramp angles gives higher
percentage torque bias.

The design of the cross pins and
ramps in which they operate allow torque

bias changes to be made. The closer to
90 degrees angle the ramp is made, the
less action it has - so a 90 degree ramp
effectively unlocks the diff making it
behave like a standard diff. Conversely,
the shallower the angle, the greater the
locking action.

There are three basic types available.
"90/55" for gentle Road use, 50/40 for
rally & autocross use and 90/35 for full
race!

C-BTA1226
Sprite/Midget Limited Slip

BTA807/C

Exclusively by Mini Mania, these are the
latest generation of extremly high quality
competition axles. A critical must for the
road racer, Vintage racer and anybody
driving off road. Available for steel or wire
wheels!

219



Rear Suspension

The habit of the competition Spridget
to break it's rear axles is controlled
several ways. In addition to the very high
quality axle the use of "Double Bearing
Hubs" provides added safety and
assurance of being able to complete that
important race. The unique hubs from
Mini Mania are machined from high grade
steel and allow the hub to take the side
force through the two ball bearings, rather
than the axle flange. The unique design
provides a large circlip to prevent the rear
bearing from backing out!

WC1200
Double bearing hub (bare).

WC1600
Double bearing hub Kit.

203501

Double bearing hub seal.

XLS-1 3/4
Double Bearing Hub BEARING

220

The trailing (control) arm on the
Bugeye must provide laterial as well as
fore and aft control. The rubber bushes
were designed for very mild street use
with skinny tires. If you are serious and
don't want to destroy the sidewalls of
those great sticky tires then "Poly" bushes
are a must. The easy to install kit
includes all the poly buses and steel
sleeves.

2A7278/P

Control arm poly bush kit for all BUGEYE
and MKI Midgets with quarter eliptic rear
springs.

The use of a "Panhard” rod on the rear
suspension will positively locate the rear
axle laterally. It has sperical rod ends with
left and right hand threads for easy
adjustment and control. Typically
connected at the shock bracket of the axle
and to a DIY bracket under the trunk floor!

FAS002
Panhard rod for various applications.

Tire clearence on the rear of all
Spridget models with quarter eliptic rear
springs can not only be a problem
outwardly but typically they will interfer
with the rear springs themselves. The
best answer for many years and
particularly for Vintage Racers who are
not allowed to flare the fenders, has been
the use of Offset rear springs! Slightly
stiffer than stock, these lightweight springs
do their job with only two leafs!

Mini Mania Toll-Free Order Line (800) 94-MANIA



Rear Suspension

FAS001

Offset rear springs for all quarter eliptic
applications.

The design of "Lever" shocks provide
single stage valving that is insensitive to
speed variations. Tube shocks work
better than a lever shock because they
have multi-stage valves that offer
progressively greater resistence as the
movement of the suspension increases.
Basic design improvemnts in lever shock
have been few and far between during it's
life while the tube shock keeps getting
better, i.e. gas filled fully remote
adjustable shocks are available. Tube
shock conversion kits to replace the
original lever with tube shocks are
available with different makers of shocks.

1601

Rear tube shock conversion kit with
Carrera shocks for all Spridgets with 1/4
elliptic springs.

1603
Rear tube shock conversion kit
with Carrera shocks for all
Spridgets from '64 to '79

CK5

Rear tube shock conversion kit with SPAX
shocks for all Spridgets with quarter
elliptic springs (Shocks are gas filled, fully
adjustable). Kit includes brackets,
mounting hardware, etc.

KGM906

Lowering blocks for semi-elliptic cars.

Anti-Sway Bars

A car has "neutral" steering when while turning
in tight circle at moderate speed the car will
complete the circle at approximately the same
position across the diameter of the circle.

A car has "understeer" when turning on the
same tight circle at the same moderate speed
the diameter of the circle is increased because
of the front wheels "pushing” out!

A car with "oversteer" will have a tendency to
make a much tighter circle than desired due to
the rear end "slidding" out.

All production cars are designed with
"understeer" since in the minds of the
engineers this is safer and easier to control.
Liting your foot off the gas pedal will stop the
car understeering!

A basic rule of thumb, ignoring the effects of
tires, horsepower, etc.; if the car oversteers
(back-end slids) you increase the size of the
front sway bar, if the car "pushes" then you
incease the size of the rear bar. You can look
at changing the size (or installing) a sway bar in
two ways; if the cars "pushes” at the front you
install a bar at the rear to force it to have less
traction and thus making the car more neutral,
or the technical correct logic says that you are
changing the weight transfer characteristics of
the front by transferring more load from the
front to the rear!

The stock Bugeye was not supplied from the
factory with any sway bars, later spridgets have
a small front bar. This minimized the tendency
for the car to be tail happy (spin-out/oversteer).
The higher your cornering expectations, the
higher the horsepower, the bigger the tires, the
more you will have to adjust sway bars.

131ADDCO

3/4" front bar for all models
901ADDCO

5/8" rear bar for 1/4 elliptic spring models
221ADDCO

5/8" rear bar for 1/2 elliptic spring models

879ADCO

7/8" front bar for all models

RIC1025

1%4" tubular front bar, splined, with special
arms, for special race applications.

221



Front suspension geometry can be altered
to improve the cars road hoIdlng, further
enhancmg its cornering ability.
g Standard settings from the
...:E. i factory are 3/4° of positive
: camber, approximately 3° of
* Castor, and 1/8" toe in. Stock
H . Spring rate is 271Ibf/in.
k1 The first and most often used
step on both street and mild
race cars is to replace all
the rubber bushes with
. "Poly" type. Just this simple
MINILIFE upgrade will produce a much stiffer, tauter
feel to the suspension.
Lowering the front suspension is a must

The classic looks of the traditional Minilite

in inexpensive and low maintenance for the road racer and even highly advised
aluminum. Available in 13" x 5" with for street applications. Lowering the front
painted aluminum finish. suspension a small amount for road

applications is simply a matter of installing a
spring pad lowering kit. Lower and stiffer
springs are used by the road racer.
The next alteration to improve handling
¥ is to add negative camber to the front
comp Steer,ng suspension. Simply lowering the car will

T increase the negative camber and thus all
lowering should take place first. For road
applications 1° negative camber is as much
as is required. For mild and simple street
use, the simplest method to add a little negative
camber is to raise the mounting points of the
shocks. A few washers between the shock
and the body does the trick.

For serious drivers exact camber can be
achieved by the use of shocks with rose jointed
arms. These are really only suitable for race
applications as the rose joints are not designed
to do volumous miles without requiring
replacement.

88G274/P

"Poly" upper trunion bush (4 req. per car)

RIC400

Competition steering column assembly.
Stock column is enhanced with a high

quality "U-Joint" and is supported by a 8G621/P

spherical bearing. (No slop here!) The "Poly" A-arm inner bush (8 req. per car)
end is fitted with a quick release hub for KGM907

the _steering wheel. (note: steering wheel Spring pan lowering kit (1 req. per car)
not included.) C-GSA100

Rose-jointed, compettion valved shock.
222 Mini Mania Toll-Free Order Line (800) 94-MANIA



Front Suspension Front Suspension

The front suspension swivel axles were
designed to take the cornering loads
generated from a bias ply 145/70-13" tire
mounted on a 3 2" wide rim. The fact that
most of us are running 5" wide rims and at
least 165-70/13 sticky radial tires on the
street tells us just how over-engineered the
stock swivel hubs are! BUT, since even
street cars with modern tires and wheels
have broken the stock axle, no serious
competitor should try racing without
replacing them.

RIC400
Competition swivel axle for all models as
used by SCCA National Champions.

. Our exclusive axles are machined
~ N from 4140 steel. They are then
pressed in place to maintain
~—\ absolute accuracy and finally they
are welded for absolute security!
.. They have a very generous
| N radius on the critical edges
where breakages occur.
WCFS800
Competition front springs, "'58-"80
Wheel Spacers

The use of wheel spacers is often the
best and only way to fit the wheels of your
choice to the car of your choice.. Each kit
has spacers for two wheels.

BG4001
1%" wide w/Studs & Spacers

CW16
1" wide w/Studs & Spacers

CwW15
3/4" wide w/Studs & Spacers

CW1
3/8" wide Spacers

SR4
3/16" wide Spacers

1600/FLD
Tube Shock/A-Arm Kit.

While they've always been fun, Sprites
and Midgets can hardly be described as
good handling or riding! Perhaps the
biggest reason is the archaic design of the
lever arm shock absorber. On the
Spridget, the arm of the shock is also the
upper arm of the front suspension. This
means that if it is time to change shocks,
you have to disassemble the whole front
suspension, and with reconditioned
shocks costing as much as they do, it's a
job you don't want to do often! Now, for
just about the same amount of work, you
can replace the stock shock with a
stronger, fabricated upper arm. With the
addition of a lower support bracket that
also reinforces the lower arm, your car will
now accept conventional, tubular shocks.
Our kit includes a pair of upper arms,
lower brackets, all hardware, instructions,
and Spax adjustable shocks that can be
set for a ride of your liking. Beware of
inferior kits with only bolt on tabs to
support the shocks, ours is the best!

223



HUFFAKER
2@6&4?

"HUFFAKER"!

The name means racing! Joe Huffaker
senior was racing BMC products when they
were new! He has numerous cars of his
creation, from Formula Juniors to Indy Cars!
Factory sponsored in the early days,
"Huffaker Racing" has been BMC racing
almost since the beginning of BMC here in
the states, with 20 SCCA National
Champions aided by them in using either
Huffaker Horsepower or suspension
components over the last 25 years!

Joe junior continues in the mold! He
now runs Huffaker Racing, Inc. Engine &
Chassis Building and Development.
Although involved in many other forms of
racing including IMSA cars, motors, etc. Joe
found time to build and personally race an F
Production Sprite to a SCCA National
championship in SCCA in 1992.

"Joe Knows" and is willing to share his
winning ways! The following are but a few
items that were developed by Joe and are
now available through Mini Manial!

Brakes and Suspension

"Big Brake Conversions" are a must for the
serious SCCA G or F Production racer. The
kit uses MGB calipers with Spitfire rotors. A
special adapter is included to space the

224

HUFFAKER

rotors to fit. The kit version includes slightly
modified calipers although the instructions in
the adapter kit will show you how to do it
yourself.

HUF150

Complete Big Brake Kit with new rotors
and rebuilt, modified MGB rotors.

HUF175
Big Brake Adpter kit includes just the
adapters and instructions.

HUF222
Aluminum front hubs for optional use with
Big Brake conversion kit

HUF223
Aluminum front hubs for use with stock
Spridget disc brakes.

HUF009
Competition front suspension. Consists of
fabricated A-arms with geometry designed
by racers, for racers. It has been enhanced
by both computer aid and extensive track
testing to benefit you with the best possible
camber curve, roll center positions and
starting points for this multi-adjustable
system. Roll center can be altered , anti-
dive can be increased or reduced, shocks
can be adjusted and of course ride height,
camber and castor can be tuned to suit
every road course condition. Initial settings
are included to make this kit fast right out of
the box. These is some frabrication required
and we suggest that a qualified metal
working shop install the kit. Front Coil over
conversion kit for all Spridgets includes:

Carrera adjustable shocks

Springs, shock mounting towers

Shock tower cross brace

Upper & lower a-arms

Rod ends, jam nuts & fasteners

Modified spindles

Modified steering arms

Modified tie rods

Sway bar, mounts & linkage

Mini Mania Toll-Free Order Line (800) 94-MANIA



HUFFAKER

Taps, brackets, gussets and pick-up
points.

Modifications to the chassis include the
addition of lower A-arm attachment points,
additional uppet trailing arm attachment
points, cutting stock spring perch, inner

HUFFAKER
2@6&'(&7

Brake Linings:
C-AHT16
Mintex 171 compound road/race front pad.

C-AHT16DS11

Ferodo DS11 compound full race front pad.

HUF180

Carbon Kevlar pads for stock calipers.

HUF160
Carbon Kevlar pads for MGB calipers.

HUF170

Metallic lined rear brake shoes.

Body Panels

Aaron May's & Joe Huffaker's F Production Bptfips




HUFFAKER

Engine Parts and Ancilliaries
HUF900

Friction-Plate Vibration Dampner. How long
does your bottom end last? One race?
Three races? It should last a season! We
can't promise that, but we can guarantee
that this Friction-Plate Vibration Dampner/
pulley assembly is the best available.

RIC900

Distributor Trigger Wheel kit. Includes all
parts to mount Electromotive Distributorless
Ignition to A-Series engine: Trigger wheel,
pick-up mount, distributor hole plug.

RIC920

Oil adapter. Spun aluminum plate replaces
the oil filter head and has integral male -10

fitting. Required when fitting remote oil filter.

C-TAM2697

Remote oil filter head kit.

RIC800
Direct drive, high torque, high RPM
starter.

HUFFAKER

2&«:&4@

HUF500
Competiton 1275 Cylinder head. State-of-the-
art F Production. Very specific core required.

HUF550
Camshaft specifically designed for Huffaker
cylinder head.

HUF600
Race-modified twin 172 SU (HS4) Carbs

NPN500
Twin 1% SU Manifold kit. Includes SCCA
legal manifold plus "soft Mount" o-ringed
plastic spacers and all

hardware.

RIC999

Dry sump kit.
Includes special
baffled oil pan with

fittings, oil pump mounts, oil pump
blanking plate, special fitting to replace
filter block, toothed belts, pulleys and
scavage lines.

HUF999
Modified oil pan alone for dry sump
system.

HUF990

Modified, baffled oil pan for "wet" sump.

226 Mini Mania Toll-Free Order Line (800) 94-MANIA



MANIA DEVELOPMENTS

Testing and development has finally been completed on our supercharger kit and we
should be starting the first production run about the time you receive this! We first ran it

DYNAMOMETER RESULTS™

( MINI MANT A SUPERCHARGER DRVELIPMEN T)

on a fairly stock 970cc Mini Cooper S engine'd
Moke and the horsepower increase was
phenominal. On a rolling road dyno, the best the
Moke could do with a down draft Weber installed
was 42hp @ 5300 RPM, measured at the wheels.
With the supercharger kit bolted on, power increasd
78% to 75 hp @ 6200 RPM. Bottom end power
increased dramatically too. At 3000 RPM the power
increase was 50%, from 20 hp to 30 hp.! That
bottom end power increase is what makes the car

more tractable at low speeds. Our current mule|

is a Mini Pickup equiped with a stock Austin America
1275 engine which has already seen 100,000 miles

A
2 40
2 30

oz 20

930 Moxe (y
LS

| 2270 MOKE
b A s 27 Fe

-

N

;
235
e

PLegop|(wtiEy)

7

JAN'D

3

&
ENGINE SPEED 1000 RPM

2 z

‘g/goﬁ_)

wéweaem
o

of service. As you might imagine, "before" tests are a little pathetic. Maximum power
was 42hp @ 4200 RPM and the car would not rev past 5000 through the gears. After
nothing more than bolting on the supercharger, the truck will now pull well past 6500
RPM, although we have not put it back on the dyno because it now has enough torque
that the tired clutch now slips during fourth gear acceleration! It's worth noting also that
these tests were conducted in San Jose California, which is virtually at sea level.
any significant altitude, carburated engines starve for air while "blown" engines produce

nearly the same power as sea level.

SUPERCHARGER KIT

Kit Includes supercharger with special cast manifold, lower pulley with
damper, water pump and alternator pulleys, serpentine belt, HIF6 carb,
K&N air cleaner and all brackets to bolt it on!

At

227



One side effect of uprating an engine to
increase power output, or even economy;, is
that extra heat is generated. Unfortunately
the standard radiator is only just sufficient to
cool the unmodified engine. Early Spridgets
had vertical flow radiators. This only just
contained the extra heat generated by the
higher power outputof a 1098 stock, and soon
overheated in traffic jams. The "cross-flow"
radiator was fitted to all Spridgets as standard
when the 1275 engine was introduced.

The situation obviously becomes a great
deal worse with highly modified road, rally
and race engines.

If this is still insufficient on very highly
tuned engines, especially large capacity
engines, then it will be necessary to fit a high
capacity aluminum cross flow radiator.

HUF333

An aluminum cross flow radiator that only
weighs 4 Ibs and works so well that you should
plan on having to block it off in cold weather!

Removal of the thermostat also helps to
reduce engine temperature, however a
thermostat blanking sleeve needs to be fitted
to retain correct water circulation around the
entire head. Failure to do so will cause
overheating around 3 and 4 combustion
chambers - with obviously disastrous results.
If the blanking sleeve is used, it is necessary
to blank off the by-pass hose between head
and water pump. The ideal temperature
commensurate with optimum power output
is 65-70°C.

11G176

Thermostat blanking sleeve.

GTS102
74°C thermostat (165°F).

GTS104
82°C thermostat (180°F).

GTS106
88°C thermostat (192°F).
228

To further assist cooling, there are a variety
of fan types. The 6 blade plastic fan is pretty
efficient, especially where a lot of low speed
urban driving is done, as it passes a fairly
high volume of air through the radiator.

Use of a high capacity alloy water pump
helps to reduce the occurrence of cavitation
in the water jacket, particularly at high rom
as well as circulating a greater volume of
water. Further reduction in cavitation is
achieved by using a large diameter water
pump pulley as originally fitted to the Mini
Coopers ‘S’, and reintroduced on the A Plus
engines. It is necessary to check clearance
between it and the cylinder head as if a lot
of material has been machined from the
head face it may foul the pulley. It is not
possible to use this on small bore engines
when a 12G940 head casting is used. If
the 12G940 head is fitted to a small bore
engine, it is necessary to modify the top
edge of the water pump otherwise the head
will sit on this and not seal properly. Look
to get at least a 1/16" gap.

GWP134
High capacity alloy water pump - with by
pass hose take off.

GWP154
High capacity alloy water pump - no by pass
hose take off.

CAM6408
Large diameter water pump pulley.

CAM116
Medium diameter water pump pulley for small
bore engines with 12G940 head.

GCB10838

Fan belt alternator and large water pump pulley.

GCB10725

Fan belt when no charging system used and
large pulley.

C-AEA539

Fan belt when no charging system used, stan-
dard water pump pulley.

Mini Mania Toll-Free Order Line (800) 94-MANIA



Alternative ancillary drive systems are
available. For race use where the alternator
is not used there is a toothed belt drive system
with large diameter or standard diameter pump
pulley that eliminates problems caused by
conventional belts being turned or thrown
through misalignment. The crank pulley is
made to take the separate damper ring from
the ‘S’. A tooth belt drive kit for the alternator
is also available with an oversized alternator
pulley for the standard size tooth belt water
pump drive. Running a secondary belt from
the water pump pulley to the alternator ensures
that if the charging system belt goes, the car
can still be driven. For improved drive for
fast road applications where an alternator is
used, a ‘poly V’ system is available. This is
the latest design of ancillary drive fitted to
most modern production cars.

C-AEA534

Comprises large diameter toothed belt wa-
ter pump drive system, water pump pulley,
crank pulley and belt.

C-AEA533
Spare belt for C-AEA534.

C-AEA536

Comprises toothed belt water pump only
drive system. Water pump gear, crank gear,
and drive belt.

C-AEA537

Spare toothed belt for C-AEA536.

C-AEAS536A
Comprises toothed belt alternator drive for
use with C-AEA536, large diameter alternator
pulley and belt.

C-AEAS537A
Spare toothed belt for C-AEA536A.

C-AEA532

Spare toothed belt for C-AEA536A when
used with C-AEA534.

C-AEA538

Poly V drive system. Water pump pulley, al-
ternator pulley, new crank damper pulley and
drive belt.

C-AEA540
Spare V belt for C-AEA538.

An electric, thermostatically controlled fan kit
is available to supplement the standard fan
for highly modified cars being used mainly in
urban or heavy traffic situations.

C-STR4400
Mini Mania electric fan kit.

Roll Bars

AUTOPOWER roll bars are made of 1% x
.120 tubing that is MIG welded. Roll bars
designed for street use don't affect
convertible top useage. Race bars are
taller and don't allow top use and also
require rear deck modification. Each roll
bar complete with fasteners, back-up
plates and instructions.

AP435-315

Bugeye roll bar.

AP6136

Sprite street roll bar.

AP6036
Competition roll bar "58-"79.

229



Inlet Manifolds

Recent development has recently
encompassed a detailed look at the
manifolds available for side draught carbs.
The steel inlet manifolds available have long
been acclaimed the very best, out-
performing all the alloy types by far. After
flow-testing a number of randomly picked
steel manifolds, the results showed that as a
rule they did not meet their expectations and
varied - considerably in some cases - from
one port to the other on the same manifolds.
Despite this they were still superior to the
other manifolds available.

Having set a base-line of data we have
designed an alloy manifold that out-flows the
steel ones, is extremely consistent port to
port, and greatly reduces port-biasing of the
mixture. The results were as follows:-

Steel Mini Mania
3.75" 116.2 116.8
6.00" 1166 1174

The manifolds tested were all unsettled,
in fact the alloy ones were straight out of the
casting box. We tidied up very slightly the
short manifold to see what happened, and
the flow went up to 117.2CFM. That is
another benefit of the alloy manifold, there is
scope for modifications to increase flow
even further. We expect the flow figures to
be higher on the finish machined manifolds.

The Cast manifolds come complete with
rose- jointed linkage mounted directly to the
manifold to eliminate flexing. The low line of
the linkage makes it ideal for Sprite or
Midget applications.

CAST MANIFOLDS:
C-AHT772
3%" Long 40/45/48 DCOE/DHLA.

C-AHT773
5" Long 40/45/48 DCOE/DHLA.

C-AHT774
6" Long 40/45/48 DCOE/DHLA.

230

Also stocked are the steel Maniflow
manifolds:

C-AHT775

Split Weber manifolds, 3%" long, upswept.
C-AHT776

45 DCOE/DHLA, 5" long.
C-AHT776A

45 DCOE/DHLA, 7" long.
C-AHT777

45 DCOE/DHLA, 3% long.
C-AHT778

48 DCOE/DHLA, 3% long.
C-AHT779

48 DCOE/DHLA, 5" long.
C-AHT780

48 DCOE/DHLA, 7" long.
C-AEG490

HS4/6 twin SU manifold. Narrow balance pipe.

Two types of steel formed inlet manifolds are
available for the Arden 8 port alloy head.

C-AHT507

For twin 45 DCOE/DHLA side draught carbs
for racing.

C-AHT508

For twin 40 DCOE side draught carbs for road
use.

Mini Mania Toll-Free Order Line (800) 94-MANIA



Inlet manifolds

We have produced
our own range of
cast alloy manifolds
for the many SU
applications
covering the ‘A
series. The single
& SU manifolds are

developed to give
maximum airflow and gas speed yet fit all
engines even if the standard air cleaner set
up is used -without requiring massive bulkhead
alterations and speedo cable re-routing. The
as-cast finish provides maximum fuel
atomization.

C-AHT770

Takes 1 1/2" and 1 3/4" carbs, HS or HIF
type. Medium sized port runners suit all
small bore engines irrespective of state of
tune, and large bore engines up to fast road
spec (dependent on head inlet port size).

C-AHT771

Takes 1 1/2" and 1 3/4" carbs, HS or HIF type.
Really designed for 1 3/4". It has large port
runners for use on extensively modified heads
on big bore engines (1380cc and over).

Both have water heating facility ( 1/2"
tube).

The twin SU
manifolds have been
carefully produced to minimize cross-port-flow
interference caused by the balance tube, and
have good radii in all the right places. Further
blending can be carried out if required, but
leave a ground finish to promote, fuel
atomization. DO NOT POLISH!
C-AEG488

H2/ HS2/ H4 Manifold.

C-AEG489
HS4/ HS6 Manifold.

combined with maximum flow for power
make the MANIFLOW exhaust manifolds (ie.
Tubular steel headers) an unbeatable value.
Special attention is paid to all joints and
welds to obtain required backpressure and
ultimate gas flow.

C-AHT10
Small bore LCB (Long Center Branch) , ideal
for hot 948cc or mild 1098cc.

C-AHT11

Standard bore LCB, excellent all round for al-
most all road application including well tuned
fast road 1275'ss etc. Gives good results on
1275cc vintage racers. 1 5/8" outlet pipe.

C-AHT12

Large bore LCB. For big engines and race big
bore applications. 2" outlet pipe.

C-AHT13
"3 into 1" design exhaust manifold for small
bore high revving motors.

C-AHT14
"3 into 1" BIG bore system for the 1275 &
1380cc full race motor!

NOTE:

All road exhaust manifolds come with
manifold to gearbox steady bracket. This
MUST be fitted, otherwise premature
breakage will occur due to engine rock. Not
fitting this bracket will invalidate limited
warranty.

There are a very limited number of
exhaust systems that actually produce more
power, yet remain at a civilized noise level.
Beware of poor imitations.

C-AHT12

This exhaust system is designed and man-
ufactured by Maniflow, the same company that
makes our LCB headers. This makes instal-
lation a easy bolt operation that fits right the
first time.

231



Carburettors

AUDG662

Pair of 1.25" SU's. Originally fitted to all
Sprites & Midgets after the '60 Bugeye up
to the introduction of the 1500.

C-AUD640

Pair of 1.5" SU's. These are the later
HS4 type, replacing the original but no
longer available H4 type. Fixing holes are
diagonal instead of top and bottom.

FZX1435

HIF44 1.75" SU. Recognized as the
ultimate in performance SU carburetor.
When correctly set up can produce power
outputs comparable with most twin choke
carbs, yet be more economical and vastly
simpler to fit.

MSSKS8
Heatshield set for 1.25" twin carbs.

MSSK9

Twin carb linkage kit, contains link rods,
butterfly links, throttle cable lever arm and
cable clamps.

C-AHT85

Long anti-friction lined accerator cable.

Velocity stacks, or ram pipes, are
necessary on SU carburetors for a variety of
reasons. Running an SU devoid of anything
to regulate air flow around the carburetor
mouth creates a constriction. This is caused
by air being forced around 90° angled edge
immediately prior to the carburetor mouth,
this constriction reduces the carburetor
mouth size. The knock-on effect is reduced
flow throughout the induction system.

232

To maximize air flow potential from any
SU carburetor a radiused entry of some
description is essential, especially on single
carburetor applications. Whilst dyno testing
engines to be used in Historic Saloon Car
racing Cooper S's, testing of different styles
of radiused entries were undertaken.
Although many different lengths and shapes
were tried, a few details were soon to
emerge that influenced flow potential more
than anything else, the radius size, total
shape, and bore taper being the highest.
Using this data, we can now supply a range
of velocity stacks for 1.25"and 1.5" SU
carburetors. Overly long stacks would
severely restrict air filter fitment. The loss of
0.5-1 hp due to a shorter velocity stack is far
out-weighed by the power loss achieved
after an amazingly short time when running
with no filter. The difference may be even
less when considering the use of a good
filter, such as the K&N type, which stabilizes
the air around the carburetor mouth.

The short velocity stacks are for engines
putting out power at higher rpm levels (ie
over 7,000 rpm), or where space for deep
filters is a problem. The long ones produce
better mid-range performance and generally
better for engines up to 7,000 rpm - but a
deep filter is needed, around 3.5" deep.
However, there are no hard and fast rules -
so the either is only a guide line. One thing
is certain - either is a vast improvement over
nothing at all or a badly shaped item.

C-AHT245
172" long for 174" SU

C-AHT246
1%" long for 1% SU

C-AHT247
172" long for 174" SU

C-AHT248
27" long for 1% SU

Mini Mania Toll-Free Order Line (800) 94-MANIA



WWEBER

I CARBURETTORS
One of the
common
problems _
w here -1
sidedraft carbs
areinvolved is =
the choice of =«
carb size in £
the first place % r..-' ?
and choke ¢
size in the
second. The x
trick with carb S 4 H MW a0
sizing  and CHURE SUEE mm

choke selection is basically one of choosing
a size which provides the engine with the
airflow it needs without going over the top.
Although carb selection should really be done
only after you know the flow characteristics
of your cylinder head, we can provide the
following guidelines: If the choke size required
for your engine is less than 35mm you should
be using a 40DCOE, for all choke sizes of
36mm or larger a 45DCOE should be used.
NOTE: a 40DCOE with 32mm chokes will
flow more air than a 45DCOE with the same
chokes! A 948cc with modified cylinder head,
semi-race camshaft and LCB exhaust typically
uses a choke size of 33mm, a 1098cc with
the same set-up uses 34mm chokes and even
a stock 1275c¢c still only needs a 35mm choke;
all of these engines should use a 40DCOE.
A full race/street 1098cc can use between a
32 & 36mm choke. A highly modified street/
race 1275cc could use as much as a 38mm
choke.

i
- ':";'“lg\\‘.

40DCOE
Side draft Weber Carb only

45DCOE
Side draft Weber
Carb only

P5-001
40DCOE side draft Weber carb kit with
manifold, carb, air filter & linkage.

P5-002

45DCOE side draft Weber carb kit with
manifold, carb, air filter & linkage.
PM3714

Top mounting, dual spring, dual cable,
cam action throttle linkage Kkit.

PM3715

Bottom mounting, dual spring, dual cable,
cam action throttle linkage Kkit.

92.3246-05
Tune-up Kit for 45 DCOE Weber Carb.

92.0015-05

Tune-up Kit for DCOE Weber Carb.

The DGV Carb is a two barrel progressive
linkage downdraft carb that is perfect for any
street application. The progressive linkage
assures both performance and economy. A
big improvement over any stock carb and it
is available with either a manual or electric
choke.

P4-004

32/36 DGV carb with 32mm choke on
primary and 36mm on secondary.
Complete kit includes manifold, carb,
linkage and air filter.

72303

Basic part number for chokes in 40 DCOE
carb, sizes from 26mm to 36mm

72110

Basic part number for chokes in 45 DCOE
carb, sizes from 30mm to 40mm

233



Weber DGV Parts

234 Mini Mania Toll-Free Order Line (800) 94-MANIA



WEBER DGV Parts List

Die. | Qty. Part Dig.| Oty. Part

No. [Req'd|Description Number No.[Req'd | Description Number
1 1 [Carburetor Cover Assy. Incliuding 31716132 |44 | 1 | Spring For Choke Lever 47610.058
2 4 |-Stud Bolt 64955.002 | 45 1 | Bushing For Choke Lever 12775.010
3 | 6 |Carb. Cover Fixing Screw 64700.001 |46 | 1 | Choke Lever Fixing Screw 64700.012
4 1 |Choke Shaft & Lever Assy. 10020.222 | 47 1 | Square Lever Fixing Screw 64700.012
5 | 2 |Choke Valve 64010.007 |48 | 1 | Bushing For Square Lever 12775.010
6 | 1 |SplitPin 32610.005 |49 | 1 | Fast Idle Control Square
7 | 1 [Choke Rod 61267.008 Lever Assy. 45096.025
8 | 1 |DustSeal Plug 61070.002 {50 | 1 | SplitPin 32610.005
9 | 1 |[Dust Seal Plate 52135.010 | 51 1 | Spring For Square Lever 47610.033
10 | 1 |[Strainer Inspection Plug 61002.018 | 52 1 | Primary Throttle Adjusting Screw | 64625.017
11 | 1 [Strainer Assy. 37022.010 |53 | 1 | Spring for Throttle Adjusting
12 | 4 |Choke Plates Fixing Screw 64525.003 Screw 47600.007
13 | 1 [Carb. Cover Gasket 41705.035 |54 | 1 | Secondary Throttle Adjusting
14 | 1 |Carb. Power Valve Assy. 57604.052 Screw 84595.005
15 | 1 [Float Fixing Pin 52000.015 | 55 1 | Fast Idling Control Rod 61280.086
16 | 3 |Control Valve Retaining screw 64700.007 |56 | 1 | Idle Adjusting Screw 64750.025
17 | 3 |Washer For Control Valve Screw 55510.038 |57 1 | Spring For Idle Adjusting Screw 47600.007
18 | 1 [Needle Valve Gasket 41535.015 | 58 1 | Primary Throttle Control Lever 45046.020
19 | 1 [Needle Valve Assy. 79519* 59 | 2 | Washer For Loose Lever 55510.061
20 | 1 [Float Assy. 41030.019 | 60 1 | Fast Idling Loose Lever 45067.024
21 | 1 [Full Power Needle Valve Assy. 64235.016 | 61 1 | Washer Wave 55530.002
22 | 1 [Power Valve Gasket 41530.013 | 62 1 | Bushing For Loose Lever 12775.006
23 | 1 |Pump Discharge Blanking Needle 64900.001 {63 | 1 | Throttle Valve Control Lever 45136.029
24 | 1 [Primary Main Jet 73801* 84 1 | Spring For Loose Lever 47605.010
24A1 1 [Secondary Main Jet 73801 65 1 | Throttle Shaft Fixing Nut 34715.014
25 | 4 |Shaft Retaining Bush 12750.085 |66 | 1 | Lock Washer 55520.002
26 | 4 |Bush Retaining Spring 47600.027 | 67 1 | Loose Lever Assy. 45069.011
27 | 1 [Secondary Throttle Valve 64005.034 | 68 1 | Secondary Schaft Fixing Nut 34705.001
26 | 1 |[Secondary Shaft 10015492 |69 | 1 | Spring Washer 55525.001
28 | 1 |Secondary Shaft Assy. Qversize 10016.477 |70 | 1 | Washer For Loose Lever 55510.046
29 | 1 |[Primary Shaft 10015.493 | 71 1 | Secondary Throttle Control Lever 45032124
29 | 1 |Primary Shaft Assy. Oversize 10016.476 {72 | 1 | Carburetor Body Not Serviced
30 | 1 [Primary Throttle Valve 84005.090 | 73 1 | Sheath Support Assy. InAuding 58702.024
31 | 4 |[Throttle Plates Fixing Screw 84520.023 | 74 | 1 | — Sheath Support 58700.028
32 | 1 |Shaft Return Spring 47610.079 | 75 1 | — Sheath Securing Plate 52145.001
33 | 1 |Spacer 12765.047 |76 | 1 | — Sheath Plate Fixing Screw 64615.007
34 | 1 |Accel. Pump Cover Assy. 32486037 |77 | 1 | Sheath Support Fixing Screw 64700.012
35 | 4 |Pump Cover Fixing Screw 64700.006 | 78 1 | Primary Emulsioning Tube 61440.216
36 | 1 [Accel. Pump Diaphragm Assy 47407.355 | 78A| 1 | Secondary Emulsioning Tube 61440.211
37 | 1 |Pump Loading Spring 47600.092 | 79 1 | Primary Air Corrector Jeft 77201*
38 | 1 |Primary Idle Jet 74403 79A| 1 | Secondary Air Corrector Jet 77201
38A| 2 |[Secondary Idle Jet 74403* 80 2 | Pump Jet Gasket 41540.014
39 | 2 |[Gasket For Idling Jet Holder 41565.002 | 81 1 | Accel. Pump Jet 76226
40 | 2 [ldling Jet Holder 52570.006 | 82 1 | Pump Delivery Valve Assy. 64290.017
41 | 1 |Choke Control Lever Assy. 83 | 1 | Auxiliary Venturi 1111

Including 45202.064 53905.000

2 |1 |—Lever 45202.056 Idle Solenoid
43 | 1 |— Screw Securing Wire 64615.004

235



Weber DCOE Parts

Alternalive Alternalive Alternative Allernative
= Cold Start Unil Right Hand Levers Left Hand Levers Fuel Filtings

236 Mini Mania Toll-Free Order Line (800) 94-MANIA



Dia. Dty. Part Dia. |Oty. Part
No- Rec'd | Description Number No.|Reqd Description Number
1 1 | Jet Cover 32376.003 4B 1 Throttle Shaft 42 DCOE 10005.423
2 | 5 |Cover Screw 64700.001 40| 1 Throttle Shaft 45 DCOE 10005.426
3 | 1 |Gasket 41550.002 42 2 Cold Start Fixing Screw 64700.004
4 | 5 |Washer 55510.034 43 2 Flat Washer 55510.038
5 1 |Carb Top Cover 31734.025 44 2 Flat Fixing Screw 64570.009
6 | 1 |[Carb Cover Gasket 41715.011 45 Plate 52135.002
7 | 2 [Emulsion Tube Holder 52580.001 46 1 Gasket 41640.021
8 | 2 |Air Corrector Jet 77401* 47A1 1 Cold Start Unit L/H 32556.002
9 | 2 |ldle Jet Holder 52385.006 4781 1 Alt. Cold Start Unit R/H 32556.004
10 | 2 [Emulsion Tube 61450 48 1 Lever Assy. L/H Unit 45027.030
it | 2 |ldle Jet 74800 Series | 48 1 Lever Assy. R/H Unit 45027.037
12 | 2 [Main Jet 73401* 52 1 Nut 34715.010
13| 1 |[Plate 52130.003 A1 1 Washer 55525.010
14A 2 |Choke Tube 40 DCOE 72303* 53 1 Return Spring UN Unit 47610.006
14B| 2 |Choke Tube 42 DCOE 72304* 53 1 Return Spring R(H Unit 47610.042
14Q 2 |Choke Tube 45 DCOE 72110* 54 1 Cold Start Unit Body Not Service
55 1 Shaft Not Service
15Al 2 |Auxiliary Venturi 45 DCOE
With Air Horns 69602* 56 1 Filter Screen 3/000.016
15B| 2 |Auxiliary Venturi 45 DCOE 57 1 Fixing Bolt 64605.017
Without Air Homs 69904 58 1 Shaft Washer 55555.010
156G 2 |Auxiliary Venturi 42 DCOE 59 2 Start Valve 64330.003
With Air Homs 70002 60 2 Starter Valve Spring 47600.005
1500 2 |Auxiliary Venturi 40 DCOE 61 2 Spring Retainer 12775.004
With Air Homs 70003* 62 2 Spring Washer 10140.010
15E[ 2 |Auxiliory Venturi 40 DCOE 63 1 Pump Spring Retainer 52140.004
Without Air Horns 70001* 64 1 Pump Rod 10410 Series
1SH 2 |Auxiliary Venturi Extended 65 1 Pump Spring 47600 Series
Type 40 DCOE With Air Homs 70005* 6 1 Pump Plunger 58602.003
16| 2 |Dust Cover 41570.001 67 2 Idle Screwspring 4/600.007
17 | 2 |Spring 47600.063 68 2 Idle Mixture Screw 64750.001
18 | 2 |Retaining Cover 58000.007 69A| 2 Air Horn 45 DCOE 9 52840.001
19A1 1 [Throttle Lever 45034.044 69| 2 Air Horn 45 DCOE 13/15/16 52840.030
198 1 |[Throttle Lever For Use With 69C| 2 Air Horn 40 DCOE 2 52840.004
2 &93 45048.005 69D| 2 Air Horn 40 DCOE 18 52840.024
190/ 1 |[Throttle Lever For Use With 94 | 45034.084 70 2 Progression Hole Plug 61015.002
20| 1 |Spring 47600.007 71 2 Pump Gasket 41535.021
21 | 1 |Throttle Screw 64590.002 72 2 Pump Jet 76601*
22 | 4 |Locking Screw 64840.003 73 2 Pump Cover Seal 41565.009
22A 2 | Locking Plate 52155.003 74 2 Pump Cover 61015.008
23 | 1 |Spring Washer 55525.002 75 1 Inlet Valve With Exhaust 79701*
24 1 1 |Nut 34705.004 76 2 Starter Jet 75605*
25A 4 | Locking Plate 45 DCOE 52150.004 77 1 Float 41030.005
258 4 |Locking Plate 42 DCOE 52150.005 78 1 Float Fulcrum Pin 52000.001
25G 4 |Locking Plate 40 DCOE 52150.012 79 2 Pump Valve Ball 58300.001
26| 1 |Stud 64955.104 80 2 Stuffing Ball 52730.001
27 | 2 |Lock Washer 55520.004 81 2 Retaining Screw 61015.006
28 | 2 | Shaft Nut 34710.003 82 1 Needle Valve Gasket 83102.100
29 | 1 |Gasket 41640.001 83 1 NegeleValve 79503*
30| 1 |Bottom Bowl Cover 32374.008 84 1 Fuel Union Gasket 41530.031
31| 1 |Carburetor Body Not Serviced | 85A| 1 Fuel Union (Blank) 10354.001
32 | 1 |Spring Anchor Plate 52210.006 858 1 Fuel Union Straight ‘4" Dia. 10356.004
33| 1 |Throttle Return Spr~ng 47605* 85C| 1 Fuel Union Straight 5/16" Dia. 10356.003
341 1 |Pin 58445.001 80| 1 Fuel Union 9001 5/16 10536.035
35| 1 |Pump Control Lever 45082.005 50 1 Fuel Union (Dual) 5/16 10536.034
36 1 |Stud 64955.007 86 1 QOuter Fuel Union Gasket 41530.024
37| 1 |Stud 64955.101 87 1 Fuel Union Bolt 12715.008
38 | 2 |Throttle Shaft Bearing 32650.001 88 1 Fuel Filter 37022.0IC
39 | 4 |Throttle Plate Screw 64570.006 89 1 Gasket 41530.024
40Al 2 |Throttle Plate 40 DCOE 64005.059 90 1 Plug 61002.010
408 2 |Throttle Plate 42 DCOE 64005.067 91 1 R/H Lever 45034.042
40G 2 |Throttle Plate 45 DCOE 2 1 R/H Lever Use With 45048.005  45041.009
Except 15/16 64005.069 93 1 R/H Lever Use With 45048.005  45048.007
400 2 |Throttle Plate 45 DCOE 15/16 64005.084 94 1 R/H Lever Use With 45034.084  45041.025
41A 1 | Throttle Shaft 40 DCOE 10005.401

237



K&N developed and manufactures the
only air filration system of its kind ... a
high-flow, washable filter that's been
proven, again and again, to be the finest
in the world. Professinal racers and
mechanics worldwide rely on K&N air
filters to protect their expesive engines ..
and so should you!

WASHABLE KLN AIR FILTER

SU Filters

€S9
AIR FILTERS ,

56-1630
1%" SU + Round 5
7/8" 0.d. x 1%" h.

56-1390
172" SU » Round 5 7
#0.d. x 1%" h

SD23-318
1%" SU « Round 5 7/8" o0.d. x 134" h. with
offset hole

SD25-318
1%" SU (HIF6) « Round 5 7/8" 0.d. x 1%" h.

SD27-332
1%" SU (HIF6) « Oval 4%
x 7" 0.d. x 1%" h.

SD40
1%" SU (HIF6) « Conical 5 7/
8" 0.d. x 1%" h.

SDX318/SSX
1 %" dual SUs « Special offset filters for
Cooper 'S' to clear master cylinders.

WEBER Filters

56-1340
DCOE 40,42 « Oval 5%2x 9" 0.d. x 3% h
works with airhorns

56-1310
DCOE 45,48 « Oval 4% x 7" 0.d. x 1% h
does not work with airhorns

56-1350
DCOE 45,48 « Oval 4% x 7" 0.d. x 3% h
works with airhorns

56-1360

DCOE 45,48 « Oval 5%
x 9" 0.d. x 3% h works
with airhorns

56-1220
IDA 48 + Oval 5% x 9"
o.d. x 4% h.

238 Mini Mania Toll-Free Order Line (800) 94-MANIA



WEBER Filters (Cont.)

K&N SU Stub Stacks

56-1030
DGV 32/36 « Oval 4% x 7" o.d. x 1%" h.

56-1040
DGV 32/36 « Oval 4% x 7" o.d. x 3%" h.

Crankcase Vent Filters

62-2470
5/16" I.D. flange, 1 3/8" filter diamter, 1 1/
8" filter height, Chrome top

62-2480
9/16" I.D. flange, 1 3/8" filter diamter, 1 1/
8" filter height, Chrome top

62-1320
3/8" I.D. flange, 2" filter diamter, 1 %" filter
height, Chrome top

62-1330
1/2" 1.D. flange, 2" filter diamter, 1 72" filter
height, Chrome top

62-1340
5/8" I.D. flange, 2" filter diamter, 1 V%" filter
height, Chrome top

K&N Filter Elements

E-3211
Round 5.87" 0.d. x 1.75" h.

E-3340
Oval 6.12" 0.d. x 3.25" h.

E-3440
Oval 7.75" 0.d. x 1.75" h.

SS3
Stub stack, center
mount, 1%2" SU

SS50
Stub stack, offset mount, 1%" SU (HS2)

SS51
Stub stack, offset mount, 172" SU

S§S852
Stub stack, offset mount, 134" SU (HS6)

SS53
Stub stack, offset mount, 134" SU (HIF6)

K&N Maintenance

99-5050

Recharger filter care
service kit. A six-step
maintenance system
designed to recharge
your K&N Filtercharger®
Air Filter. Completely
restores air flow efficiency
so your Filtercharger®
performs like new!

CHROME PANCAKE FILTERS
BG1101A

1.25" wire mesh internals
with offset holes for all
engines.

BG1102A

1.5" wire mesh internals with offset holes for
all engines.

239



PIPERCROSS

PERFORMANCE AIR FILTERS

Full-flow, high capacity competition foam air filters. The KK range of Pipercross High
Performance Air Filters offer the ultimate in engine filtration, and are designed for people
who want the very best from their engine. All filters in the Pipercross range are designed
for both road and competition use and are made to fit most vehicles.

All Pipercross filters are manufactured using the latest technology and special porous
foam, which has been proven to retain far more dirt than ordinary filters with virtually no
restriction to airflow. All the KK range filters allow air to breath through the top of the filter,
unlike other types which have chrome tops which do not allow air to pass through.

Crank Case Filter 13mmnneck ........................... C9a023
Crank Case Filter 16mm neck .........ccccoocoee. C9024

KK150 Range

The KK150 was specially designed for Mini and Metro S.U. ’
applications. The filter is a low conical shape with a polished chrome | 4
top. The KK150 eliminates the clearance problems often associated |
with Mini fitments. The KK150 is supplied with a special clearance
gasket. The element is produced in competition three-layer laminate '_1
foam. The filter is purchased as a complete kit, and new elements |
can be purchased separately. The filter is easily fitted using the
center nut.

KK150

Description Part No.
Foam Element C1500
Filter Kit for 174" SU H2, HD2, HS2 C1501
Filter Kit for 1%%2" SU HS4, HIF4, HIF38 C1502
Filter Kit for 134" SU HIF44, HIF6, HIF7 C1504

On all twin fitments see KK500 and KK300
240 Mini Mania Toll-Free Order Line (800) 24-MANIA



KK300/KK3000 Range

Designed for both road and competition use. The filter consists of a lightweight injection

molded ring plate bonded to a high performance, domed filter element. The element is
5 __ﬁmade from reticulated foam in a three layer laminate. The filter is supported |

) .,' The element and back plates are ordered separately to ensure the best combination
3t for your engine. When ordering elements please fit the largest possible, allowing a 19mm gap
e between the trumpet mouth or carburettor face and the inner face of the filter.

KK300/KK3000 Filter Element

Filter Length Part No. Width (mm) Overall Internal
Series (mm) (Inc. Clips) Height Height
KK300 190 C302D 190 65mm 40mm
KK3000 190 C302H 190 65mm 40mm
KK300 190 C303D 190 90mm 65mm
KK300 190 C304D 190 125mm 100mm
KK300/KK3000 Back Plates

Carburettor Part No. Carburettor Part No.
Weber DCOE C3101 Weber DGV C3103

S.U. 1%" H2 C3112 S.U. 1%" HS2 C3112

S.U. 1%" HD2 C3112 S.U. 1" H4 C3113 2
S.U. 1%%" HS4 C3113 S.U. 172" HD4 C3113

S.U. 1%2" HIF4 C3113 S.U. 1%2" HIF38 C3113 L -
S.U. 134" H6 C3114 S.U. 134" HS6 C3114

S.U. 134" HIF6 (Mini) C3116 S.U. 134" HIF7 (Mini) C3116

S.U. 134" HIF44 (Mini) C3116 S.U. 134" HIF6 (non-Mini) C3125

S.U. 1%" HIF7 (non-Mini) C3125 S.U. 1%" HIF44 (non-Mini) C3125

S.U. Offset Pairs

TWIN 12" HS2 (Spridget) C3117 TWIN 12" HS2 (Mini) C3126

TWIN 172" HS4 C3118

BLANK PLATE C3119

KK500 Range L\
The KK500 range is designed for Twin S.U. IDF and DRLA applications where*?

only one filter is required for both carburettors. The filter consists of a black -
powder coated ring, plate bonded to a High Performance, domed Air Filter. The filter is made from our
three layer laminate competition foam and supported internally by an expanded metal cage. The element
and base plate are ordered separately. Always use the largest element possible and ensure there is an
19mm gap between the mouth of the trumpet or carb. face and the inner face of the filter.

KK500 Filter Element

Length (mm) Part No. Width (mm) Overall Internal
(Inc. Clips) Height Height
370 C502D 170 65mm 40mm
370 C503D 170 90mm 65mm
370 C504D 170 125mm 100mm

KK500 Back Plates
Application Carburettor Carb Center Part No.
Distance

AH Sprite Twin S.U. 174" HS2 155mm C5011
MGA / MGB Twin S.U. 172" HS4 120mm C5012
MGB Twin S.U. 1%%" HIF4 or 38 120mm C5010
MG Midget 1275cc Twin S.U. 1%4" HS2 155mm C5011
MG Midget 1500cc Twin S.U. 14" HS4 165mm C5016
BLANK PLATE C5005

Custom applications also available « Please Call ' 241



Accessories

®. i
= AR

ELECTRICS

Once the engine has been modified, it will
invariably require a different ignition curve-
especially when compression ratios have been
raised and camshafts changed. There is no
substitute for a tailor-made distributor
determined by an engine or chassis dyno
session. However this can be prohibitively
expensive. We stock the Aldon Automotive
range of distributors for the A series engine.
For road use, it is advisable to retain the
vacuum advance for economy. Many believe
this over-advances ignition, causing detonation
on performance engines. This is incorrect
as the vacuum advance only works at part
throttle openings, not under load with the
throttle open when no manifold vacuum exists.

ALDON Y

Aldon yellow - all performance road engines.

ALDON Y+

As above but for A+ series.

ALDON R

Aldon red - for race engines.

ALDON R+

As above but for A+ engines.

Add a ‘V for distributors with vacuum advance.

DLB105

Lucas ‘gold’ sports coil. 12 volt.

C-AEA535
Large diameter alloy dynamo/alternator V'
pulley to reduce the speed at high RPM

242

=CHy=

PERFORMANCFE FMNGINF SOMBANFNTS

Crane Cams (formerly Allison iginition) optically
triggered electronic ignition points conversion
kits. The XR700 and XR3000 electronic ignition
modules use an optical trigger assembly to
replace conventional breaker points. The
XR700 requires ballast resistance to limit coil
current. The XR3000 is a high performance
version with a computer chip that controls
coil current and dwell. The XR3000 includes
an accessory plug for an optional rev limiter.
When installing an XR3000, all O.E. (original
equipment) ballast resistance must be
bypassed.

XR700-231

Crane/Allison electronic ignition system
XR3000-0231

Crane/Allison heavy duty electronic ignition
system. Requires a coil with no ballast
resistance. Crane suggests using a Crane/
Allison PS20, PS40, or PS91 coil. (All Bosch
blue and Lucas coils have internal
resistance.)

Mini Mania Toll-Free Order Line (800) 94-MANIA



Accessories Cont...

5§

CIRCUIT BREAKERS

Fitment of a general circuit breaker
which isolates the battery from all electrical
equipment has become mandatory in nearly
all forms of Motorsport. The switch has to
be accessible from inside and outside the
car, the external trigger should be located on
the windscreen scuttle panel - preferably on
the drivers side. It should be clearly marked
by a red flash in a white edged blue triangle
with a base of at least 12cm2.

C-AHT623

Basic budget circuit breaker - battery line only.

MWO003

Quality circuit breaker - battery line only.

MWO002

FIA appendix requirement cut out with
special diode protection device to allow
switch off whilst the engine is running
without damaging the electrical equipment
(ie. alternator, electronic ignitions, etc.)

iy
SN\ B

BONNET PINS AND STRAPS.
MS120

Standard bonnet pins.

BSP001

Heavy duty bonnet pins.

MS121

Leather bonnet straps.
MS118
Large rubber bonnet hooks approximately 4" long.

MS119
Small rubber bonnet hooks approximately 2" long.

C-STR105

Mechanical tachometer kit. The ultimate in
rev counters. Driven directly from the end
of the camshaft makes this the most accurate
indication of engine speed. Being purely
mechanical, it does not suffer variations
created by electronic components or needle
damping employed in electric tachs. It is
unaffected by ignition types (points or
electronic) or electrical fields created by the
ignition system. The needle is a linear sweep
- similar to a speedo - not the ratcheting
type, going from 0-10,000 rpm. The kit comes
complete-tach, 48" drive cable, gear box,
mounting boss, special Holden coupling cam
nut, and relevant screws. The mounting boss
for the gearbox has been designed so that
it can be easily adapted to fit any type of
timing gear cover - be it belt or chain drive-
by a simple machining operation.

243



ENGINEERING

-

ALLOY AIR DUCTING FOR
FIBERGLASS BUGEYE BONNETS

If you have one of our fiberglass bonnets
or one of the many aftermarket 'glass bon-
nets and have an overheating problem due
to the lack of an air shroud to direct the air
flow, we just might have the answer with our
custom made alloy air shroud. Made from
3003 H-14 aluminum, the Speedwell air shroud
directs air straight to the radiator to help
get your cooling system working! For all
Bugeyes.

C-AHA8732 - Alloy Air Ducting

SPEEDWELL MONZA BONNET
The world famous Speedwell Monza bonnet
is available from Mini Mania. Speedwell made
a mold off of a 1959 Speedwell Roadster, chas-
sis #6. Designed by Frank Costin, the gor-
geous Monza bonnet was used on the Speed-
well streamliner and was driven by future F-1
champion Graham Hill to a speed of 132.206
m.p.h. with a 948 cc engine.

FFS/MONZA - Monza Bonnet

244

V&

ALL NEW FRONT ANTI-SWAY BAR

Another fine Speedwell Engineered product!
The Speedwell front bar is tubular, weighing
several pounds less than a solid %" bar yet
being 7% stiffer. The new bar also has bet-
ter geometry and does not interfere with the
steering radius as much as other units. Kit
comes complete with rod ends, alloy pillow
blocks and all hardware. As used on the
Mini-Sprite Challenge winner!

C-AJJ3314 - Anti-Sway Bar

DASHBOARD

Designed for the Early cars. Perfect for race
cars, right-hand drive conversions and res-
torations where the previous 20 owners cut
a zillion extra holes and all you have left is
Swiss cheese for a dash.

DASHO1 - Early Dashboard

like if the headlights were mounted outboard
in the fenders like a conventional Spridget.
Very aerodynamic and good looking bonnet.

FFS/WALKER - Walker Bonnet

Mini Mania Toll-Free Order Line (800) 94-MANIA



SPEEDWELL ALLOY RADIATOR

The cure for what s
ails you. Run in /&

some of the fast- |
est Spridgets in the
country, this radi-
ator will reduce
high temperatures
and only weighs
7Ibs. It'll keep your
motor running as
cool as it looks! Fits
all Spridgets.

HUF333 - Alloy Radiator
COMPETITION OIL PAN

The competition oil pan
increases oil capacity |
by approx. 1 quart and " §
has a hinged trap door
to help prevent oil flow-
ing forward in the pan
during hard braking,
very important on the
shorter, tighter tracks.
The baffles help pre-
vent oil pressure dur-
ing hard cornering.

C-12G173 - Comp. oil pan, 948, 1098
C-CAM4313/S - Comp. oil pan, 1275

C-CAM4313/SC - Super Comp oil pan, 1275

i

PANHARD BAR KIT
For V4 elliptic cars. Speedwell's own lite-weight
tubular panhard bar positively locates the cars
rear axle laterally, making the car much more
controllable at speed.
FAS001/S - Speedwell Panhard Bar Kit

TUBE SHOCK KIT

Speedwell's tube shock conversions make
all the difference in the world! Easy to in-
stall, fits all Sprites and Midgets.
1600F/SPD - Front Tube Shock Kit

1600R/SPD - Rear Tube Shock Kit

ALLOY TRAILING ARMS

Gorgeous alumi-
num trailing
arms and sturdy
heim joints re-
place those old,
stock arms on
Spridgets.

C-2A7310 - Alloy Trailing Arms

UPRATED FRT. COIL SPRINGS
The stock springs were rated at
270lbs. We offer rates of 325Ibs.
and 510lbs. while at the same
time lowering your Spridget.
C-2A4214 - 325lbs. Spring
C-2A4214/HD - 510lbs Spring

COMPETITION
LEAF SPRINGS

The stock Y elliptic cars were
way over sprung. Our springs
are 20% softer than the original
springs. 58-64 Spridgets.

C-2A7309 - Comp % elliptic Spring

Externally Adjust Your Front

Camber

The new Speedwell external camber adjust-
ers make front end alignment a snap! By
simply loosening a 3/8" pinch bolt, each A-
Arm pickup is individually adjusted. If you
are the type of racer who likes to take the
time to develop your suspension and do testing
sessions, these adjusters are an invaluable
time-saver. Track tested on numerous Speed-
well cars.

C-8G621 - Adj. front camber bolts.

245



INDEX

#
40DCOE 233
45DCOE 233

A

ACCESSORIES 240

AIR FILTERS 238-241
ALLOY AIR DUCTING 244
ALLOY CYLINDER HEAD 199
ALLOY RADIATOR 245
ALLOY TRAILING ARMS 245
ALTERNATOR 107
ANCILLARIES 229
ANTIROLL BAR 79
ANTI-SWAY BAR 221, 244
AXLE 55, 219

AXLE ASSEMBLY 53, 55, 57

B

BADGES 189, 193
BATTERY & FITTINGS 111
BODY 149, 157

BODY PANELS 167, 169, 225
BODY SHELL 155

BONNET 149, 153, 161,244
BONNET BADGES 189
BONNET FITTINGS 151
BONNET PINS 241

BOOKS 129

BOOTLID 159, 161

BRAKE FIXINGS 91

BRAKE KIT 224

BRAKE LINES 103

BRAKE LININGS 225
BRAKES 95, 97, 99

BULB 117

BUMPERS 181, 183, 185, 187

Cc

CAM FOLLOWERS 212

CAM SHAFTS 207

CAM-DRIVE SYSTEMS 213
CAMBER 245

CAMSHAFT 226

CAMSHAFTS BY ELGIN 209
CARBURETTOR 71, 226, 232
CARPET SETS 141

CENTRAL BODY 157

CHROME MOULDINGS 191
CIRCUIT BREAKERS 241
CLUTCH 37, 99, 205

CLUTCH PEDAL 39, 41, 101
COIL 109

COIL SPRINGS 245

COLUMN & STEERING WHEEL 87
COMPETITION LEAF SPRINGS 245
COMPETITION VALVES 21
COMPRESSION RATIO 195
CONNECTING RODS 202
CONTROLBOX 111

CONTROLS 35

COOLING 228

CRANE CAMS 240

CRANK SHAFT 29

CRANKCASE VENT FILTERS 239
CRANKSHAFTS 202

CYLINDER HEAD 15, 17, 19, 196, 199, 226

CYLINDERS 41
D

DAMPNER 226
DASHBOARD 244
DCOE 233
DECALS 145
DGV 233

DIFFERENT FINAL DRIVE RATIOS 195

DIP SWITCH 115
DISTRIBUTOR 109, 226
DISTRIBUTOR DRIVE 29
DOORFITTINGS 177, 179
DOORS 165, 167, 169
DRY SUMP KIT 226
DYNAMO 107

246 Mini Mania Toll-Free Order Line (800) 24-MANIA



E

ELECTRICAL 115
ELECTRONIC IGNITION 240
ENGINE 13, 23, 25, 27, 29
ENGINE CAPACITY 195
EXHAUST 75, 231
EXHAUST VALVES 21
EXTERIOR LIGHTING 123

F

FIBERGLASS PANELS 205
FILTER ELEMENTS 239
FINISHERS 193

FLYWHEEL 205

FRAMES 131, 133

FRONT & REAR PANELS 163
FRONT ANTI-SWAY BAR 244
FRONT BRAKES 95

FRONT HUB ASSEMBLIES 77
FRONT HUBS 224

FRONT SECTION OF BODY 155
FRONT SUSPENSION 81, 222,224
FRT. COILSPRINGS 245

FUEL LINE 67

FUEL TANK 67

FUSE BOX 111

G

GASKETS 200

GAUGES 125

GEARBOX MOUNTINGS 33, 35
GEARBOX 43, 45, 47, 49, 51, 217, 218
GRILLES 189, 193

GROMMETS 147

GUIDES 197, 198

H

HANDBRAKE MECHANISM 93
HARD TOPS 133

HARDWARE 201

HAZZARD SWITCH 115

HEAD 15, 17, 19

HEAD FLOW COMPARISON 207
HEAD GASKET SET 29

HEADLIGHT RIM 117
HEADLIGHTS 117
HEATERS 65

HEATING 61
HEATSHIELDS 73
HOODS 131, 133
HORN 115

HOSES 59, 63, 65
HUB ASSEMBLIES 77
HUFFAKERRACING 224

IDENTIFICATION 11

IGNITION 109

IGNITION SYSTEM 240

INDICATOR SWITCH 115

INLET MANIFOLDS 230

INTAKE VALVES 20

INTERIOR & EXTERIOR LIGHTING 123
INTERIOR TRIM SETS 135, 137

J
JACKS 143
K

K&N FILTER ELEMENTS 239
K&N SU STUB STACKS 239
KING PIN 77

L

LEAF SPRINGS 245

LENS 121

LIFT PUMP 67

LIGHT SWITCH 115
LIGHTING 119, 121, 123
LOCATING LINKS 83

LOW TENSION TERMINAL 109

MANIFOLD 73, 226, 230

MASTER & SLAVE CYLINDERS 41, 101
MECHANICAL TACHOMETER KIT 241
MIRRORS 175

MOULDINGS 191, 193

MOUNTINGS 35 247



N

NO. PLATE LAMP 121
NUMBER PLATE 181, 183, 185, 187
NUTS 200

(@)

OIL ADAPTER 226

OIL COOLER 33, 216
OILFILTER HEAD KIT 226
OIL PAN 245
OILPRESSURE SWITCH 115
OIL PUMPS 201

P

PANELS 163, 171, 205
PANHARD BARKIT 245
PEDAL 41

PEDAL BOX ASSEMBLY 99
PETROL TANK 69

PIPES 69

PIPERCROSS FILTERS 240, 241
PISTON RINGS 31
PISTONS 31, 203, 204
PLATE LAMP 121

PLATES 145

POINTS 109

POWER UNIT 12
PROPSHAFT 53, 55, 57
PUMP 69

R

RADIATOR 59, 63, 193, 245
REAR AXLE 219

REAR AXLE ASSEMBLY 53, 55, 57
REAR BODY SECTION 149
REAR BRAKES 97

REAR PANELS 163

REAR SPRING 83

REAR SPRING HANGER 157
REAR SUSPENSION 85, 220, 225
REPAIR PANELS 171

REVERSE LIGHT SWITCH 115

RINGS 31

ROCKER GEAR 214
RODS 202

ROLL BARS 229

ROTOR ARM 109
RUBBER GROMMETS 147
RUBBER SEAL 121

S

SCREENS 173

SEATS 139

SHOCKS 79, 83

SIDE SCREENS 173

SILLS 167, 169

SPARK PLUG 109

SPECIAL TUNING 194
SPEEDWELL 244
SPEEDWELLALLOY RADIATOR 245
SPEEDWELL MONZA BONNET 244
SPRINGS 83, 245
STARTERMOTOR 105
STEERING 222

STEERING COLUMNS 89
STEERING RACK 87, 89
STEERING WHEEL 87
STOP LIGHT SWITCH 115
STRAPS 241

STUB STACKS 239

STUDS 200
SUPERCHARGERKIT 227
SUSPENSION 85, 220, 222
SWITCHES 111, 115

T

TACHOMETERKIT 241
TANK 69

TONNEAU COVERS 131, 133
TOOLS 143

TOP CAPS 198

TRAILING ARMS 245
TRANSMISSION 218

TRIM SETS 135

TUBE SHOCKKIT 245

248 Mini Mania Toll-Free Order Line (800) 24-MANIA



\"

VALVE SPRINGS 198
VALVES 15, 17, 19, 21, 197
VENTILATION 61
VIBRATION DAMPNER 226

w

WALKER BONNET 244
WASHER COMPONENTS 127
WASHERS 200
WATER PUMPS 59, 63
WATERPROOF COIL COVER 109
WEBER 233

DCOE PARTS 236

DGV PARTS 234

FILTERS BY K&N 238
WHEELS 143, 222
WINDSCREEN 173, 177,179
WINGS 167, 169
WIPER & WASHER COMPONENTS 127
WIPER MOTOR 127
WIPER SWITCH 115
WIRE SET 109
WIRING HARNESS 113
WIRING HARNESS CLIP 115
WISHBONE PANS 79

249



-

=== £

- - =

_— - Mini Mania West Mini Mania East
F
- 31 Winsor St. 5879-B New Peachtree Rd.

Milpitas, CA 95035 Doraville, GA 30340
(408) 942-5595 (770) 452-9801

(408) 942-5595 Tech Support/Orders
(800) 94MANIA (800-946-2642) Orders only please
(800) MANIAOI (800-626-4201) Toll free FAX line.

(408) 942-5582 Local/International FAX line.
minimania@aol.com Internet e-mail address.
http://'www.iblinc.com/mania/index.html World Wide Wide Site
003-112-5998 Japan Toll Free FAX

Business Hours:
Monday through Friday, 6am to 6pm.
Saturday, 8am to 2pm
(West Coast times.)
Prices:

In an effort to offer the lowest possible counter prices, our costs are subject to constant review and
revision. We do not rely on artificially high list prices!. For that reason, prices in this special offer
are good only through the expiration date. Prices on some items are limited to stock on hand.

Shipping:
By the least expensive way, usually UPS, unless otherwise specified. All shipping costs are paid by
the customer.

Core Charges:
Some rebuilt items require exchange units. To receive core refund, return serviceable core along
with copy of your invoice.

Payment:
We accept various means of payment: C.O.D., VISA, Mastercard, check, money order.
UPS charges $5.00 for C.O.D. service. Returned check charge is $15.00.

Warranty:
All parts are warranted against defects in material and workmanship. In most cases,
warranty will not cover labor, failure of related components, failure from faulty installation or
misuse, nor will liability exceed the cost of the original component. With all claims, a copy
of the original purchase invoice must be provided.

Satisfaction Guaranteed:
All sales are guaranteed to satisfy your expectations or the product may be returned for full
credit. All returns must first be approved by Mini Mania.

800 Numbers:
Our 800 numbers are designed to help you place your orders quickly and easily. Please
have your customer number (From your mailing label) and part numbers available for our
order processors.

250 Mini Mania Toll-Free Order Line (800) 94-MANIA



ORDER / QuUOTE FORM

Toll Free Fax Line : (800) 626-4201
VERY Important! —Request for: r Order or r Quote

Customer Name: Customer#:
Address:

Zip Code:
Tel. # (Days): Fax #:
Model & Year of Vehicle: Engine Size:

Parts Information: Please state color, front or rear, if applicable, side required; side is
denoted by sitting in the drivers seat facing forward.

Qty ‘ Part# ‘Description ‘ Price

Shipping costs are the responsibility of the customer.
Method of Payment: r Visa/MC r American Express r UPS C.O.D.
Preferred Method of shipping: r UPS r Mail r Fed. Exp. r Best way
Credit Card #:

Expiration Date: Signature:
L
iniAdaniad w
14 31 Winsor Street « Milpitas, Callfornla 95035
-~ == = » T Telephone (408) 942-5595  Fax (800) 626-4201
!- - = E-Mail : minimania@aol.com

World Wide Web: http://www.iblinc.com/mania/index.html



-

1 =

- - =

4 - Mini Mania West Mini Mania East
g
- 31 Winsor St. 5879-B New Peachtree Rd.

Milpitas, CA 95035 Doraville, GA 30340
(408) 942-5595 (770) 452-9801

(408) 942-5595 Tech Support/Orders
(800) 94MANIA (800-946-2642) Orders only please
(800) MANIAOI (800-626-4201) Toll free FAX line.

(408) 942-5582 Local/International FAX line.
minimania@aol.com  Internet e-mail address.
http://'www.iblinc.com/mania/index.html World Wide Wide Site
003-112-5998 Japan Toll Free FAX

Business Hours:
Monday through Friday, 6am to 6pm.
Saturday, 8am to 2pm
(West Coast times.)
Prices:

In an effort to offer the lowest possible counter prices, our costs are subject to constant review and
revision. We do not rely on artificially high list prices!. For that reason, prices in this special offer
are good only through the expiration date. Prices on some items are limited to stock on hand.

Shipping:
By the least expensive way, usually UPS, unless otherwise specified. All shipping costs are paid by
the customer.

Core Charges:
Some rebuilt items require exchange units. To receive core refund, return serviceable core along
with copy of your invoice.

Payment:
We accept various means of payment. C.O.D., VISA, Mastercard, check, money order.
UPS charges $5.00 for C.O.D. service. Returned check charge is $15.00.

Warranty:
All parts are warranted against defects in material and workmanship. In most cases,
warranty will not cover labor, failure of related components, failure from faulty installation or
misuse, nor will liability exceed the cost of the original component. With all claims, a copy
of the original purchase invoice must be provided.

Satisfaction Guaranteed:
All sales are guaranteed to satisfy your expectations or the product may be returned for full
credit. All returns must first be approved by Mini Mania.

800 Numbers:
Our 800 numbers are designed to help you place your orders quickly and easily. Please
have your customer number (From your mailing label) and part numbers available for our
order processors.

252 Mini Mania Toll-Free Order Line (800) 94-MANIA



ORDER / QUOTE FORM

Toll Free Fax Line : (800) 626-4201
VERY Important! —Request for: r Order or r Quote

Customer Name: Customer #:
Address:

Zip Code:
Tel. # (Days): Fax #:
Model & Year of Vehicle: Engine Size:

Parts Information: Please state color, front or rear, if applicable, side required; side is
denoted by sitting in the drivers seat facing forward.

Qty | Part# Description Price

Shipping costs are the responsibility of the customer.
Method of Payment: r Visa/MC r American Express r UPS C.O.D.
Preferred Method of shipping: r UPS r Mail r Fed. Exp. r Best way
Credit Card #:

Expiration Date: Signature:
iniAdanid .
11 31 Winsor Street « Milpitas, California 95035
- == - - Telephone (408) 942-5595 « Fax (800) 626-4201
!- - = E-Mail : minimania@aol.com

World Wide Web: http://www.iblinc.com/mania/index.html



254 Mini Mania Toll-Free Order Line (800) 24-MANIA



